Service &
s Parts Manual




SERVICE & PARTS

MANUAL
AB62

Gasoline and Diesel Models

Serial Numbers 1100 - current

When contacting UpRight for service or parts information, be
sure to include the MODEL and SERIAL NUMBERS from the
equipment nameplate. Should the nameplate be missing, the
SERIAL NUMBER is also stamped on top of the chassis at the
rear of the machine.

O o)
Upkight lne.
. 1778 PARK ST. SELMA CAUFORNIA 98662 USA
Stamped Serial ,
Numb Model Serfal numbar:
umber YW Ibe. kg.  Wifg. date;
Mexdmum allowable incline of machine when elevated:___deg.

Occupants and equipment must not exceed the rated maximum

loadl s, kg Maximum pletform ececupantss
Maxinmum allowable side force on platfom: bs.____ N
Maxdmum platform helghts ft.__m

Meaxdmum platferm reachs i, m

Masxinum allowable wind speeds_____ mph km/l
Meaximum hydraulic system pressures psi [oar
Meaximum system voltage: vde

This machine is manufactured to comply with ANSI A92.5 - 1992.
CAUTION: CONSULT OPERATOR'S MANUAL BEFORE USE.

THIS PLATFORM [S NOT ELECTRICALLY INSULATED
O @]

UpRight, Inc. ® UpRight
801 South Pine Street UpRIght Unit S1, Park West Industrial Park

Madera, California 93637 Friel Avenue
TEL: 559-662-3900 Call Toll Free in U.S.A. Nangor Road
FAX: 559-673-6184 1-800-926-LIFT Dublin 12, Ireland
PARTS: 1-888-UR-PARTS TEL: +353 1 620 9300

PARTS FAX: 1-800-669-9884 FAX: +353 1 620 9301



FORWARD

How 1O USE THIS MANUAL

This manual is divided into six sections. The section
number printed at the top corner of each page can be
used as a quick reference guide.

Special Information

Indicates the hazard or unsafe practice will
result in severe injury or death.

AWARNING A

Indicates the hazard or unsafe practice could
result in severe injury or death.

Introduction &
Specifications

General description and machine
specifications.

Machine Preparation &
Operation

Information on how to operate the work
platform and how to prepare it for operation.

A CAUTION A

Indicates the hazard or unsafe practice could
result in minor injury or property damage

NOTES: Give helpful information.
WORKSHOP PROCEDURES

CAUTION: Detailed descriptions of standard work-
shop procedures, safety principles and service oper-
ations are not included. Please note that this manual
does contain warnings and cautions against some
specific service methods which could cause personal
injury or could damage a machine or make it unsafe.
Please understand that these warnings cannot cover
all conceivable ways in which service, whether or not
recommended by UpRight, Inc., might be done, or of
the possible hazardous consequences of each con-
ceivable way, nor could UpRight, Inc., investigate all
such ways. Anyone using service procedures or
tools, whether or not recommended by UpRight, Inc.,
must satisfy themselves thoroughly that neither per-
sonal safety nor machine safety will be jeopardized.

All information contained in this manual is based on
the latest product information available at the time of
printing. We reserve the right to make changes at
any time without notice. No part of this publication
may be reproduced, stored in retrieval system, or
transmitted, in any form by any means, electronic,
mechanical, photocopying, recording, or otherwise,
without the prior written permission of the publisher.
This includes text, figures and tables.

AB62

Maintenance

Preventative maintenance and service
information.

Troubleshooting

Causes and solutions to typical problems.

Schematics

Schematics and valve block diagram with
description and location of components.

Illustrated Parts
Breakdown

Complete parts lists with illustrations.




FORWARD

NOTES:

il

AB62




TABLE OF CONTENTS

Special Information i

Introduction & Specifications ...........ciiiiiiiiiiiiiiintrntsrntortsscsscssssscessnssnssl-l

1.3 Purpose Of Equipment. .................... 1-1
1.4 Special Limitations. . ...................... 1-1
1.5 Specifications . .. ........... ... ol 1-2
........................................ 2-1
25 Transportation ..............ccviiviinnnnn. 2-7
By Truck or Trailer ........... ... ... ... .... 2-7
AfterUse EachDay ....................... 2-7
....................................... 2-7

26 Maintenance ............ . i i 2-8
Fueling ........ . . 2-8
HydraulicOil .......... .. ... .. .. 2-8
Lubrication ........... ... ... .. L. 2-8
Battery Maintenance . . ............... .. ... 2-8
TiresS o 2-8

MAINEENAINCE .« v v vttt ettt eeeeeeeeeeeeaeoeoeesassesossassosossssssssesssssssssssssnsseesadl

SECTION 1
1.1Introduction...............coviiiniinns 1-1
Purpose . ... ... ... 1-1
SCOPE it 1-1
1.2 General Description . ...................... 1-1
Platform . ...... .. ... . . 1-1
Platform Controller ........................ 1-1
Elevating Assembly . ...................... 1-1
Chassis . ... 1-1

SECTION 2

Machine Preparation & Operation ...............

21introduction............ ... . il 2-2
2.2 Pre-Operation and Safety Inspection ......... 2-2
System Function Inspection ................. 2-2
2.3 Controls and Indicators . . .................. 2-3
240peration.........coiiiiiiiiii e 24
....................................... 2-4
From the Lower Controls ................... 2-4
From the Platform Controls ... ............... 2-4
With Boom Lowered ....................... 2-4
With Boom Elevated ....................... 2-5
Steering . ... 2-5
Positioning the Platform .................... 2-5
Multifunction Controls . ..................... 2-5
Lower Control Operation .. .................. 2-5
Emergency Operation .. .................... 2-6
Emergency Towing ........................ 2-6

SECTION 3
3 Introduction............ ..o 3-1
3.2S8pecialTools. .........ciiiiiiiiiiiinnnns 3-1
Deutsch Connectors . ......... ... ... ...... 3-2
3.3 Preventative Maintenance .................. 3-3
Preventative Maintenance TableKey .......... 3-4
Preventative Maintenance Report ............ 3-4
3.4 Supporting Elevating Assembly (Figure 3-6) ... 3-5
Installation .. ........... ... ... ... .. ... 3-5
Removal ........... ... ... ... .. L 3-5
3.5 Battery Maintenance. ...................... 3-6
Battery Inspection and Cleaning . .. ........... 3-6
BatteryCharging . ...t 3-6
3.6 Lubrication ............... it 3-6
Grease Fittings . ....... ... ... .. ... . ... 3-6
Lubricating TurretGears .. .................. 3-6
Hydraulic Oiland Filter ... .................. 3-7
3.7 Proportional Controller .................... 3-7
Joystick Handle (Figure 3-10) .. .............. 3-7

AB62

3.8 Tilt Sensor (Figure 3-11). . .. ................ 3-8
3.9 Hydraulic Manifold (Figure 3-14)............. 3-9
Removal ........ .. .. .. ... .. .. 3-9
Disassembly . ....... ... . . 3-9
Cleaning and Inspection .................... 3-9
Assembly . ... ... 3-9
Installation ............. ... ... ... ... ..., 3-9
3.10 Setting Hydraulic Pressures .............. 3-10
High Flow Relief Valve (#5) ................ 3-10
Low Flow Relief Valve (#9) .. ............... 3-10
Counterbalance Relief Valves .............. 3-10
341 TorqueHubs .............coiiiiinnnt. 3-12
Changing Fluid ............ ... ... ...... 3-12
Torque HubRemoval ..................... 3-12
Installation ............. ... ... ... ... ... 3-12
Disassembly of Torque Hub (Figure 3-16) .. ... 3-13
Assembly of Torque Hub . ................. 3-13
Carrier Assemblies . ...................... 3-14
SealingCompound ... ......... ... ........ 3-14




TABLE OF CONTENTS

3.12CylinderRepair ............cccviiinnann. 3-16 3.14 Rotary Manifold Removal ................. 3-21
Removal ......... ... ... .. ... . L 3-16 Disassembly ........... ... ... .. . ... 3-21
Disassembly ......... ... ... ... ... . .. ... 3-16 Assembly ......... ... 3-21
Assembly . ... . 3-16 Installation . ........... ... ... ... . ... ... 3-21
Installation ....................o 3-16 3.15 Torque Specifications. ................... 3-22

3.13 Setting Backlash on Rotational Gear. . ..... 3-20 Hydraulic Components .................... 3-22

Fasteners ......... ... ... . .. . ... 3-22
SECTION 4
Troubleshooting .........c.ciuiiiiiiiiiiiiiiiiiiiteeeeoceoceocessessnssnssnssnsensensesscdl
Introduction ......... ... . ... . ... .. 4-1 4.1 Troubleshooting DMR-30 Controller .......... 4-3
Troubleshooting Procedure .................. 4-1 4.2 Machine Operation ..............ccuueunn.. 4-3
Adjustment Procedures .. ................... 4-1
Checking Pump Pressure . .................. 4-1 4.3 Optimizer Settings and Sequence ............ 4-7
4.4 Hydraulic Troubleshooting.................. 4-8
SECTION 5
SchematiCs . ...vviitiiiiiiiiieienrenreeronsensessessessessesssssssssssnssnssnssnsensedl
Introduction ......... ... . ... . ... .. 5-1 5.2 Electrical Schematic-AB62Gas ............. 5-6
5.1 Electrical Schematic - AB62 Diesel .......... 5-2 5.3 Hydraulic Schematic, AB62 ................ 5-10
SECTION 6
6.1 Introduction ...............c i, 6-1

II AB62



LIST OF FIGURES

SECTION 1
Introduction & Specifications
Figure 1-1: Work Platform ............ ... ... ... .. ... ...

SECTION 2

Machine Preparation & Operation

Figure 2-1: ChassisControls . ............ ... .. ...,
Figure 2-2: Platform Controls . .. .......... .. ... .. .. .. ....
Figure 2-3: Key Switch .. ....... .. ... ... .
Figure 2-4: Foot Switch . ....... .. ... .. .. ... .. . . ...
Figure 2-5: Typical Fall Restraint Anchorage Point ...........

SECTION 3

Maintenance
Figure 3-1: Deutsch Connector Kit, Small ..................
Figure 3-2: Deutsch Connector Kit, Large ..................
Figure 3-3: Plugs and Receptacles, Deutsch Connectors .. .. ..
Figure 3-4: Locking Finger, Deutsch Connector .. ...........
Figure 3-5: Heavy Duty Deutsch Connector ................
Figure 3-6: Supporting Elevating Assembly .................
Figure 3-7: Elevating AssemblyBrace .....................
Figure 3-8: Turret Gear ......... ...,
Figure 3-9: Turret Bearing Grease Zerk .. ..................
Figure 3-10: Proportional Controller . .. ....................
Figure 3-11: TiltSensor . ....... .. ... i
Figure 3-12: Linkage Limit Switch ........................
Figure 3-13: Proximity Switch .. .......... ... ... ... ....

SECTION 4
Troubleshooting
Figure 4-1: DMR-30 Receiver ............. ... ...,

SECTION 5
Schematics

Figure 5-1: Electrical Schematic - Diesel - 104049-000#1 . . . ...
Figure 5-2: Electrical Schematic - Diesel - 104049-000#2 . . . . ..
Figure 5-3: Electric Gas . ...,

Figure 5-4: . . . 5-7
Figure 5-5: Hydraulic Schematic - 104048-000 ............. 5-11
Figure 5-6: Valve Manifold Assembly .. ................... 5-12
Figure 5-7: Upper Controller, TopHalf . ................... 5-13
Figure 5-8: Upper Controller, Bottom Half ................. 5-13

Figure 5-9: Upper Controller Wiring Diagram - Gas (1 of 2) ...5-14

SECTION 6

AB62

Figure 2-6: Disengaging Drive Hub .. ..................... 2-7
Figure 2-7: Securing the Machine for Transportation .. ........ 2-7
Figure2-8: Fuel Tank . ......... ... .. i 2-8
Figure 2-9: Hydraulic Oil Tank . ............ ... .. .. ....... 2-8
Figure 3-14: Hydraulic Manifold .. ....................... 3-11
Figure 3-15: Torque Hub Assembly ...................... 3-12
Figure 3-16: Torque Hub . .......... ... ... .. ... ... ..... 3-15
Figure 3-17: Master Cylinder (S/N 1109 - Current) .......... 3-17
Figure 3-18: Riser Cylinder (S/N 1109 - Current) .. .......... 3-17
Figure 3-19: Boom Cylinder (S/N 1109 - Current) ........... 3-18
Figure 3-20: Extend Cylinder (S/N 1109 - Current) .......... 3-18
Figure 3-21: Axle Lock Cylinder .. ....... ... ... ... ..... 3-19
Figure 3-22: Steering Cylinder . ......... ... ... ... ..... 3-19
Figure 3-23: Jib Cylinder (S/N 1111 -Current) . . ............ 3-20
Figure3-24:SettingRotationalGearBacklash(Viewedfrombottomofturret)
3-20
Figure 3-25: Rotary Manifold ........................... 3-21
Figure 4-2: DMT-30 Transmitter ... .......... ... ... ...... 4-2

Figure 5-10: Upper Controller Wiring Diagram - Gas (2 of 2) . . .5-15
Figure 5-11: Upper Controller Wiring Diagram - Diesel (1 of 2) .5-16
Figure 5-12: Upper Controller Wiring Diagram - Diesel (2 of 2) .5-17
Figure 5-13: Lower Control Box . ........................ 5-18
Figure 5-14: Lower Control Box Wiring Diagram - Diesel (1 of 2) 5-19
Figure 5-15: Lower Control Box Wiring Diagram - Diesel (2 of 2) 5-20
Figure 5-16: Lower Control Box Wiring Diagram - Gas (1 of 2) .5-21

Figure 5-17: Lower Control Box Wiring Diagram - Gas (2 of 2) .5-22

III



LLIST OF TABLES

Foreward

SECTION 1
Introduction & Specifications
Table 1-1: Specifications .. ... ... . 1-2

SECTION 2
Machine Preparation & Operation

SECTION 3
Maintenance
Table 3-1: Preventative Maintenance Check List. .. ......... .. ... ... ... . ... ... ....... 3-4
Table 3-2: Torque Specifications for Hydraulic Components . ............. ... ... ... ..... 3-22
Table 3-3: Torque Specifications for SAE Fasteners . ............ ... i, 3-22
Table 3-4: Torque Specifications for Metric Fasteners, U.S. Customary Units .............. 3-23
Table 3-5: Torque Specifications for Metric Fasteners, SIUnits ......................... 3-23
SECTION 4
Troubleshooting
Table 4-1: Electrical Truth Table - AB62 Diesel ... ........ ... .. . . i, 4-9
Table 4-2: Electrical Truth Table - AB62 Gas . ...ttt i, 4-12
Table 4-3: Hydraulic Truth Table - ABB2 . . .. ... .. . e e 4-15
SECTION 5
Schematics
Table 5-1: Electrical Schematic - Diesel - 104049-000 .......... ...ttt ninnnnnnn 5-2
Table 5-2: Electrical Schematic - Gas - 104049-001 . ... ... .. . i, 5-6
Table 5-3: Hydraulic Schematic Legend - 104048-000 . ............ouitiiiennnnanan.. 5-10
v

AB62




INTRODUCTION & SPECIFICATIONS

1.1 INTRODUCTION

Purpose

The purpose of this service and parts manual is to
provide instructions and illustrations for the operation
and maintenance of the AB62 Work Platform manu-
factured by UpRight, Inc., of Selma, California.

Scope

The manual includes procedures for proper opera-
tion, maintenance, adjustment, and repair of this
product as well as recommended maintenance
schedules and troubleshooting.

1.2 GENERAL DESCRIPTION

The AB62 Work Platform consists of the platform,
controller, elevating assembly, power module, control
module, and chassis.

Platform

The platform has a non-slip aluminum floor, 45 inch
(1.4 m) high guardrails with midrail, 6 inch (152 mm)
toeboards, and an entrance gate at the rear of the
platform.

AWARNING A

Chassis

The chassis is a structural frame that supports all the
components of the AB62 Work Platform.

1.3 PURPOSE OF EQUIPMENT

The objective of the work platform is to provide a
quickly deployable, self-propelled, variable height
work platform to elevate personnel and materials to
overhead work areas and be driven over normal ter-
rains.

1.4 SPECIAL LIMITATIONS

Travel with the platform raised is limited to a creep
speed range.

Elevating of the work platform is limited to firm, level
surfaces only. Any degree of slope greater than 5°
will sound a warning alarm.

A DANGER A

The elevating function shall ONLY be used when
the work platform is level and on a firm surface.
The work platform is NOT intended to be driven
over uneven, rough or soft terrain when elevated

DO NOT use the platform without guardrails prop-
erly assembled and in place.

Platform Controller

The controller contains the controls to operate the
machine. It is located at the front of the platform
cage. The foot switch must be depressed to operate
any function from the platform. A complete explana-
tion of control functions can be found in Section 2.

Elevating Assembly

The platform is raised and lowered by the elevating
assembly, an articulated boom powered by two sin-
gle-stage lift cylinders. The hydraulic pump, driven by
the engine, powers the cylinders. Solenoid operated
valves control raising and lowering.

AB62

1. Platform
2. Platform Controller

3. Elevating Assembly

4. Boom

6 5. Chassis Control Module
6. Chassis

Figure 1-1: Work Platform

1-1



INTRODUCTION & SPECIFICATIONS

1.5 SPECIFICATIONS

Table 1-1: Work Platform Specifications

ITEM AB62 4WD Diesel AB62 4WD Dual Fuel
Height
Working Height 68 ft. [20,7 m] 68 ft. [20,7 m]
Max. Platform Height 62 ft. [18,9 m] 62 ft. [18,9 m]
Platform step in Height 13.5in. [343 mm] 13.50n. [343 mm]
Up and Over Height 301t [9,1m] 301t [9,1m]
Drivable Height 62 ft. [18,9 m] 62 ft. [18,9 m]
Horizontal Outreach 351t [10,7 m] 351t [10,7 m]
Turret Rotation 360° Continuous 360° Continuous
Platform Rotation 180° 180 °
Tail Swing 0ft. 0ft.
Jib Length 6ft. 4 in. [1,9 m] 6ft. 4in. [1,9m]
Jib Arc 140° 140°
Inside Turning Radius 81t [2,5m] 81t [2,5m]
Outside Turning Radius 181t [5.5m] 181t [5,5 m]

Drive Speed (boom stowed and lowered)

4.25 mph [6,8 knvh] (high) - 1.6 mph 2,6 knvh] (low)

4.25 mph [6,8 kmvh] (high) - 1.6 mph [2,6 knvh] (low)

Drive Speed (Elevated)

.6 mph [96 kmvh]

.6 mph [96 kmvh]

Maximum Gradeability 40% [22°] 40% [22°]
Dimensions (boom stowed)
Platform Size 39in.x72in. [Im x 1,8 m] 39in.x72in. [Im x 1,8 m]
Optional 8 ft. (2,4 m) Platform 39in.x961in. [1 mx 2,4 m] 39in.x961in. [1 mx 2,4 m]
Guardrails 45in.[1,4m] 45in.[1,4m]
Toeboard 6in. [152 mm] 6in. [152 mm]
Platform Capacity (Maximum) 500 Ibs. [227 kg] 500 Ibs. [227 kg]
Occupants (Maximum) 2 2
Weight 23,400 Ibs. [10,614 kg] 23,000 Ibs. [10,433 kg]
Overall Height 81t 2in. [2,5m] 81t 2in. [2,5m]
Overall Length 27 ft. or 23 ft. 6 in. Minimum - 8,2 m or 7,2 m Minimum 27 ft. or 23 ft. 6 in. Minimum - 8,2 m or 7,2 m Minimum
Overall Width 71.7.5in. [2,3 m] 7f.75in. 2,3 m]
Wheel Base 8ft.6in. [2,3m] 8ft.6in. [2,3m]

Ground Clearance

18 in. (center) 12.5in. (axle) - 0,46 m (center) 0,32 m (axle)

18 in. (center) 12.5in. (axle) - 0,46 m (center) 0,32 m (axle)

Power Source Perkins 704-30 GM3.0L

System Voltage 12VDC 12VDC

Maximum Hydraulic Pressure 5000 PSI [345 bar] 5000 PSI [345 bar]

Controls Electric Proportional Electric Proportional

Tires 19x 15 NHS - 14 PLY (80 PSI) 19x 15 NHS - 14 PLY (80 PSI)

NOTE: Specifications subject to change without notice. Hot weather or heavy use may affect perfor-
mance. Meets or exceeds all applicable requirements of OSHA and ANSI A92.5-1992.

1-2

AB62




MACHINE PREPARATION & OPERATION

Warning

All personnel shall carefully read, understand and follow all safety rules, operating instructions, and the Scaffold Indus-
try Association’s Manual of Responsibilities (ANSI A92.5) before operating or performing maintenance on any
UpRight aerial work platform.

Safety Rules

Electrocution Hazard Tip Over Hazard

Collision Hazard Fall Hazard

NEVER operate the NEVER operate the boomor ~ NEVER position the plat- NEVER climb, stand or
machine within ten (10) drive with the platform ele- form without first checking it on the platform guard-
feet of power lines. THIS ~ vated unless on firm, level for overhead obstructions  rails or midrail.
MACHINE IS NOT surface. or other hazards .

INSULATED.

ALL occupants must wear an approved fall restraint properly attached to a designated platform anchorage point. Attach only one fall
restraint to each anchorage point.

NEVER exceed maximum platform load of 500 Ibs. (227 kg) or (2) occupants.
NEVER exceed 45 Ibs. (200N) of side force per occupant.
DISTRIBUTE all platform loads evenly on the platform.

NEVER operate the machine without first surveying the work area for surface hazards such as holes, drop-offs, bumps, curbs, or
debris; and avoiding them.

OPERATE the machine only on surfaces capable of supporting wheel loads.

NEVER elevate the machine when wind speeds exceed 28 mph (12.5 m/sec)

IN CASE OF EMERGENCY push emergency stop button to cut power to all machine functions.
ALWAYS close and secure gate after entering the platform.

NEVER exit or enter the platform while elevated.

NEVER use ladders, scaffolding, or other items to gain height; work only from the platform floor.
NEVER climb down elevating assembly while the platform is elevated.

INSPECT the machine thoroughly for cracked welds, loose or missing hardware, hydraulics, loose wire connections, and damaged
cables or hoses before using.

VERIFY that all labels are in place and legible before using.
NEVER use a machine that is damaged, not functioning properly, or has damaged or missing labels.

IF ALARM SOUNDS while boom is elevated, STOP, carefully retract boom and lower the platform without rotating. Move the machine
to a firm, level service.

NEVER attach overhanging loads or use the boom as a crane.
NEVER alter operating or safety systems without the manufacturer’s written consent.
NEVER charge battery near sparks or open flame. Charging batteries emit explosive hydrogen gas.

NEVER replace any component or part with anything other than original UpRight replacement parts without the manufacturer’s
written consent.

NEVER tow the machine. Transport by truck or trailer only.
AFTER USE, secure the work platform from unauthorized use by turning both keyswitches off and removing all keys.

California Proposition 65 Warning

Gasoline and diesel engine exhaust and some of their constituents are known to the State of California to
cause cancer, birth defects, and other reproductive harm.

AB62 2-1




MACHINE PREPARATION & OPERATION

2.1 INTRODUCTION

This manual covers the operation of internal combus-
tion powered models of the AB62RT Articulated
Boom. This manual must be stored on the machine
at all times.

2.2 PRE-OPERATION AND SAFETY
INSPECTION

Carefully read, understand and follow all safety
rules, labels, and operating instructions; then
perform the following steps each day before
use.

Perform a complete visual inspection of the entire
unit prior to operating. Check the following areas for
discrepancies:

1. Open covers and check hydraulic components/
hoses for damage or leaks. Check electrical com-
ponents / wiring for damage or loose connec-
tions.

2. Inspect chassis, axles, hubs, and steering linkage
for damage, deformation, buckled paint, loose or
missing hardware, and cracked welds.

3. Check tires for damage, punctures, and inflation;
tire pressure must be 80 psi.

4. Check all hoses/cables for wear.

5. Inspect elevating assembly for damage, deforma-
tion, buckled paint, loose or missing hardware,
and cracked welds.

6. Inspect platform and guardrails for damage,
deformation, buckled paint, loose or missing
hardware, and cracked welds. Ensure that gate
operates freely and latches securely.

7. Check hydraulic fluid level with platform fully low-
ered.

8. Check battery fluid level (see Battery Mainte-
nance, page 2-8).

9. Check fuel level; add fuel if necessary (see Fuel-
ing, page 2-8).

10. Ensure that radiator is cold; check coolant level.
Add if necessary.

AWARNING A

NEVER remove the cap from a hot radiator.
Hot coolant can cause severe burns.

2-2

System Function Inspection

NOTE: Refer to figures 2-1 and 2-2 for chassis
and platform control locations.

1. Before performing the following tests, check area
around machine and overhead for obstructions,
holes, drop-offs, and debris.

2. Turn chassis key switch to chassis, and pull out
the emergency stop switches to the ON position
at the chassis control panel and at the platform
control panel.

3. Turn key switch on, and wait for glow plug light to
go off. When glow plug light goes off, start
engine.

4. Push in the chassis emergency stop button;
engine should stop. Repeat for platform emer-
gency stop button. Return both emergency stop
buttons to the ON position, and start engine.

5. Operate each function switch to raise/lower,
extend/retract, rotate left/right, each section of
the elevating assembly, and observe the opera-
tion of the machine. All functions should operate
through full cycle smoothly.(Make sure that the
Boom Speed Control is not at zero).

6. Turn chassis key switch to PLATFORM.

7. Mount the platform, lower the bar, and attach
approved fall restraint to designated platform
anchorage point. Attach only one fall restraint to
each point.

8. Start the engine.

9. Without depressing the foot switch, move the
drive control handle; machine should not func-
tion.

10. Depress the foot switch and move the drive con-
trol handle forward and reverse. Observe that
proportional functions operate smoothly, and that
brakes apply quickly after control is released.

11. While depressing foot switch, operate steer
switch to left and right. Observe that steering
wheels turn properly.

12. While depressing foot switch, turn function speed
control knob to desired setting, and operate
boom controls. Observe that boom operates
smoothly, and that upper boom, jib, turret rotation,
platform level, riser, and boom extend operate
proportionally in conjunction with function speed
control knob. Observe that platform maintains
level when boom is elevated.

AB62



MACHINE PREPARATION & OPERATION

Section

13. With the upper boom elevated one foot, operate
drive control handle. Observe that drive speed is
limited to creep (1 foot [.3m] per second). Lower
upper boom to stowed position.

14. Press the service horn button. Observe that horn
is audible.

AWARNING A

DO NOT use a machine that is damaged or
malfunctioning. Tag and remove the unit from
service until it is repaired.

2.3 CONTROLS AND INDICATORS

Figure 2-1: Chassis Controls

1. Hour Meter 11. Boom Extend

2. Water Temp. 12. Jib Raise

3. Oil Pressure 13. Boom Raise/Lower
4. Breaker 14. Turret Rotate

5. Glow Plug Light 15. Platform Rotate

6. Function Enable 16. Platform Level

7. Engine Start 17. Boom Speed HI/LOW
8. Key Switch 18. Auxiliary Power

9. Emergency Stop

10. Riser

AB62

= g e
yoe . M

/) caoe
@)

| i «nm“,‘ao 2
PPPY I A s o i i

(29 (29 @) (2 EEHEE

Figure 2-2: Platform Controls

19. Riser 28. Auxiliary Power

20. Boom Raise 29. Turret Rotate

21. Boom Extend 30. Cage Rotate

22. Jib Raise 31. Cage Level

23. Emergency Stop 32. Auxiliary Light

24. YELLOW-Tilt 33. Horn

25. RED-Oil Pressure 34. Generator
Warning 35. Boom Speed

26. Hi/Low Speed 36. Drive Control Handle

27.Gas/Propane Select/ 37. Key Switch
Glow Plug Light 38. Foot Switch

Figure 2-4: Foot Switch

2-3



Section

2.4 MACHINE PREPARATION & OPERATION
2.4 OPERATION
” Starting the Engine
Before operating the work platform ensure that:
Pre-operation and safety inspection has been com- From the Lower Controls
pleted, and any discrepancies have been corrected. 1. From the platform controls, turn the key switch
The operator has been thoroughly trained on the on.
operation of the machine. _ 2. Turn the chassis key switch to CHASSIS position.
'(Ij'he wc;frk area is clear tha” obstru?tlons,l holes, 3. Press the start button to crank the engine.
rop-offs, or persons in the route 0 travel. Release when the engine starts.
The surface is capable of supporting wheel loads. 4. For diesel machines: Turn key to ON position and
Refer to figures 2-1 and 2-2 for control locations. wait for glow plug light to go off. Start engine.

From the Platform Controls
1. Turn the chassis key switch to platform controls.

2. Turn the platform switch fully clockwise to crank
the engine. Release when engine starts.

3. For diesel machines: Turn key to ON position and
wait for glow plug light to go off. When glow plug
light goes off, start engine.

Emergency Stop

At any time during operation, press the emergency
stop button to stop all functions in an emergency.

b‘ Service Horn vo Driving

At any time during operation, press the service horn
button to sound an audible warning if necessary. With Boom Lowered

1. Turn chassis key switch to PLATFORM, and turn

A WARNING A on (turn clockwise) the chassis emergency stop

switch.
Always wear an approved fall restraint properly
attached to designated platform anchorage 2. Mount the platform, close gnd latch _the gate.
point when driving or elevating the machine 3. Attach approved fall restraint to designated plat-
(see figure 2-5). Attach only one fall restraint to form anchorage point. Attach only one fall
each anchorage point. restraint to each point.

4. Start engine.

5. Check that the area around and above the work
platform is clear of obstructions, holes, drop-offs,
persons in the route of travel, and the surface is
capable of supporting wheel loads.

6. Depress the foot switch and move the drive con-
trol handle forward to travel forward and reverse
to travel in the reverse direction.

NOTE: When the boom is rotated to the front of
the chassis (steering wheels aft), directions of
travel and steering will be reversed. Observe
the color-coded arrows on the control panel
near the drive control handle and on the chas-
sis. They will indicate the direction of travel
when the drive control handle is moved

Figure 2-5: Typical Fall Restraint Anchorage Point

2-4 AB62



MACHINE PREPARATION & OPERATION

Section

24

With Boom Elevated

Travel with boom elevated is restricted to firm, level
surfaces only.

When driving elevated, the machine will travel at
creep speed (1 foot [.3m] per second.

Steering

1. While depressing the foot switch, push the steer-
ing switch (located on top of the control handle) to
the left to turn left, and right to turn right.

Note: Steering is not self-centering. Wheels must
be returned to the straight ahead position by
operating the steering switch.

Positioning the Platform

Positioning the platform as close as possible to the
work area requires some planning. First, you must
survey the work site to find a suitable place to park
the machine. This must be a firm, level area as close
as possible to the work area. Take into consideration
all obstructions on the ground and overhead, and
avoid them.

Once you have moved the machine to a firm, level
surface as near as possible to the work area, follow
instructions on pages 2-5 and 2-6 to position the plat-
form as close to the work area as possible.

Always, before operating any function, check the
area around and overhead for any obstructions or
electrical conductors.

3. The High/Low switch will select between maxi-
mum speed, depending on the position of the
platform Boom Speed control, and a lower fixed
boom speed.

N
KH\;" '//“ Leveling the Platform
(o) o)

AWARNING A

DO NOT operate the machine if the platform
does not maintain level when elevated.

AWARNING A

NEVER exit the platform while the boom is ele-
vated. Keep both feet firmly planted on the plat-
form floor at all times.

Multifunction Controls

The UpRight AB62 employs the use of multifunction
controls. This means that riser or boom extension will
function at full speed while simultaneously operating
upper boom, jib, turret, or rotating the platform.

The turret may be rotated while driving when the
boom is lowered, if necessary to make turns in tight
areas.

Lower Control Operation

All boom functions will operate at the speed selected
by upper speed control functions.

1. Turn chassis keyswitch to chassis controls.

2. With the engine running, operate the boom con-
trol switches to position the platform.

AB62

NOTE: Platform leveling should be done only to
calibrate the automatic leveling system.

1. Set the function speed control dial to the desired
setting. Rotate the dial clockwise to increase
speed, counterclockwise to decrease. If you are
not sure what speed to use, start out slow; the
speed can be varied while operating the function.

2. While depressing the foot switch, push the plat-
form level control switch forward to swing the plat-
form upward, rearward to swing the platform
downward. Release the switch to stop leveling.

w
.\)} Rotating the Turret
L

1. Set the function speed control dial to the desired
setting. Rotate the dial clockwise to increase
speed, counterclockwise to decrease. If you are
not sure what speed to use, start out slow; the
speed can be varied while operating the function.

2. While depressing the footswitch, push the turret
rotation control lever right to rotate counterclock-
wise, left to rotate clockwise. Release the switch
to stop rotation. Observe the area around the
boom when rotating the turret to avoid any
obstructions.

2-5



Section

24

MACHINE PREPARATION & OPERATION

&l =
'& Elevating the Riser
(0 (@)

1. Set the function speed control dial to the desired
setting. Rotate the dial clockwise to increase
speed, counterclockwise to decrease.

2. While depressing the foot switch, push the riser
control lever forward to elevate the riser, rearward
to lower the riser. Release the control lever to
stop elevating/lowering.

Ej /" Elevating the Upper Boom
=
(00

1. Set the function speed control dial to the desired
setting. Rotate the dial clockwise to increase
speed, counterclockwise to decrease. If you are
not sure what speed to use, start out slow; the

speed can be varied while operating the function.

2. While depressing the foot switch, push the upper
boom control lever forward to elevate the upper
boom, rearward to lower the upper boom.
Release the control lever to stop elevating/
lowering.

=0
h‘l: Extending the Upper Boom
=]

1. Set the function speed control dial to the desired
setting. Rotate the dial clockwise to increase
speed, counterclockwise to decrease. If you are
not sure what speed to use, start out slow; the

speed can be varied while operating the function.

2. While depressing the foot switch, push the boom
extension control lever rearward to extend the
boom, forward to retract the boom. Release the
control lever to stop extending/retracting.

L T—
E-/;V#‘ Elevating the Jib
o0

1. Set the function speed control dial to the desired
setting. Rotate the dial clockwise to increase
speed, counterclockwise to decrease. If you are

2-6

not sure what speed to use, start out slow; the
speed can be varied while operating the function.

2. While depressing the foot switch, push the jib
control lever forward to elevate the jib, rearward
to lower the jib. Release the control lever to stop
elevating/lowering.

=
ie= ,>~ Rotating the Platform
/]

- — e ‘

1. While depressing the foot switch, push the plat-
form rotation control lever right to go counter-
clockwise and left to go clockwise. Release the
lever to stop rotation.

Emergency Operation

In the event of powered function failure, the elevating
assembly may be operated by using the Emergency
Power Unit. Hold in the Emergency Power button and
operate the Lowering Controls as normal.

AWARNING A

NEVER climb down the elevating assembly. If
controls do not respond, ask someone on the
ground to lower the boom manually.

Emergency Towing

Perform the following only when the machine will not
operate under its own power and it is necessary to
move the machine or when winching onto a trailer for
transportation

1. Insure that the platform is fully lowered, and that
the turret is rotated so that the platform is to the
rear of the machine.

2. Attach chain/cable of sufficient strength for towing
the machine to front or rear tie down lugs.

AWARNING A

Chock wheels before disengaging hubs.
Machine may roll.

3. Refer to Figure 2-6 and disengage all four drive
hubs. Remove two screws and center cap. Re-
install center cap in the opposite direction.

NOTE: When hubs are disengaged, the brakes
are ineffective. The machine will roll freely.

AB62



MACHINE PREPARATION & OPERATION

Section

2.5

4.

When ready to move the machine, remove the
chocks. Tow or winch into position and replace
chocks.

Engage all four drive hubs by returning the center
caps to their original orientation.

A CAUTION A

DO NOT move the machine faster than 3 mph.
Faster speeds will damage drive components
and void warranty.

Figure 2-6: Disengaging Drive Hub

)| Center Cap :

2.5 TRANSPORTATION

By Truck or Trailer

1.
2.

3.

4.

Insure that boom is fully lowered and retracted.

Raise the jib before the machine starts up or
down ramp to avoid platform contacting ground.
Maneuver the machine onto the bed of truck/
trailer.

When winching, follow instructions for emergency
towing on page 2-6. Attach winch cable to front
tie down lugs.

NOTE: When hubs are disengaged, the brakes

6.

are ineffective. The machine will roll freely.

Secure the machine to the transport vehicle using
chains/straps of adequate load capacity (refer to
specifications on page 1-2) attached to chassis
tie down lugs (See Figure 2-7).

Place a wooden block 7.5” x 4” x 28” (20cm X
10cm x 75cm) under platform support braces as
shown (See Figure 2-7).

Attach ratchet strap under platform floor grating,
over support braces (See Figure 2-7). Tighten
securely; do not overtighten.

AWARNING A

NEVER elevate the machine while on a truck or
trailer.

\ |

Wooden Block
7.5” x 4” x 28”

Chassis Tie Down
Lifting Lug (typ.)

A CAUTION A

Do not winch machine faster than 3 mph.

5. After winching, ensure that wheels are chocked.

AB62

Figure 2-7: Securing the Machine for Transportation

After Use Each Day

1.
2.

Ensure that the platform is fully lowered.

Park the machine on level ground, preferably
under cover, secure against vandals, children or
unauthorized operation.

Turn the upper key switch to OFF, the lower key
switch to PLATFORM, and remove all keys to pre-
vent unauthorized operation.

2-7



Section

2.6 MACHINE PREPARATION & OPERATION

2.6 MAINTENANCE
Fueling

Gasoline

1. Open left turret cover, then open fill cap.
See Figure 2-8.

2. Fill to capacity with unleaded motor fuel only.
3. Fuel tank full capacity is 42 US gallons.

Diesel

1. Open left turret cover, then open fill cap.
See Figure 2-8.

2. Fill to capacity with diesel motor fuel only, grade
#1-D or #2-D. Use distillate fuel only; do not use
residual or blend.

3. Fuel tank full capacity is 42 US gallons.

Hydraulic Oil

1. Open turret cover and check oil level at sight
gauge with the boom stowed and retracted;
engine running or stopped. See Figure 2-9.

2. If necessary, fill to capacity with clean ISO 46
compatible hydraulic oil.

3. Clean area around cap before opening.
4. Open filler/breather cap to add hydraulic oil.
5. Replace cap.

Lubrication

Refer to Maintenance Section for lubrication chart
and guidelines.

Fuel Cap

DIESEL

Figure 2-8: Fuel Tank

2-8

Battery Maintenance

AWARNING A

Hazard of explosive gas mixture. Keep sparks,
flame and smoking materials away from batter-
ies.

Always wear safety glasses when working with
batteries.

Battery posts, terminals and related accesso-
ries contain lead and lead compounds, chemi-
cals known to the State of California to cause
cancer and reproductive harm. Wash hands
after handling.

Battery fluid is highly corrosive. Rinse away any

spilled fluid thoroughly with clean water.

Check battery fluid level daily, especially if the work
platform is being used in a warm, dry climate.

If electrolyte level is lower than 3/8 in. (10mm) above
the plates, add distilled water only. DO NOT use tap
water; it will shorten battery life.

Tires

Tire selection can affect the stability of the machine.
Use only tires supplied by UpRight unless approved
by the manufacturer in writing. Check air filled tire
pressure daily (80 psi).

Hydraulic Oil Filler Cap !

‘ g
' =
/E ™
I "
i"j ; 5 p
i 1
:__‘

AYDRAULIC FLUID

Level Gauge

Figure 2-9: Hydraulic Oil Tank

AB62



MAINTENANCE

3.1 INTRODUCTION

AWARNING A

Be sure to read, understand and follow all infor-
mation in the Operation Section of this manual
before attempting to operate or perform service
on any work platform.

NOTE: For Information on the engine, refer to
your local engine dealer.

This section contains instructions for the mainte-
nance of the AB62 Work Platform. Procedures for the
operation inspection, adjustment, scheduled mainte-
nance, and repair/removal are included.

Referring to Section 2 will aid in understanding the

operation, and function of the various components

and systems of the work platform, and help in diag-
nosing and repair of the machine.

Refer to “Preventative Maintenance Check List” on
page 4 for recommended maintenance intervals.

NOTE:Unless otherwise specified, torque all fit-
tings according to Torque Specifications Chart
(pages 3-22 & 3-23).

Figure 3-1: UpRight Connector Kit, Small

AB62

3.2 SPECIAL TOOLS

The following is a list of special tools which may be
required to perform certain maintenance procedures
on the work platform.

* 0-1000 PSI Hydraulic Pressure Gauge with
Adapter Fittings

* 0-3000 PSI Hydraulic Pressure Gauge with
Adapter Fittings

¢ Small UpRight Connector Field Kit
(UpRight P/N 030899-000)

* Large UpRight Connector Field Kit
(UpRight P/N 030898-000)

¢ Inclinometer (UpRight P/N 010119-000)

* Optimizer (UpRight P/N 100329-000)

¢ Optimizer Adapter Cable (100329-005)

* Quick Disconnect Hydraulic Adapter (063965-002)

Figure 3-2: UpRight Connector Kit, Large

3-1



Section

3.2 MAINTENANCE
UpRight Connectors
- Connectr Socket Pin
ealing
%/ o ((mab) /Coma::nnector Contacts ’% )/’/,7
e — >

Removal
Tools

Locking Wedges

g >

Figure 3-3: Plugs and Receptacles, UpRight Connectors

UpRight connectors are designed so that connector
parts, contacts or electrical cables may be replaced
without replacing the entire connector.

Male Connector (Plug)

Disconnect the male connector (plug) from the
female connector (receptacle).

Using the flat end of the Removal Tool (or flat
blade screwdriver), pry the Locking Wedge from
the Male Connector. Care should be taken that
the Silicon Gasket is not damaged during this
procedure.

Check all parts for damage. Replace all parts
which are damaged or worn.

Replace or recrimp the wires and contacts. Refer
to “Crimping” procedure.

1.

2.

Female Connector (Receptacle)

Disconnect the male connector (plug) from the
female connector (receptacle).

1.

2. Using the notched end of the Removal Tool (or a
wire hook), pull the Locking Wedge from the
Female Connector.

3. Check all parts for damage. Replace all parts
which are damaged or worn.

4. Replace or recrimp the wires and contacts. Refer

to “Crimping” procedure.

3-2

Releasing Locking Fingers

Locking Finger

Figure 3-4: Locking Finger, UpRight Connector

. The Locking Fingers can be released following
the removal of the Locking Wedge of either the
male or female connector.

Use the removal tool (or flat blade screwdriver) to
push the Locking Fingers aside. This will release
the grip on the contact.

3. Pull the wire and contact out of the connector.
Crimping

Note: Complete crimping instructions are
included in each Field Kit.

1. Strip 1/4” (6 mm) from the wire.

2. Insert the contact into the crimping tool.

3. Insert the stripped wire into the contact. Copper
strands should be visible in the bleed hole of the
contact, and no copper strands should be loose
(outside) of the contact barrel.

4. Completely close the handles of the crimping

tool. Release the handles of the crimping tool and
remove the crimped contact.

AB62



MAINTENANCE

Section

3.3

5. Inspect the crimped contact to ensure that all
strands are secure in the crimp barrel.

Removing Contact From Heavy Duty Plug

Push removal tool into
connector to release contact.

Figure 3-5: Heavy Duty UpRight Connector

1. Slip the removal tool along the wire to be
replaced.

2. Push the removal tool into the connector until the
contact is released.

3. Pull the wire and contact out of the plug.

AB62

3.3 PREVENTATIVE MAINTENANCE

The complete inspection consists of periodic visual
and operational checks, together with all necessary
minor adjustments to assure proper performance.
Daily inspection will prevent abnormal wear and pro-
long the life of all systems. The inspection and main-
tenance schedule is to be performed at regular
intervals. Inspection and maintenance shall be per-
formed by personnel who are trained and familiar
with mechanical and electrical procedures.

AWARNING A

Before performing preventative maintenance,
familiarize yourself with the operation of the
machine.

Always block the elevating assembly whenever
it is necessary to perform maintenance while
the platform is elevated.

The preventative maintenance table has been
designed to be used primarily for machine service
and maintenance repair. Please photocopy the fol-
lowing page and use this table as a checklist when
inspecting the machine for service.



MAINTENANCE

Preventative Maintenance Table Key Preventative Maintenance Report
Interval Date:
Daily=each shift or every day Owner:
50h/30d=every 50 hours or 30 days Model No:
250h/6m=every 250 hours or 6 months Serial No:
1000h/2y=every 1000 hours or 2 years Serviced By:
Y=Yes/Acceptable Service Interval:

N=No/Not Acceptable
R=Repaired/Acceptable

Table 3-1: Preventative Maintenance Check List

COMPONENT INSPECTION OR SERVICES INTERVAL | Y | N R COMPONENT INSPECTION OR SERVICES INTERVAL ‘ Y ‘ N ‘ R
Check electrolyte level Daily Check for leaks Daily
Battery Clean exterior 3m Torque Hubs Check oil level 250h/6m
Clean terminals 3m Change Qil after break-in period 50h/30d
Check level and condition Daily Change Qil (SAE 90 wt. gear oil) 2000h/2y
Engine Oil and Check for leaks Daily Check hardware & fittings for proper torque 6m
Filter Change oil & filter (Diesel) 500h ) Check linkage for wear areas 30d
Change oil & filter (Gas) 200n Sstye:tr:;? Oif all pivot points 304
Check fuel level Daily Check steering cylinder for leaks 30d
Engine Fuel Check for leaks Daily Check for missing/loose retainers Daily
System Replace fuel filter 6m Inspect for structural cracks Daily
Check air cleaner Daily Elevating Check pivot points for wear 30d
Engine Check coolant level (with engine cold) Daily Assembly Check pivot pin retaining bolts for proper 30d
Coolant Replace coolant 3m torque
Check oil level Daily Check members for deformation Daily
H}drau'lqic Qil Change filter 6m Check hoses for pinch or rubbing points Daily
See Nt ramang replace with 1SO 46 compatible | 2y Chassis Check component mounting for proper 6m
) Check for leaks Daily torque .
Hgdsrfeur:c Check hose connections 30d Check ngds for cracks Daily
y Check hoses for exterior wear 30d o (k;h(?Ck thle cylmlde.r robd Torfwear 30d
E;Inergen_cy Operate the emergency lowering valve and ) eokplotpm r(ﬁ)arlglljr;g el orpropet 30d
ydraulic check for serviceability Daly Lift Cylinder
System Check seals for leaks 30d
Controller Check operation of all controls Daily Inspect pivot points for wear 30d
Check the exterior of the cable for . Check fittings for proper torque 30d
Control Cable pinching, binding or wear Daily Check ring gear for proper Dail
Check fasteners for proper torque Daily Turret |ubrication and wear y
Check welds for cracks Daily Lubricate ring gear (MoS; grease) 150h/3m
Pla;;(()jrr;aF”I:or Check condition of platform Daily Check for and repair collision damage Daily
Check condition of anchorage points Daily Entire Unit Check fasteners for proper torque 3m
Check condition of operator manual Daily Check for corrosion-remove and repaint 6m
Check for damage Daily Lubricate 30d
) heck for peeling, missing, or unri | .
Tires (torque tCoh;e gg lflﬁngzsmm]) 30d Labels | 10K pe?abe?ls &srzplgc: UneRdeRe 1 paiy
Check air pressure (80 psi [5.5 bar]) Daily
Wipe clean 30d *1S0 grade 46, for temperatures above 32° F (0° C).
Hydraulic Check for leaks at mating surfaces 30d *For colder climates: 1SO grade 32, for temperature range of 0° F (-17° C) up to 32° F (0° C).
Pump Check for hose fitting leaks Daily *IS0 grade 15, for temperatures below 0° F (-17° C).
Check mounting bolts for proper torque 30d
Hydraulic Check hydraql@ drive motor operation Daily
Drive System Check hoses,flttlnlg(jaz,kznd valve block for Daily

3-4 AB62



MAINTENANCE

Section

3.4

3.4 SUPPORTING ELEVATING ASSEMBLY

(FIGURE 3-6)

AWARNING A

Never perform service on the work platform in
the elevating assembly area while the platform
is elevated without first blocking the elevating
assembly.

DO NOT stand in the elevating assembly area
while deploying or storing brace.

Installation

1. Park the work platform on a firm, level surface.

2. Fully retract upper boom.

3. Verify that the platform emergency stop switch is
ON.

4. Turn platform/chassis switch to CHASSIS.

5. Using the Boom Raise/Lower Switch, elevate the
boom.

6. Use a brace (figure 3-6) with a minimum capacity
of two tons, to support the elevating assembly.

7. Using the Boom Raise/Lower Switch gradually
lower the elevating assembly until the brace is
supporting the elevating assembly as shown in
figure 3-7.

Removal

1. Using the Boom Raise/Lower Switch, gradually
raise the platform until boom is free of support.

2. Remove support.

3. Using the Boom Raise/Lower Switch, completely
lower the platform.

AB62

Figure 3-7: Elevating Assembly Brace

3-5



Section

3.5

MAINTENANCE

3.5 BATTERY MAINTENANCE

Battery Charging

AWARNING A

AWARNING A

Hazard of explosive gas mixture. Keep sparks,
flame and smoking material away from battery.

Always wear safety glasses when working with
batteries.

Battery posts, terminals and related accesso-
ries contain lead and lead compounds, chemi-
cals known to the State of California to cause
cancer and reproductive harm. Wash hands
after handling.

Battery fluid is highly corrosive. Thoroughly
rinse away any spilled fluid with clean water.

Charge the battery only in a well-ventilated
area.

Do not charge the battery when the work plat-
form is in an area containing sparks or flames.

Permanent damage will result if the battery is
not immediately recharged after discharging.

Never leave the charger unattended for more
than two days.

Never disconnect the cables from the battery
when the charger is operating.

Keep the charger dry.

Battery Inspection and Cleaning

Check battery fluid level daily, especially if the work
platform is being used in a warm, dry climate. If
required, add distilled water ONLY. Use of tap water
will shorten battery life.

The battery should be inspected regularly for signs of
cracks in the case, electrolyte leakage and corrosion
of the terminals. Inspect cables for worn spots or
breaks in the insulation and for broken cable
terminals.

Clean the battery when it shows signs of corrosion at
the terminals or when electrolyte has overflowed dur-
ing charging. Use a baking soda solution to clean the
batteries, taking care not to get the solution inside
the cells. Rinse thoroughly with clean water. Clean
battery and cable contact surfaces to a bright metal
finish whenever a cable is removed.

3-6

Charge battery as follows:

1. Check the fluid level. If the electrolyte level is
lower than 3/8 in. (10mm) above the plates, add
clean, distilled water only.

2. Connect the charger plug to a properly grounded
outlet of the proper voltage and frequency.

3. Use acharger which turns off automatically when
the batteries are fully charged.

3.6 LUBRICATION

Refer to Table 3-1 for the lubrication intervals and
Figures 3-8 and 3-9 for location of items that require
lubrication service. Refer to the appropriate sections
for lubrication information on the Steering Linkage,
Torque Hubs, Hydraulic Oil, Filter, and Engine Oil and
Filter.

Grease Fittings

Wipe each fitting before and after greasing. Using
multipurpose grease in a grease gun, pump the
grease into the fitting until grease just begins to
appear at the edges of the pivot. Wipe off any excess
grease.

Lubricating Turret Gears

Using a brush, apply open gear grease to the turret
gears (Figure 3-8).

AB62




Section

MAINTENANCE 3.7

3. Remove the drain plug and allow all oil to drain
into the container. Be sure to dispose of oil prop-
erly.

4. Reinstall the drain plug.

_ _ HENIEE 8 5. Remove filter element from filter head.

§ it e li 6. Apply a thin film of clean hydraulic oil (ISO No.46)

' to the gasket of the replacement filter.

7. Thread replacement filter onto the filter head until
the gasket makes contact then rotate 3/4 of a turn
further.

8. Fill the hydraulic oil tank to operating level on
sight gauge with ISO No.46 hydraulic oil.

3.7 PROPORTIONAL CONTROLLER

. Left Handle Half

. Right Handle Half
. Handle Boot

. Gasket

. Micro Switch (2)

. Switch

. Rocker

. Rocker Boot

. Electrical Assembly
10. PC Board w/Pot
11. Gear

12. Set Screw

O©oOoONOOOTA~WN =

Figure 3-9: Turret Bearing Grease Zerk

Hydraulic Oil and Filter

Fluid Level

With the platform fully lowered, check oil level on
sight gauge. If the oil is NOT in operating range, add
hydraulic fluid until oil is visible in operating range on
dipstick or visible in sight gauge. DO NOT fill above
operating range or when the platform is elevated.

Oil and Filter Replacement
1. Operate the platform for 10-15 minutes to bring

the hydraulic oil up to normal operating tempera- Joystick Handle (Figure 3-10)

Figure 3-10: Proportional Controller

ture.
1. If necessary, remove handle assembly from con-
troller box.
A c A u T I 0 N A 2. Remove and replace defective parts.
The hydraulic oil may be hot enough to cause 3. If replacing PC Board with resistor, note resistor
burns. Wear safety gloves and safety glasses adjustment (number of turns) and adjust new
when handling hot oil. resistor to match old resistor setting.
NOTE: Check that pot operates correctly when
2. Provide a suitable container to catch the drained handle is pushed completely forward and
oil. reverse.

AB62 3-7



MAINTENANCE

3.8 TILT SENSOR (FIGURE 3-11)

The Tilt Sensor has three wires: red, power (12v in);
black, ground; and white, output (12v out). To verify
that the sensor is working properly, there are two
LEDs under the sensor: green indicates the sensor is
on (has power); red indicates the sensor is level and
the white wire is “hot” (12v out).

1.
2.
3.

Check tires for proper pressure.
Place the machine on a firm, level surface.

Use Inclinometer to ensure that the front and rear
of the chassis are level.

Adjust the three leveling locknuts until the bubble
is centered in the circle on the attached bubble
level.

Elevate the platform until down limit switch opens,
and push the tilt sensor base to test the alarm cir-
cuit. Alarm should sound.

-

va
Bubble Level

~

P Adjustment nuts &)

Figure 3-11: Tilt Sensor

;l "'"'-f v
I

Figure 3-12: Linkage Limit Switch

Figure 3-13: Proximity Switch

-
b
=

AB62




MAINTENANCE

Section

3.9

3.9 HYDRAULIC MANIFOLD (FIGURE 3-14)

It is not necessary to remove the manifold to perform
all maintenance procedures. Prior to performing
maintenance, determine if the manifold needs to be
removed.

Removal

1. Disconnect the battery.

2. Tag and disconnect the solenoid valve leads from
the terminal strip.

3. Tag, disconnect, and plug hydraulic hoses.

4. Remove the bolts that hold the manifold to the
mounting bracket.

5. Remove the manifold block.

Disassembly

NOTE: Mark all components as they are removed
so as not to confuse their location during
assembly. Refer to Figure 3-14 often to aid in
disassembly and assembly.

1. Remove coils from solenoid valves.

2. Remove spool valve cover and spool valve.

3. Remove solenoid valves, lift relief valve, counter-
balance valves and divider combiner valve.

4. Remove fittings, plugs, springs, balls, and ori-
fices.

Cleaning and Inspection

1. Wash the manifold in cleaning solvent to remove
built-up contaminants, then blow out all passages
with clean compressed air.

2. Inspect the manifold for cracks, thread damage
and scoring where O-rings seal against internal
and external surfaces.

3. Wash and dry each component and check for
thread damage, torn or cracked O-rings, and
proper operation.

4. Replace parts and O-rings found unserviceable.

Assembly

NOTE: Lubricate all O-rings before installation to
prevent damage to O-rings. Seat all balls in
manifold block by lightly tapping on the ball
with a brass drift punch.

1. Install fittings, plugs, springs, balls, and orifices.

Use one drop of Locktite #242 on each screw-in
orifice.

2. Install solenoid valves, lift relief valve, counterbal-
ance valves, divider combiner valve, and spool
valve.

AB62

Installation

1.

2.

Attach manifold assembly to mounting plate with
bolts.

Connect solenoid leads to terminal strip (as previ-
ously tagged).

Connect hydraulic hoses. Be certain to tighten
hoses to manifold.

Reconnect the battery.

Operate each hydraulic function and check for
proper operation and leaks.

Adjust lift relief and counterbalance valve pres-
sures according to instructions in Section 3-10.

39



MAINTENANCE

3.10 SETTING HYDRAULIC PRESSURES

Figure 3-14 shows complete hydraulic manifold
assembly.

NOTE: Check hydraulic pressures whenever the
pump, manifold, or any relief valve has been
serviced or replaced.

High Flow Relief Valve (#5)

1. Operate the hydraulic system 10-15 minutes to
warm the oil.

2. Install a 0-3000 PSI pressure gauge to the pres-
sure test port #3-using Part # 063965-002, Quick
Disconnect Adapter.

Retract boom completely.

4. While activating the boom retract function, set the
pressure to 2700 PSI (186 bar) maximum by
slowly turning the adjusting screw. Turning the
adjusting screw clockwise increases pressure;
counterclockwise decreases pressure.

5. Remove the pressure gauge, and reinstall all
plugs.

Low Flow Relief Valve (#9)

1. Operate the hydraulic system 10-15 minutes to
warm the oil.

2. Install a 0-3000 PSI pressure gauge to the pres-
sure test port.
Completely extend jib function.

4. Continue activating function and set the pressure
to 1400 PSI (97 bar) by slowly turning the adjust-
ment screw. Turning the adjusting screw clock-
wise increases pressure; counterclockwise
decreases pressure.

5. Remove the pressure gauge, and reinstall all
plugs.

Counterbalance Relief Valves

1. If any counterbalance relief valve is faulty, com-
pletely lower the jib, and retract the boom.

2. Replace or recalibrate the counterbalance valve.

3. Slowly cycle function related to replaced counter-
balance valve several times to remove air from
the system.

w

w

3-10

AB62




Section

MAINTENANCE 3.10

Pt

® /B

s S /
D S
YAy 7/
A i

L,

YA / 7

O / ;
; E K K
i / /

/

/

v
/

"

\,

L e

.
ST/
T,

. NN
N \ S N, \
N \ W\ \eeem oA N \
A \ W\ : N
\ L N N N
Y ‘\ \ N
AR N COW N . N N
N NN O\ \ e\ \
y AR O\ R \ \ \ N \
. O \ NN AN T ) \ N
$ . . NNSPIEN &
\
SN
\
\
\ D )
© \ i’ / Y / / Rt / 7 — ..

™
|
|
|
|
|
|
|
|
|
|
|
|
L

1. Diverter Valve 10. 4-Way Center Valve 3/4 - Boom Raise

2. High Flow Proportional Valve 11. 4-Way Motor Spool Valve 3/4 - Platform Level
3. Gage Port Plug - High Pressure 12. Platform Rotate Flow Control Valve

4. 4-Way Valve - Steering 13. Fitting, Straight

5. High Pressure Relief Valve 14. Fitting, Straight

6. 4-Way Motor Spool Valve - Riser 15. Fitting, Straight

7. 4-Way Valve - Boom Extend/Retract 16. 4-Way Center Valve 3/4 - Jib

8. Low Flow Proportional Valve 17. 4-Way Motor Spool Valve 3/4 - Turret Rotate
9. Low Pressure Relief Valve 18. Gage Port Plug - Low Pressure

19. 4-Way Motor Spool Valve 3/4 - Platform Rotate

Figure 3-14: Hydraulic Manifold

AB62 3-11



MAINTENANCE

3.11 TORQUE HUBS

NOTE: Change fluid in torque hubs after the first
50 hours of operation. Change every 1000
hours thereafter.

Changing Fluid

NOTE: It is not necessary to remove torque hub
to change fluid.

1. Raise the axle using an eight-ton hydraulic jack.
Place eight ton-jack stands under each end of the
axle.

2. Remove wheel and rotate torque hub so drain
plug on side is at bottom of hub.

3. Remove drain plugs at bottom of hub and front
cover, and drain oil from unit.

4. Rotate hub so plug opening in front cover is
slightly above half full position and side plug
opening is at the top.

5. Fill unit with 90 wt. gear oil until oil comes out
front plug opening (torque hub must be 1/2 full).

6. Replace plugs.

7. Install wheel and lower machine to the ground.

Torque Hub Removal

1. Park the work platform on firm level, ground and
block the wheels to prevent the work platform
from rolling.

2. Disconnect battery negative terminal.

3. Loosen the wheel lug nuts on the torque hub to
be removed.

4. Raise the axle of the work platform using an
eight- ton jack.

5. Position two eight-ton jack stands under the axle
to prevent the work platform from falling if the jack
fails.

6. Remove the wheel nuts and wheel.
7. Disconnect hydraulic brake line from brake.

A CAUTION A

Clean all fittings before disconnecting the hose
assemblies.

Plug all port holes and hose assemblies IMME-
DIATELY to prevent contamination from dust
and debris.

8. Mark and remove hoses from drive motor.
9. Remove mounting bolts from drive motor.

10. Separate drive motor from brake. Discard gasket.

3-12

11. Separate brake from torque hub. Discard gasket.

12. Remove 1/2-20 nuts and washers from torque
hub.

13. Remove torque hub.

Installation

NOTE: Torque all hardware to torques listed on
pages 3-22 and 3-23 unless otherwise speci-
fied.

1. Install the torque hub using hardware previously
removed.

2. Using SAE 90W weight gear lube, fill the torque
hub. Torque hub must be half full.

3. Install new gasket and brake.

4. Install new gasket and drive motor.

5. Secure assembly using washers and bolts.
6. Connect hydraulic brake lines.

7. Connect hoses to drive motor.

8.

Install wheels.Torque lug nuts to 190 ft/Ibs.
(257Nm)

9. Bleed brake lines if necessary.
10. Remove jack stands and lower rear end.
11. Connect battery terminal.

12. Operate machine and check for proper operation
of torque hub. Check function of brake.

Figure 3-15: Torque Hub Assembly

AB62



MAINTENANCE

Disassembly of Torque Hub (Figure 3-

16)

1. Slide the coupling (1) from splines on input shaft
2).

2. Position the assembly upright on face of spindle.

3. Remove the disengage cover (31) if necessary.

4. Remove eight bolts (29) and the large cover (28)
from the unit. The thrust washer (25) and the dis-
engage plunger (26) usually remain attached to
the large cover (28) when it is removed. Remove
thrust washer (25), disengage plunger (26) and
O-ring (27) from the large cover (28).

5. Remove primary sun gear (24) from end of input
shaft (2).

6. Remove the primary carrier assembly (22).
7. Remove the secondary carrier assembly (21).

8. Remove the input shaft (2) from spindle (3).
Remove the retaining rings (17), washers (18),
and disengage spring (19) from input shaft (2)
only if replacement is required.

9. One tab of lock washer (15) will be engaged in
slot of bearing nut (16); bend back to release.
Remove the bearing nut (16), lock washer (15),
and thrust washer (14).

NOTE: A special locknut wrench is required for
the removal of the bearing locknut. The Bearing
Locknut Tool, Bearing Cone Driver and Spin-
dle/Shaft Drive Tool are included in the Service
Kit, part number 100254-020.

10. Bolt Spindle Drive Tool (Service Kit #100254-
020) to ring gear (20). Grade 8 bolts should be
used. Drive spindle (3) from hub by turning the
center bolt of Spindle Drive Tool. Care should be
taken to avoid damaging splines and threads on
spindle.

NOTE: Bearing cone (13) has been designed with
a press fit with respect to spindle (3). Consider-
able force will be required to remove cone from
spindie.

11. Remove Spindle Drive Tool from ring gear (20).

12. Remove the eighteen bolts (9) and washers (10)
from hub (11) and remove ring gear (20). It may
be necessary to strike ring gear (20) with a rub-
ber mallet to loosen from hub (11).

13. Remove the boot seal (4) and oil seal (5) and
bearing cones (6 & 13) from hub (11). Inspect
bearing cups (7 & 12) in position and remove only
if replacement is required.

AB62

Section
3.11
Assembly of Torque Hub

1. Press new bearing cups (7 & 12) in each side of
the hub (11). It is recommended that bearing
cups (7 & 12) and cones (6 & 13) be replaced in
sets.

2. Assemble bearing cone (6) into cup (7) at seal
end of hub (11) and press a new seal (5) into hub
(11). Install boot seal (4) on hub (11) if unit is so
equipped.

3. Position spindle (3) upright on bench. Lubricate
lips of seal (5) and lower hub (11) on to spindle
(3). Hub (11) should be centered as it is lowered
over spindle (3) to prevent seal damage.

4. Assemble bearing cone (13) over spindle (3).
Press bearing cone (13) over spindle bearing
journal using press and cylindrical Bearing Cone
Driver (Service Kit 100254-020). Press bearing
cone (13) down until rollers just touch cup (12).
Take care to avoid pressing cone (13) too far.

NOTE: If a press is not available, place Bearing
Cone Driver Tool over spined end of spindle (3)
on the edge of bearing cone(13), and drive into
place with hammer or mallet. If this method is
used, care must be taken to avoid damage to
bearing cone and spindle.

5. Install thrust washer (14) with tab in keyway of
spindle and bearing nut (16). DO NOT install
lock washer (15) at this time.

6. Clean mating surfaces and apply a bead of sili-
cone sealant to face of hub (11) that mates with
ring gear (20). See instructions on sealant pack-
age. Hub (11) is attached to ring gear (20) with 18
3/8-24 grade 8 hex head cap screws (9) and flat
washers (10). Torque cap screws to 50-52 Ib-ft.
(70-81 Nm).

7. Place Spindle Drive Tool (Service Kit #100254-
020), over spindle (3) and bolt or pin to ring gear
(20). Make sure center bolt of Drive Tool is not
touching spindle and is prevented from rotating
by jam nuts provided on tool.

8. Check initial rolling torque by installing a Ib.-in.
torque wrench (arm or dial type) on center nut of
Spindle Drive Tool and turning hub (11) slowly
and steadily with the torque wrench. Note mean
torque. An initial bearing torque of greater than
52 Ib.-in. with boot seal installed or 46 Ib.-in. with-
out boot seal means that the cone (13) was
pressed on to tightly in step 4. In this case, back
off bearing cone (13) by pressing spindle (3) out
of cone (13) until initial preload is relieved. See
step 10 of disassembly procedure.

3-13



MAINTENANCE

9. Torque bearing nut (16) with Bearing Locknut
Tool (Service Kit #100254-020) until a bearing
rolling torque of 42-50 Ib.-in., with a boot seal
installed, or 38-46 Ib.-in., without a boot seal, is
reached. This may require several trials of press-
ing the cone (13) by torquing the nut (16) and
then checking the rolling torque. Rotate hub (11)
by hand as nut is being tightened in order to seat
bearings.

NOTE: Up to 250 Ib.-ft. of torque may have to be
applied to bearing nut (16) in order to press
cone (13) into position.

10. Remove bearing nut (16) and install lock washer

(15). Replace bearing nut (16).

11. Re-torque bearing nut (16) to 60-70 Ib.-ft. (80-90
Nm.)

12. Secure bearing nut (16) by bending a lock
washer (15) tab into one of four bearing nut slots.
If no tab aligns with a slot, the nut may be tight-
ened until one of the slots aligns with a lock
washer tab.

13. Assemble a washer (18), spring (19), a second
washer (18), and a retaining ring (17) in the mid-
dle grooves of input shaft (2). Install a second
retaining ring (17) in groove near small end of
input shaft (2).

14. Assemble the splined end of the input shaft (2)
down into spindle (3).

15. Assemble the secondary carrier assembly (21) to
spindle (3) at splines.

16. Assemble the primary carrier assembly (22) into
the ring gear (20). It will be necessary to rotate
carrier to align secondary sun gear (part of pri-
mary carrier assembly (22)) with planet gear
teeth in secondary carrier assembly (21). Assem-
ble primary sun gear (24) over input shaft (2).
Rotate primary sun gear (24) to align input shaft
(2) to gear splines and gear teeth in primary car-
rier assembly (22).

17. Lubricate O-ring (27) and assemble in groove
inside cover hole; push disengage plunger (26)
into cover (28) with pointed end facing inside of
unit.

18. Assemble the thrust washer (25) with tangs
engaged with cover (28). NOTE: A small amount
of grease applied to the back side of thrust
washer (25) will hold washer in place. Apply a
bead of silicone sealant to end of face of ring

3-14

gear (20). Assemble cover (28) aligning holes of
cover and ring gear. Assemble the eight 5/16-18
x 1 inch hex head bolts (29). Torque bolts to 20-
25 Ib.-ft. (27-34 Nm).

19. Assemble the disengage cover (31) with dimpled
center protruding out if wheel is to be used to
drive the vehicle. Assemble and torque the two 5/
16-18 x 1/2 inch bolts (32). Torque bolts to 10-20
Ib.-ft. (13-27 Nm).

20. Invert the torque hub assembly and assemble the
coupling (1), with counterbore out, to the input
shaft (2).

21. After motor is assembled to drive or drive is
sealed at spindle, fill with lubricant to proper level
and replace all plugs.

Carrier Assemblies

Do not attempt to service primary or secondary car-
rier assemblies.

Sealing Compound

Silastic RTV732 sealer and General Electric Silimate
RTV No. 1473 or RTV No. 1503 are currently recom-
mended for sealing gasket surfaces. Sealant should
be applied in a continuous bead, which should be
centered on the surface to be sealed but should
move to the inside of the hole at each bolt hole loca-
tion.

AB62



Section

MAINTENANCE 311

1. Coupling 22. Primary Carrier Assembly - - -
2. Input Shaft 23. Retaining Ring Service Kit (100254-020) contains:
3. Spindle 24. Primary Sun Gear 4. Boot Seal

9. Hex Head Bolt (Grade 8) 26. Disengage Plunger 5. Oil Sgal

10 Flat Washer 28. Large Cover 6. Bearing, Cone

11. Hub 29. Hex Head Bolt 7. Bearing, Cup

16. Bearing Nut 30. Magnetic Plug ?2 V;ZZﬁlnBOIéu

17. Retaining Ring 31. Disengage Cover 13‘ Beari 9, c P

18. Washer 32. Hex Head Bolt - bearing, Lone

19. Disengage Spring 33. Quick Disconnect Gasket 12 IQ;ES\;V\;V:hS:re"

20. Ring Gear 34. Quick Disconnect Assembly oo Tho

21. Secondary Carrier Assembly 35. Hex Head Bolt 27- 0-Ring

Figure 3-16: Torque Hub

AB62 315



MAINTENANCE

3.12 CYLINDER REPAIR

Removal
1. Remove cylinder from machine.

NOTE: Refer to “lllustrated Parts Section” for
location of cylinder and list of parts which
secure cylinder.

NOTE: If necessary, refer to “Supporting Elevat-
ing Assembly” in Section 3.4.

2. Mark and disconnect hoses and IMMEDIATELY
cap the openings to prevent contamination.

AWARNING A

Cylinders may be very heavy. Support heavy
cylinders before removing pins which secure a
cylinder to the machine.

Disassembly
1. Remove head from cylinder body.
2. Carefully slide rod assembly out of cylinder.

3. Remove seal kit components (wipers, rod seals,
O-rings, and backup rings) from head and piston.

4. Inspect parts for scratches, pits or polishing.
Check seal grooves and sealing surfaces.
Scratches or pits deep enough to catch the fin-
gernail are unacceptable; replace the cylinder.
Polishing is a sign of uneven loading. When this
occurs, the surface should be checked for round-
ness. Cylinders not round within .007” should be
replaced.

3-16

Assembly

NOTE: Torque all hardware to torques listed on
pages 3-22 and 3-23 unless otherwise speci-
fied.

1. Lubricate all components with clean hydraulic
fluid.

NOTE: To avoid cutting the seals, do not use
sharp-edged tools during seal replacement.
After installing seals, allow at least one hour
for the seals to elastically restore to their origi-
nal shape before assembling cylinder.

2. Install new seal kit components.

3. Lubricate rod wiper and seal with hydraulic fluid,
and slide head onto rod.

4. Lubricate seals on piston and head.
5. Carefully slide rod assembly into cylinder.
6. Secure head into cylinder.

Installation
1. Installation is the reverse of removal.
2. Carefully remove elevating assembly support.

3. Slowly cycle cylinder several times to remove air
from the hydraulic system.

4. Check for proper cylinder operation. Check cylin-
der and hydraulic connections for leaks.

AB62




Section

MAINTENANCE 3.12

) NOTE: Torque Locknut “D” to 250-300 ft. Ibs.
Seal Kit 104258-011 (S/N 1100-1108)

Seal Kit 104258-010 (S/N 1109-Current) includes:
O-ring

Rod Wiper
Seal

Wear Ring
O-Ring
Back-up Ring
O-Ring

Seal

Wear Ring

CoOoNOO R~ WND~

A. Rod
B. Head

C. Piston

D. Nut

E. Cylinder

F. Counterbalance Valve

Figure 3-17: Master Cylinder (S/N 1109 - Current)

Seal Kit 104260-011 (S/N 1100-1108)

Seal Kit 104260-010 (S/N 1109-Current) includes:
. Rod Wiper

. Seal

. Wear Ring
O-Ring

. Back-up Ring
O-Ring

Seal

. O-ring

. Wear Ring

NOTE: Torque Locknut “D” to 1,400-1,700 ft. Ibs.

©CONOUAWN =

‘ A. Rod
B. Head
@ C. Piston
D. Nut
E. Cylinder

F. Counterbalance Valve

Figure 3-18: Riser Cylinder (S/N 1109 - Current)

AB62 3-17



Section
MAINTENANCE

Kit 104256-011 (S/N 1100-1108)
Kit 104256-010 (S/N 1109-Current) includes
od Wiper

ea
ea

Y

Lo D

)0 1
500 3
« € Q

@z.
A
@

ONOORWN OO
(7]

P=0pO=0
2828

%

Figure 3-19: Boom Cylinder (S/N 1109 - Current)

Kit 104255-011 (S/N 1100-1108)
Kit 104255-010 (S/N 1109-Current) includes
od Wiper

ea
ea

my)

PN RAWON OO
vy} wnw

g%gm Q(‘D(D

oo IQIDD

-~ = 3 7% O

:50'2(0_8@

Figure 3-20: Extend Cylinder (S/N 1109 - Current)

3-18

AB62



Section
MAINTENANCE

NOTE: Torque Locknut “D” to 175-200 ft.lbs.

Seal Kit (104556-010) includes:
1. O-Ring

2. Rod Wiper

3. Seal

4. Wear Ring

5. O-Ring

6. Back-up Ring
7. O-Ring

8. Seal

9. Wear Ring

A. Rod

B. Head

C. Piston

D. Nut

E. Cylinder

F. Counterbalance Valve
G. Washer Seal

H. Bleeder Plug

Seal Kit 100557-010 includes:
1. O-Ring

2. Rod Wiper

3. Seal

4. Wear Ring

5. Back-up Ring
6. O-Ring

7. Wear Ring

8. Seal

A. Rod

B. Head

C. Spacer
D. Cylinder

Figure 3-22: Steering Cylinder

AB62 3-19



MAINTENANCE

Seal Kit 104257-011 (S/N 1100-1110) NOTE: Torque Locknut “D” to 175-200 ft. Ibs.
Seal Kit 104257-010 (S/N 1111-Current) includes:
. O-Ring

. Rod Wiper

. Seal

. Wear Ring

. Back-up Ring

O-Ring @
. Cast Iron Ring
. Wear Ring
. Seal

B. Head
C. Piston

D. Nut

E. Cylinder

F. Relief Valve

G. Counterbalance Valve

Figure 3-23: Jib Cylinder (S/N 1111 - Current)

3.13 SETTING BACKLASH ON ROTATIONAL 5. Place the magnetic indicator base on the bottom

GEAR of the turret assembly. Set the dial indicator probe
on the gearbox pinion straight across from the

Backlash is the shortest distance between tooth sur- bearing (Figure 3-24) and adjust the dial to
faces of adjacent teeth in mating gears. ZERO.
1. Position boom directly over center of rear axle 6. Move the gearbox away from the bearing until the

(standard forward driving position). indicator shows the correct amount of backlash
2. Loosen the grearbox mounting bolts just enough (.0077-.009").

to allow the gearbox to be adjusted in and out. 7. Carefully torque the gearbox mounting bolts while
3. Turn adjusting screws in until gearbox teeth make watching the indicator to make sure the correct

contact with bearing teeth and adjusting screws backlash is maintained.

become snug. 8. Snug the adjusting bolts against the gearbox and
4. Unscrew adjusting screws five turns. Do not tighten the jamb nuts.

move the gearbox.

S - -, ROTATION BEARING
DIAL INDICATOR \

GEARBOX PINION
MOUNTING PLATE

Figure 3-24: Setting Rotational Gear Backlash (Viewed from bottom of turret)

3-20 AB62




MAINTENANCE

Section

3.14

Lipseal (2)
Qil Seal (2) /

/

R

O-Ring (7)

// Seal, Cap (7) /

Riqg (2)

/‘ Retaining Ring (2)
v

&«

% 70770077 7.
AR RAIANEENEER

%@

%W@\

2

%%/ﬁ%%

Figure 3-25: Rotary Manifold

3.14 ROTARY MANIFOLD REMOVAL

1. Mark and tag all hoses.
2. Remove all hoses from Rotary Manifold.
3. Remove Rotary Manifold from the machine.

NOTE: Provide a clean work area for this opera-
tion, and observe clean assembly practices.
Seals and O-rings are highly sensitive to con-
tamination that may not be visible to the naked
eye.

Disassembly

1. Remove Retaining Rings from each end of

Rotary Manifold.

2. Carefully slide body out of housing.

3. Remove seal kit components (O-rings, seals, and

retaining rings).

4. Thoroughly clean all parts with solvent. Rinse the

inside of the tube and allow to drain. A high pres-

sure rinse and wipe with a lint free rag is prefera-
ble.

5. Inspect the body and housing for scratches, pits,
or polishing. Check seal grooves and sealing sur-
faces. Scratches or pits deep enough to catch the
fingernail are unacceptable, replace the manifold.

AB62

Assembly

NOTE: Torque all hardware and fittings to torques
listed on pages 3-22 and 3-23 unless otherwise
specified.

1. Lubricate all seals with clean hydraulic oil prior to
assembly.

2. Install new seals on body and housing.

3. Carefully slide body into housing.

4. Reinstall O-rings and retaining rings.

Installation
1. Installation is reverse of removal.
2. Replenish hydraulic fluid in tank.

3. Run hydraulic system for several minutes to
remove air from hydraulic lines. Cycle cylinders
for each boom function.

Rotate turret completely.

Check Rotary Manifold for leaks. Check that all
boom functions are operating properly.

o &

3-21



MAINTENANCE

3.15 TORQUE SPECIFICATIONS

Hydraulic Components

NOTE: Always lubricate threads with clean
hydraulic oil prior to installation

Use the following values to torque hydraulic components used on UpRight Work Platforms.

Table 3-2: Torque Specifications for Hydraulic Components

Type: SAE Part Series Cartridge Poppet Fittings Hoses
Ft/Lbs Nm Ft/Lbs Nm Ft/Lbs Nm
#4 N/A N/A N/A N/A 135-145 15-16
#6 N/A N/A 10-20 14-27 215-245 24-28
#8 25-30 34-41 25-30 34-41 430-470 49-53
#10 35-40 47-54 35-40 47-54 680-750 77-85
#12 85-90 115-122 85-90 115-122 950-1050 107-119
#16 130-140 176-190 130-140 176-190 1300-1368 147-155

Fasteners

This standard applies to the preloading of fasteners measured by installation torque.

NOTE: For other preloading methods or fasteners
consult UpRight Engineering Department.

This general standard applies to all SAE and Metric fasteners unless otherwise specified.

Thread Condition
e For lubed or zinc plated fasteners, use K= .15

* For dry unplated fasteners, use K = .20

Torque Tables

Table 3-3: Torque Specifications for SAE Fasteners

SAE J429 Grade 5 = SAE J429 Grade 8 SAE J429 Grade 5 = SAE J429 Grade 8

Nominal Thread | Clamp Tlgrgﬁgﬂgng Tl%g:gﬂgng Nominal Thread | Glamp Tlgrgﬁgﬂgng T'%QEE'JL”Q
Size Load Size Load
K=.15| K=.20 K=.15| K=.20 K=.15| K=.20 K=15| K=.20
Ibs. |in-Ibs.|in-lbs.| Ibs. [in-Ibs.|in-Ibs. Ibs. [in-Ibs.| in-Ibs. | Ibs. |in-lbs.| in-Ibs.
1/4-20 [ 2,000 75 100 | 2850 | 107 | 143 1/4-28 2,300 85 115 | 3250 | 120 163
g 5/16-18 3,350 | 157 | 210 | 4700 | 220 | 305 2 5/16-24 | 3,700 | 173 230 | 5200 | 245 325
A Ibs. | ft-Ibs. | ft-Ibs. | Ibs. | ft-Ibs. | ft-lbs. | W& Ibs. | ft-bs.| ft-lbs. | Ibs. | ft-Ibs.| ft-Ibs.
gl 3/8-16 | 4950 23 31 | 6950 | 325 | 44 : 3/8-24 | 5,600 26 35 7900 | 37 50
g 7/16-14 | 6,800 | 37 50 | 9600 | 53 70 § 7/16-20 | 7,550 | 42 55 |10700| 59 78
'q_, 1/2-13 {9,050 57 75 |12800| 80 107 | = 17220 [10,200] 64 85 | 14400| 90 120
2 9/16-12 | 11,600 82 109 | 16400 115 | 154 °5’ 9/16-18 |{13,000{ 92 122 | 18300| 129 172
S K 14,500 113 | 151 |20300| 159 | 211 : 5/8-18 (16,300 128 170 |23000| 180 240
E’ 3/4-10 |21,300] 200 | 266 |30100| 282 | 376 -ué 3/4-16 [23,800[ 223 298 [33600| 315 420
=l 7/8-9 [29,435] 321 | 430 |41550| 454 | 606 | fdM 7/8-14 |[32,480| 355 473 | 45855| 500 668
1-8 [38,600[ 483 | 640 [54540| 680 | 900 1-12 [42,270| 528 704 [59670| 745 995

3-22 AB62



Section

MAINTENANCE 3.14

Table 3-4: Torque Specifications for Metric Fasteners, U.S. Customary Units

2\ 2\ N
o® o©®@ O
\__14 1

A4
Grade 8.8 Grade 10.9 Grade 12.9
Nominal| Glamp | Tightening Torque | Clamp | Tightening Torque | Clamp | Tightening Torque
Thread

Size Load K=.15 | K=.20 Load K=.15 | K=.20 Load K=.15 | K=.20

mm Ibs. in-Ibs. in-Ibs. Ibs. in-Ibs. in-Ibs. Ibs. in-Ibs. in-Ibs.
3 - - - - - - 823 14.6 19.5
35 - - - - - - 1,109 22.9 30.5
4 - - - - - - 1,436 33.9 452
5 1,389 41.0 19.5 1,987 58.7 19.5 2,322 68.6 91.2
6 1,966 69.7 28.3 2,813 100.0 28.3 3,287 116.8 155.8
7 2,826 116.8 37.2 4,044 167.3 37.2 4,727 195.6 260.2

ft-Ibs. ft-Ibs. ft-Ibs. ft-Ibs. ft-Ibs. ft-Ibs.
8 3,579 14.1 18.8 5,122 20.1 26.9 5,986 23.6 314

10 | 11,742 27.9 37.2 8,117 39.9 53.3 9,486 46.7 62.3

12 8,244 48.7 64.9 11,797 69.7 92.2 13,787 81.1 108.4
14 | 11,246 774 103.3 | 16,093 | 110.6 1475 | 18,808 | 129.1 172.6
16 | 15,883 | 1254 166.7 | 21,971 173.3 230.9 | 25,677 | 202.1 269.2
18 | 19,424 | 1719 229.4 | 26,869 | 238.2 317.2 | 31,401 278.1 371.0
20 2,304 243.4 3253 | 34,286 | 337.8 4499 | 40,070 | 3946 525.9
22 | 30,653 | 331.9 4425 | 42,403 | 45838 612.2 | 49,556 | 536.2 715.4
24 | 35711 | 4204 562.0 | 49,400 | 5834 7781 | 57,733 | 682.2 909.4
27 | 46,435 | 617.3 84.8 64,235 | 853.4 | 1138.1 | 75,069 | 997.2 | 1329.8
30 | 56,753 | 8379 | 11174 | 78,509 | 1159.4 | 1545.2 | 91,751 | 1354.9 | 1807.0
33 | 70,208 | 1140.3 | 1520.1 | 97,121 | 1576.9 | 2102.8 | 113,503 | 1843.9 | 2457.5
36 | 82,651 | 1464.1 | 1952.3 | 114,334 | 2025.3 | 2700.9 | 133,620 | 2367.6 | 3156.0

Table 3-5: Torque Specifications for Metric Fasteners, S| Units

B\ Z\ 2
oe® o6 =)
7 -y

A1
Grade 8.8 Grade 10.9 Grade 12.9

Nﬁ,’:'i"ﬁ' Clamp | Tightening Torque | Clamp | Tightening Torque | Clamp | Tightening Torque
sie | Load | K=15| K=20 | Load | k=15 | K=20 | Load | K=.15 | K=.20

mm N N-m N-m N N-m N-m N N-m N-m
3 - - - - - - 3,660 1.65 2.2
35 - - - - - - 4,932 2.59 3.45

4 - - - - - - 6,387 3.83 5.11
5 6,177 4.63 2.2 8,840 6.63 2.2 10,330 7.75 10.3
6 8,743 7.87 3.2 12,512 11.3 3.2 14,623 13.2 17.6
7 12,570 13.2 4.2 17,990 18.9 4.2 21,025 22.1 294

8 15,921 19.1 25.5 22,784 27.3 36.5 26,626 32 42.6
10 | 52,230 37.8 50.5 36,105 54.1 722 42,195 63.3 84.4
12 | 36,670 66 88 52,475 94.5 125 61,328 110 147

14 | 50,025 105 140 71,587 150 200 83,663 175 234
16 | 70,650 170 226 97,732 235 313 114,218 274 365
18 | 86,400 233 311 119,520 323 430 139,680 377 503
20 | 10,250 330 a4 152,513 458 610 178,238 535 713
22 | 136,350 450 600 188,618 622 830 220,433 727 970
24 | 158,850 570 762 219,743 791 1055 | 256,808 925 1233
27 | 206,550 837 115 285,728 | 1157 1543 | 333,923 | 1352 1803
30 | 252,450 | 1136 1515 | 349,223 | 1572 2095 | 408,128 | 1837 2450
33 | 312,300 | 1546 2061 | 432,015 | 2138 2851 | 504,885 | 2500 3332
36 | 367,650 | 1985 2647 | 508,582 | 2746 3662 | 594,368 | 3210 4279

AB62 3-23



Section
MAINTENANCE

NOTES:

3-24 AB62



TROUBLESHOOTING

Introduction

This section contains troubleshooting Truth Tables for
the AB62 Work Platform.

AWARNING A

When troubleshooting, ensure that the work
platform is resting on a firm, level surface.

When performing any service which requires
the platform to be raised, the Elevating Assem-
bly must be blocked.

Disconnect the battery when replacing or test-
ing the continuity of any electrical component.

This manual cannot cover all possible problems that
may occur. If a specific problem is not covered in this
manual, call our toll free number for service assis-
tance.

Referring to Sections 2.0 and 5.0 will aid in under-
standing the operation and function of the various
components and systems of the AB62, and help in
diagnosing and repair of the machine.

Troubleshooting Procedure

Determine whether the problem is mechanical (inter-
ference), electrical or hydraulic. Some functions
require power at more than one solenoid.

Thoroughly study hydraulic and electrical schematics
in Section 5. Check for loose connections and short

circuits. Check/repair/replace each component in the
Truth Table which is listed under each machine func-
tion which does not operate properly.

Use the charts on the following pages to help deter-
mine the cause of a fault in your UpRight AB62.

1. Verify your problem. Do a full function test from
both platform controlsand chassis controls, and
note all functions thatare not operating correctly.

2. Narrow the possible causes of the malfunction.
Use the troubleshooting guide to determine
which components are common to all circuits that
are not functioning correctly.

3. Identify the problem component. Test compo-
nents that are common to all circuits that are not
functioning correctly. Remember to check wires
and terminals between suspect components. Be
sure to check connections to battery negative.

4. Repair or replace faulty component.

AB62

5. Verify that repair is complete. Do a full function
test from both platform and chassis controls to
verify that all functions are operating correctly
and machine is performing to specified values.

UPRIGHT USA TEL: 1-559-891-5200
FAX: 1-559-891-8931

UPRIGHT TeL: +31-10-238-0000

INTERNATIONAL FAX: +31-10-238-0001

Adjustment Procedures

Hydraulic settings must be checked whenever a com-
ponent is repaired or replaced.

Remove counterbalance valves and “bench test”
them if they are suspect.

Connect a pressure meter of appropriate range to the
test port located on the right side of the hydraulic
manifold.

Correct pressure settings are listed in Section 5.

Refer to DMR 30 (see page 4-3) settings listed in this
section.

Checking Pump Pressure

Drive Pump

Check charge pressure at tee added to charge filter
line.

To check drive pressure, connect pressure tester to
port “G” on the 2-speed/axle lock valve block.

4-1



AB62

DMT-30 Transmitter

Figure 4-2

1o 1o jejeetel m v
alIo] ([
R [ innd
2232 |NHwAR
g2 S Aoy a
N )
g ST T E]_s.on ) 00 O
| 4
_DD 7 {[ca) Cay XVAI ¢ | isenio [ ) I
0 $T T o1 [(8) 58y X[ [ [€3) [1[]
0 ) g5 LNOTIONS (NI €3) 0
NOLINTI[NId] 6 % OLL NOLL 00
L] 818w L :
- o1t o0t TN
0T i 0 ) I € 0
[ i N 0107 [0l 800 [ Q1 =
Hd Has §01 16 ] 90 161 ot =M )
T N A N e I o0
_ﬂ.. BT 12 W I (a O m%m y
<o [(ElT s mm e
= 9¢01 [ ¢ L1 1e — X1 TE
o ¢ F00 ¢
O zummgzi ZT zmﬁmgzi zT W DD- zEmuozHi ZT 037 ssn8 Y5 jof
— 037 Ind1no
H [18 sindino L8 SINdNI 148 ) SLONI €16 o :&W m
o
) ) o 031 LNANT 1T o
V20T (21 [zl
S ) i amuis B _ o $,031 JILSON9VIO
E N [207T b T o] M 0 Q
00 o rdamE A =T 0 L o 0E-1WO JFLLTWSNYL
- Hd o 0 S s B |« A X3 TILIW W1I910
DD q107 | v g1 | v mﬂ DD M DD
10 ST0T ¢ ST e o [ (=) (i e
0] ¥ m\ ¢ 2 %\ ¢ u“ DD an DD xxQ 11
4 3 T 3 0 . 5 g INIOd
NOLLNT[NId NOLINT3|NId - [ 20 1ol NIHRER
O g|g SindLo 918 Sudn @8 2§ < 0] 20 T8 b Il A0V
O 1l L J
2= Jl (o]
m 210 m [0d 16 1o zmmm m
0t-aWd d3AT333d 3 U0 1 p] g 718 S0 XV
g d
X3 VLI9IA _.mu gt 0 T ) s Y O
X]q [ [ G FER
NOLLNEINTG — 3L
qw w g m SLNdEXX 718 20d T2
I sa ] €18 10d_[ 1
33M0d_IS0[ [ ] & N3INId
>[0T Tz NOLONIAINT] _DD =
107 [ (1 €18 = 0 DD_
2 0107 [0l N ol O 0
| VAR ZETT 6 0 S
I
mm L0117 G N
i - S I
YO0y A I [
[ £ e L 0
DD- 1007 [ 5217 w N O
NOTLONT3[NId NOLLONT3INId g S
G|g SindLoo qif SLNNT 718 718

4-2



TROUBLESHOOTING

Section
4.1

4.1 TROUBLESHOOTING DMR-30
CONTROLLER

There are two components to the DMR-30 system. A
DMT-30 transmitter in the upper control box transmits
inputs from the operator controls to the DMR-30
receiver in the lower control box. The DMR-30
receives the digital signal and commands the appro-
priate functions. A corresponding LED for each input
and output is added to the DMR30 -DMT-30 for eas-
ier diagnosis.

These LEDs correspond to wire position in the plugs
and acknowledge a signal on the wire. Using the
charts in figures 4-1 and 4-2, a signal or series of sig-
nals can be followed from switch to actuator to help in
determining the cause of a problem.

Four "blinking" diagnostic LEDs, located at the bot-
tom-center of the DMR-30, are labeled as to their
function and are also used for diagnostic purposes.
A. CPU LED: DMR-30 is powered up operating prop-
erly. Solid light indicates internal failure. Not lit when
no power input.

B. INPUT LED: Indicates an input from lower control
panel switches, including ignition switch. This LED
should flash with CPU LED.

C. OUTPUT LED: Indicates an output to boom or
drive functions. This LED flashes only when operat-
ing boom or drive functions from either controller.

D. BUSS LED: Indicates an input from the DMT-30
(upper controller). This LED should flash with CPU
LED and INPUT LED as the upper ignition must be
on to operate.

4.2 MACHINE OPERATION

Lower Control Box

Electrical Power Up
Both Emergency Stop Switches are pulled out.

Lower control box key switch in CHASSIS position.
Upper key ON.

BT1-03 chassis selected will be illuminated.

Other LEDs on DMR-30 that may be illuminated:

BT1-05 (tilt), BT2-01 (telescope interlock), BT1-11
(lift interlock #1), BT1-12 (lift interlock #2).

AB62

The CPU LED on the DMR-30 should be flashing on/
off. The BUSS LED on the DMR-30 should be flash-
ing on/off. The INPUT LED should be flashing ON/
OFF.

Engine Start

BT1-02 on DMR-30 (start) illuminated when operat-
ing start switch.

The hour meter should flash; BT4-08 (oil pressure
input) will illuminate while engine is running.

NOTE: If no oil pressure is detected, ignition sig-
nal is deactivated. Engine will not continue
to run.

Glow Plug

BT1-08 on DMR-30 illuminated. Glow plugs are auto-
matic.

Boom
Speed control knob in UPPER control box must be
turned past 5 to operate.
Boom Up
Function enable pushed.
LEDs on DMR-30 illuminated:
BT1-03 (chassis selected), BT2-04 (lift input), BT5-
09 (lift output to valve), BT6-12 (low flow output),
BT5-06 (throttle output).
Boom Down
Function enable pushed.
LEDs on DMR-30 illuminated:
BT1-03 (chassis selected), BT2-05 (boom down
input), BT6-04 (boom down output to valve), BT6-12
(low flow output), BT5-06 (mid throttle output).
Boom Riser Up
Function enable pushed.
LEDs on DMR-30 illuminated:
BT1-03 (chassis selected), BT2-02 (riser up input),
BT5-12 (riser up to valve output), BT6-10 (high flow
output to valve), BT5-06 (throttle output).
Riser Lower
Function enable pushed.
LEDs on DMR-30 illuminated:
BT2-03 (riser lower input), BT6-01 (riser lower out-
put), BT6-10 (high flow output to valve), BT5-06
(throttle output).
Boom Extend
Function enabled.
LEDs on DMR-30 illuminated:

4-3



Section

4.2

TROUBLESHOOTING

BT2-06 (boom extend input), BT6-07 (boom extend
output to valve), BT6-10 (high flow output). BT5-06
(throttle output)

Boom Retract
Function enabled.
LEDs on DMR-30 illuminated:

BT2-07 (boom retract input), BT6-08 (boom retract
output to valve), BT6-10 (high flow output). BT5-06

(throttle output)

Turret Rotate
Swing Right
Function enabled.
LEDs on DMR-30 illuminated:
BT2-09 (swing right input), BT7-09 (turret valve out-
put), BT5-06 (throttle output), BT6-12 (low flow valve
output).
Swing Left
Function enabled.
LEDs on DMR-30 illuminated:

BT2-08 (swing left input), BT7-08 (turret valve out-
put), BT5-06 (throttle output), BT6-12 (low flow out-

put).
Jib
Jib Up
Function enabled.
LEDs on DMR-30 illuminated:
BT2-10 (jib up input), BT7-06 (jib up output to valve),
BT6-12 (low flow valve output), BT5-06 (throttle out-
put).
Jib Down
Function enabled.
LEDs on DMR-30 illuminated:

BT2-11 (jib down input), BT7-07 (jib down output to
valve), BT6-12 (low flow valve output), BT5-06 (throt-
tle output).

Cage Rotate

Cage Right
Function enabled.
LEDs on DMR-30 illuminated:
BT4-03 (cage right input), BT7-03 (cage right output
to valve), BT6-12 (low flow valve output), BT5-06
(throttle output).

4-4

Cage Left
Function enabled.
LEDs on DMR-30 illuminated:
BT4-02 (cage left input), BT7-04 (cage left output to
valve), BT6-12 (low flow valve output), BT5-06 (throt-
tle output).

Cage Trim Up
Function enabled.
LEDs on DMR-30 illuminated:
BT2-12 (cage trim up input), BT6-05 (cage trim up
output to valve), BT6-12 (low flow valve output), BT5-
06 (throttle output).

Cage Trim Down
Function enabled.
LEDs on DMR-30 illuminated:
BT4-01 (cage trim down input), BT6-06 (cage trim
down output to valve), BT6-12 (low flow valve output),
BT5-06 (throttle output).

Auxiliary Power (Emergency Functions)

Both Emergency Stops are pulled out (upper and
lower).

Auxiliary Switch enabled.

Relay #9 activated (12 volts at relay #9, terminals
#30 & #87).

NOTE: If the auxiliary switch is depressed when
the engine is running, the engine will stop
immediately.

Upper Control Box

Power-Up

Both Emergency Stops are pulled out (upper and
lower).

Lower Control Box key switch in PLATFORM posi-
tion. Platform key switch on.

LEDs on DMT-30 illuminated:
BT2-03 (power)

LEDs on DMR-30 illuminated:
BT1-01 (platform selected)
BT1-11 & BT1-12 (limit switch)
BT1-05 (tilt)

Engine Start

Operate start switch.

LEDs on DMT-30 illuminated:
BT3-03 (start input)

LEDs on DMR-30 illuminated:

AB62



TROUBLESHOOTING

BT5-11 (starter output), BT4-04 (oil pressure).

Boom Lift Function

Riser Up
Function enabled - foot switch depressed.
LEDs on DMT-30 illuminated:
BT4-03 (foot switch), BT 3-09 (riser up).
LEDs on DMR-30 llluminated: BT5-12 (riser up out-
put), BT5-06 (throttle output), BT6-10 (high flow valve
output).
Riser Down
Function enabled - foot switch depressed.
LED’s on DMT-30 illuminated: BT4-03 (foot switch)
BT 4-08 (riser down) LED’s on DMR 30 llluminated:
BT6-01 (riser down output) BT5-06 (throttle output)
BT6-10 (high flow valve output)
Boom Up
Function enabled - foot switch depressed.
LEDs on DMT-30 illuminated:
BT4-03 (foot pedal), BT4-09 (boom up)
LEDs on DMR-30 illuminated:
BT5-09 (boom up output) BT5-06 (throttle output),
BT6-12 (low flow valve output).
Boom Down
Function enabled - foot switch depressed.
LEDs illuminated:
BT4-03 (foot pedal), BT4-04 (boom down).
LED’s on DMR-30 illuminated:
BT5-04 (boom down output), BT5-06 (throttle out-
put), BT6-12 (low flow valve output).
Boom Extend
Function enabled - foot switch depressed.
LEDs on DMT-30 illuminated:
BT4-03 (foot pedal), BT3-11 (boom extended).
LEDs on DMR-30 illuminated:
BT6-07 (boom extend output), BT5-06 (throttle out-
put), BT6-10 (high flow valve output).
Boom Retract
Function enabled - foot switch depressed.
LEDs on DMT-30 illuminated:
BT4-03 (foot pedal), BT3-06 (boom retract).
LEDs on DMR-30 illuminated:

BT6-08 (boom retract output), BT5-06 (throttle out-
put), BT6-10 (high flow valve output).

AB62

Section
4.2
Turret Rotate Functions

Swing Right
Function enabled - foot switch depressed.
LEDs on DMT-30 illuminated:
BT4-03 (foot pedal), BT3-07 (turret rotate right).
LEDs on DMR-30 illuminated:
BT7-09 (turret rotate right output), BT5-06 (throttle
output), BT6-12 (low flow valve output).

Swing Left
Function enabled - foot switch depressed.
LEDs on DMT-30 illuminated:
BT4-03 (foot pedal), BT3-01 (turret rotate left).
LEDs on DMR-30 illuminated:

BT7-08 (turret rotate left output), BT5-06 (throttle out-
put), BT6-12 (low flow valve output).

Jib

Jib Up
Function enabled - foot switch depressed.
LEDs on DMT-30 illuminated:
BT4-03 (foot pedal), BT4-07 (jib up).
LEDs on DMR-30 illuminated:
BT7-06 (jib up output), BT5-06 (throttle output), BT6-
12 (low flow valve output).

Jib Down
Function enabled - foot switch depressed.
LEDs on DMT-30 illuminated:
BT4-03 (foot pedal), BT4-02 (jib down).
LEDs on DMR-30 illuminated:

BT7-07 (jib down output), BT5-06 (throttle output),
BT6-12 (low flow valve output).

Cage Rotate

Cage Right
Function enabled - foot switch depressed.
LEDs on DMT-30 illuminated:
BT4-03 (foot pedal), BT4-01 (cage rotate right)
LEDs on DMR-30 illuminated:
BT7-03 (cage rotate right output), BT5-06 (throttle
output), BT6-12 (low flow valve output).

Cage Left
Function enabled - foot pedal depressed.
LEDs on DMT-30 illuminated:
BT4-03 (foot pedal), BT4-12 (cage rotate left)

4-5



Section
4.2 TROUBLESHOOTING
LEDs on DMR-30 illuminated: Steer Left

BT7-04 (cage rotate left output), BT5-06 (throttle out-
put), BT6-12 (low flow valve output).

Cage Trim Up
Function enabled - foot switch depressed.
LEDs on DMT-30 illuminated:
BT4-03 (foot pedal), BT4-11 (cage trim up).
LEDs on DMR-30 illuminated:
BT6-05 (cage trim up output), BT5-06 (throttle out-
put), BT6-12 (low flow valve output).

Cage Trim Down
Function enabled - foot switch depressed.
LEDs on DMT-30 illuminated:
BT4-03 (foot pedal), BT4-06 (cage trim down).
LEDs on DMR-30 illuminated:
BT6-06 (cage trim down valve), BT5-06 (throttle out-
put), BT6-12 (low flow valve output).

Auxiliary Power (Emergency Functions)
DMT-30 BT3-08 (auxiliary power)
DMR-30 BT5-10 (auxiliary output)

NOTE: If the auxiliary switch is depressed when
the engine is running, the engine will stop
immediately.

Drive Functions

Drive functions are relayed to the drive pump from
the joystick control. All adjustments are made at the
joystick controller. Brake release and throttle com-
mands are relayed from the joystick controller to the
DMT-30 on BT3-08 (JSA) Joystick actuator.

Drive Forward

Function enabled - footswitch depressed.

BT3-02 on DMT-30 (jsa) joystick actuator, BT5-06 on

DMR-30 (throttle output), BT5-04 (brake release).
Drive Reverse

Function enabled - footswitch depressed.

BT3-02 on DMT-30 (jsa) joystick actuator, BT5-06 on

DMR-30 (throttle output), BT5-04 (brake release).
Steer Right

Function enabled - foot switch depressed.

BT4-05 on DMT-30 (steer right), BT5-06 on DMR-30
(throttle output), BT6-10 on DMR-30 (high flow
valve), BT7-02 on DMR-30 (steer right output).

4-6

Function enabled - foot switch depressed.

BT4-10 on DMT-30 (steer left) BT5-06 on DMR-30
(throttle output) BT6-10(high flow valve) BT7-01 on
DMR-30 (steer left output)

High Torque Position
No signal on DMT-30 or DMR-30.

High Speed Position

BT3-10 on DMT-30 (high speed) is illuminated, BT5-
07 on DMR-30 (shift) is illuminated.

Braking
Brakes are normally locked when the machine is not
in use. Brakes are unlocked by a charge pressure
(380 PSI) from the drive pump. A 12 volt signal is
sent to the brake solenoid by BT5-04 on DMR-30.

Tilt
A 12 volt signal is at BT1-05 (tilt signal input) when
the machine is level. If the machine is out of level or
the level sensor fails, the machine will stop. Red wire

on level sensor is power in, and white wire is signal
out.

Interlocks
There are two interlocks on the machine.

1. Lift Interlock: A12 Volt signal is sent to BT2-01 on
DMR-30; allows high speed travel.

2. Telescope interlock (at tail end of boom): A 12
volt signal is sent to BT1-11 & BT1-12 on DMR-
30 when boom is fully retracted; allows high
speed travel.

AB62



TROUBLESHOOTING

Section

4.3

4.3 OPTIMIZER SETTINGS AND SEQUENCE

The AB62 uses a Digital Multiplex Receiver (DMR-
30) system manufactured by OEM to control the pro-
portionality of boom functions. There is a transmitter
(DMT-30) in the upper control box that takes the
operator’'s control inputs and relays them to the
receiver, via data link (two wires). The Optimizer can
be plugged into the upper control box, with the use of
an adapter (part #100329-005), or directly to the
DMR-30 in the lower control box on port P-8.
Remove existing plug on P-8 to access port.

The AB62 uses two groups of settings: "High flow,"
which pertains to the BOOM RISER, BOOM
EXTEND and STEER functions and the "Low flow,"
pertaining to the BOOM RAISE, JIB, TURRET
ROTATE, and CAGE LEVEL functions. CAGE
ROTATE is also altered by adjusting the flow control
valve, located on the bottom of the valve block below
the cage rotate valve. All settings correspond with
how all the functions in that particular group will react
to the rheostat control on the upper control box. Each
adjustment will affect that whole group. For example:
setting high flow, will change the threshold on boom
riser, extend and steer. It is important not to deviate
very far from the listed settings. Before making any
changes, record the current settings. This will help to
diagnose an existing or potential problem with a func-
tion on the machine.

Make all settings only in the order in which they are
displayed.

Max Out or MX pertains to the extension of the cylin-
ders in the group.

Low Range or LR pertains to the retraction of the cyl-
inders in the group.

Sequence

Emergency stop switches must be pulled and ignition
switches on. It is not necessary to have the engine
running when retrieving the initial settings or resetting
the DMR-30.

Plug the Optimizer in at either location and it should
read "Run mode normal functions off.”

If not, ensure that all switches are on and the Opti-
mizer is plugged into P-8. If plugged into the upper
control box, ensure that there is a four-wire plug in P-
8 port in the lower control box.

Low Flow: Select THRESHOLD by pushing the
threshold button. The preset value will appear.

AB62

If it needs to be changed, use the + or - to raise or
lower the value. Continue to MAXOUT and so on until
all low flow ranges are set, then push ENTER to save
changes.

High flow: Push ENTER, then + (readout will say
ERROR): push + again, high flow will appear. Push
ENTER. The TH, MX, RU, RD, LR icons will appear
and TH will be flashing.

Push ENTER and the display will read: CHANGE;
YES = + NO = ENTER.

Push + and the preset value will be displayed. To
adjust, push + to raise value or - to lower value.

If preset value is right or after resetting the value,
push ENTER. You will be back to Run mode, normal
functions off. To reset the other functions, repeat the
procedure until TH is flashing, as it did above, then
use the + or - to scroll to other functions; then con-
tinue.

IMPORTANT: After making changes, thoroughly
test all functions for smoothness and
proper operation.

Settings (Serial Numbers 1100 to 1115)
Low Flow System High Flow System
Threshold ----- 58-62% Threshold----- 67%
High Range----80-87% High Range--- 95%
Ramp Up------ .5 Sec. Ramp Up------ .5 Sec.
Ramp Down-- .0 Sec. Ramp Down-- .0 Sec.
Low Range--- 25-50% Low Range---- 95%

Settings (Serial Numbers 1116 - Current)

Low Flow System
Threshold ----- 28-30%
High Range----56-58%
Ramp Up------ .2 Sec.
Ramp Down-- .0 Sec.
Low Range--- 46-48%

High Flow System
Threshold----- 27-29%
High Range--- 95%
Ramp Up------ .2 Sec.
Ramp Down-- .0 Sec.
Low Range---- 95%

4-7



Section

4.4 TROUBLESHOOTING

4.4 HYDRAULIC TROUBLESHOOTING

The AB62 has three independent hydraulic systems:
one for drive; one for high flow lift functions; and one
for low flow lift functions. The drive system uses an
electrically controlled, variable displacement piston
pump that powers four piston type wheel motors. The
high flow system uses a gear type pump to power
riser up/down, boom extend/retract, and steer func-
tions. The low flow system, also using a gear type
pump, operates Boom up/down, Jib up/down, Swing
right/left, Cage rotate and Cage level.

High flow and low flow system pressures can be veri-
fied by connecting a 3000 PSI gauge to the upper
port on the valve block. Operate Riser down to test
high flow system or Jib up to test the low flow system.
Operate function until it stops and system bypasses.
The high flow relief valve is located just below the
gauge port.

The low flow relief valve is located below the high
flow relief valve.

High flow pressure, 2700 PSI.
Low flow pressure, 1400 PSI.

AWARNING A

Counterbalance valves must never be removed
if the platform is raised and hydraulic system is
under pressure. Be sure the platform is com-
pletely stowed before removing counterbalance
valves.

4-8 AB62



TROUBLESHOOTING

Table 4-1: Electrical Truth Table - AB62 Diesel

Section

4.4

23
T i
E|lE
8|8 @« =
2] a
s 2|6 | e o | & oS < o S 3| &
212135 |5 |« = | T |0 w Z AR
2|3 |@L |k |uw Ble | &k w | = = & = & O | g |0
x| = s g z |l |3 w (J_-:; [C] o < 8 w w o = . 2 £
E|E|8|e|la|s|alz|8|& Clzl6 |3 E| X 218 2|10 |z
c | ElTlolz|S|=|E|z|F|YH | < - = I ]
< | < | B |2 alG |2 |ZE|F|& <4 || w Ele|ls|o| > G| |O
= | e co|l2 |8 || |0o | o 2| |2 |m = | © = | o
zlo|o |Q|lo|ls|E|x|o|ls|uw|R|~|2E|E|X|Z|x T |z - [ |4
Oy |wl© € |S|w|we T | J/Q 1z |58 (2|5 |, |2 |F|uw|lid o | Z E
Glz|z |G |G g |s|zs|w|B|E|S|E|E|E|E|2|28(8|<|3|8|z|2|L|s
slg|lc s (2|88 |8 |z|u|k(a|k|3|5|8|5|E|E|5|E|u|8|z|5|8
COMPONENT cld|&|5|S|e|a|a|d|a|d|5S|ala|ad|f|E|R|&|E|R|d|E|a|s6|F
ACT1 Throttle Actuator X | X X
ALM1 Alarm, Tilt X
ALT Alternator X | X X
BAT1 Battery, Engine Start X
BAT2 Battery, Auxiliary Power
CB1 Circuit Breaker (20 AMP) X X[ X | X|X X[ X | X| X[ X|X]|X|X]|X]|X|X X
CB2 Circuit Breaker (10 AMP) X | X X
CB3 Circuit Breaker (10 AMP) X | X X X
CONT1 Controller, DMR-30 X[ XX | XX X[ X|X X[ X]| X[ X[ X|X|X]|X]|X
CONT2 Controller, Glow Plug
D1 Diode, Auxiliary Power
D3 Diode, Power to Platform X X X1 X|X X X
D4 Diode
D5 Diode, Auxiliary Pump X
Relay
D6 Diode X
D7 Diode, Alternator X
D8 Diode, Spike Protection
D9 Diode, Spike Protection X
FUSE1 Fuse (175 AMP) X
HORN Horn X
1SO Charge Isolator X
Lamp1 Distress Lamp X | X
Lamp2 Tilt lamp X X
Lamp Glow Plug Lamp X | X
3,4
LS1 Linkage Limit Switch
LS2 Proximity Switch
MOT1 Auxiliary Pump Motor X
MOT2 Engine Start Motor
MTR1 Engine Temperature Meter
MTR2 Qil Pressure Meter
MTR3 Hour Meter
PMP Drive Pump X1 X
R1 Engine Start Relay X | X
R5 Drive Motion Alarm X
R8 Axle Release, Left X
AB62 4-9




Section

4.4

TROUBLESHOOTING

o
o o
SlS|g|e = |3 2
i <} w s s
s 12|85 5|8 2|8 8 ol |El2]¢
5|32z |3 T |0 u = Elz Y
z |z |2 |2 |8& = Bla |, S|w|y ] T &gz
S S - = w | & i e w _ = 5 o = g 7 £ 2
€|€|g|a|8|z|c|g|¥|8 gla| g8 w |y 213 2|0z
E|lE|R@|le|2|2|8|% |0 |& Ziz16 |2 £ % s |3 ElS |3
c|lc | E|E|T|3]|2 S|1&1z|= € | w 5 5
s/ 2|z |2 |h|lo|lu|Z|ZE|E|2 S - u 51 &|=s|8 > G |x|O
z|dh|b|8 8 s |lz|&k|S5|&8|uwl|p s|ls|x|Ele|®|z|x|2 J|(C | uw
Sl |wl© e |(S|(W|lc|T|2|Q2 2|5 (5(<|8||C|S|uw|@ o | < |F
ElE|2|g|6 ||z |z|u|alc|5|E|B|8|c|2|E|E|2|3|8|z|2|8|5
2lc|c|a|z|48|8|8|z|u|uw|2|ElS|5|8|s|E|lE2|5|8|u|5|2|z|¢e
COMPONENT u:_uzJuZJ::SEmmD(%('B%mE.'E.'EFﬁEFﬁuJ:nGE
R9 Axle Release, Right X
R10 Axle Release Signal X
R11 Power to DMR-30 XX X[ X[X[|X|X[X]|X]|X[X|X]|X[|X]|X]|X[X[X]X|X]|X X
R12 Auxiliary Pump
R13 Relay X | X
R14 Drive Enable Relay X X
R15 Auxiliary Pump Motor X
Relay
SWi1 Emergency Stop Switch X| X | X | X[ X|X]|X X X| X | X | X[ X X X X X
Sw2 Ignition Switch
SW4 Auxiliary Power Switch X X
(Upper)
SW5 Generator Switch (Upper) X
SWeé Drive Hi/Lo Switch (Upper) X
SW7 Cage Level Switch (Upper) X
SW8 Boom Up/Down Switch X X
(Upper)
SW9 Turret Rotate (Upper) X X
SW10 Cage Rotate (Upper) X X
SW11 Jib Up/Down (Upper) X X
SW12 Riser Up/Down (Upper) X X
SWi3 Boom Retract/Extend X X
(Upper)
SW14 Driving Lights (Upper) X X
SW17 Qil Pressure Switch X | X X
SW18 Horn (Upper) X X
SW19 Foot Interlock (Upper) X
SW21 Emergency Stop (Lower) X
SW22 Selector Switch (Lower) X
SW23 Auxiliary Power Switch X
(Lower)
Sw24 Enable Switch (Lower) X
SW26 Boom Hi/Lo Speed x x| x| x X % | x X
(Lower)
SW28 Engine start Switch X
(Lower)
SW29 Turret Rotate Switch X X
(Lower)
SW30 Boom Up/Down Switch X X
(Lower)
SW31 Cage Level Switch (Lower) X X
4-10 AB62




TROUBLESHOOTING

Section

4.4

213
o
o o
SlS|g|e = |3 2
flw|&|8 w s w <
£15]8]¢ 5|k 8|3 2 o| |&|z|8
2|35 |« I = |O = 2 a 3|4
|5 ||k |uw Bl | & e w |2y x o = | & = -
€E|E(3|3|3|z|E|5|L|3 gld|g|8 w |y 5|8 0|8 |E
ElE|@|le|a2|2|8|%|0|& Ziz16 |2 X =9 ElY |2
clclelE|l@|RI|3 T|IF|E ||| |uw E |z 5 5
S| 2|z|8|e|e|E|E|&|E|3|S Ul _|51&l=18|3 |z (O
zlo|ow |8|lo|2|E|Xx|o|=2|u || x> E E x| Ela E T |8 J|Q|w
Sly |w|Q|ele|2|W|c|T |29 |2 |8 |82 |0 |8 |5 |u|l S EI|E
5;;Emmssgﬁﬁégn“—'n“:'i-'gi‘tagzéﬁo
1218|2383 |2 (8|8 |Z|¥ M| a|3|3|3|8|5|s|2|5|5|L|8|z|5|¢%
COMPONENT L W | w(D>2|a|e|m ool |Ss|ola || |F|F|a|F|F| || |AO|O0O|F
SW32 Cage Rotate Switch X X
(Lower)
SW33 Jib Up/Down Switch X X
(Lower)
SW34 Rise Up/Down Switch X | x
(Lower)
SW35 Boom Extend/Retract X X
(Lower)
SNSR1 Tilt Sensor X X
SNSR2 Engine Temperature X | x
Sensor
SNSR3 Engine Oil Pressure x| x
Sensor
SOL1 Cage Level Solenoid X
S0oL2 Cage Level Solenoid X
SOL3 Jib Up Solenoid
SOL4 Jib Down Solenoid
SOL5 Boom Up Solenoid
SOL6 Boom Down Solenoid
SOL7 Boom Extend Solenoid
SOL8 Boom Retract Solenoid
SOL9 Riser Up X
SOL10 Riser Down
SOL11 Cage Rotate CW
S0L12 Cage Rotate CCW
SOL13 Turret Rotate CW X
SOL14 Turret Rotate CCW
SOL15 Steer Right
SOL16 Steer Left
SoL17 Low Flow X X X | X X
SOL18 High Flow X X X
SOL19 Generator Valve X
S0L20 Brake X
SOoL21 Torque X
S0L22 Axle Lock X
SO0L23 Fuel X
TRANS Transmitter, DMT-30 X X X
AB62 4-11




Section

4.4

TROUBLESHOOTING

Table 4-2: Electrical Truth Table - AB62 Gas

313
E|E
3|3
Slolg|g = |3 2
Elrglg 5 | 8 2|2 i 2.
a 2|6 |¢g o | & o= 2 o 2|z
2121313 |« =z T |0 iy 2 E |2
z |z |2 |2 |G Ele | & - S W @ z |G ©|E
= = o = w 3 H T w _ = S = . =
£l g|lgld|lz|E|2|&|8 glm|Z|o wo| W S13 o | O
E|lE|@|E|Q 2|8 |% |0 |& Ziz16 |2 El 2 s |3 g |
| S|c|E|2|8|&|Z|Z|E|E|&|2|c|m Elz|=|8|3 5| x
z|lE 161818 12 |5 |E|8|h|8|Q|=sl=s|2|g|lg|@|z|x|8 g8
Zlo|lo oo |2 |5 |Z|8|x|8|a|lz|z|z|<]|3 o | < i <
2w | w L S| |o0|o O |k |2 |d|w 4
Slzlz|g|f|c|s|s|ulg|lg|S|e|e|E|s|3|w|E|x|3|8|=z|2|8
2lc|c|a|z|48|8|8|z|u|uw|2|E|lS|5|8|s5|E|E2|5|8|u|5|2]|3
COMPONENT cla|ld|5|9|c|d|a|6|6|b S|lald|a|£E|E|R|E|F|R|&|2|&8]|0a
ACT1 Throttle Actuator X | X X
ALMA Alarm, Tilt X
ALT Alternator X | X X
BAT1 Battery, Engine Start
BAT2 Battery, Auxiliary Power
CB1 Circuit Breaker (20 AMP) X X[ X| X]|X XXX | X| X[ X[ X]|X]|X]|X]|X X
CB2 Circuit Breaker (10 AMP) X | X X X X
CB3 Circuit Breaker (10 AMP) X | X X X | X
CONT1 Controller, DMR-30 X|X|X|X]|X|X]|X X | X | X X[ X| X[ X| X[ X[X]|X]X X
D1 Diode, Auxiliary Power X
D3 Diode, Power to platform X X X[ X | X X X
D4 Diode X
D5 Diode, Auxiliary Pump Relay X
D6 Diode X
D7 Diode, Alternator X
DIST Distributor X | X
FUSE1 Fuse (175 AMP) X
FUSE2 Fuse (15 AMP) Engine Power X | X
HORN Horn X
1SO Charge Isolator X
Lamp1 Distress Lamp X | X
Lamp?2 Tilt lamp
LS1 Linkage Limit Switch
LS2 Proximity Switch
MOTA1 Auxiliary Pump Motor X
MOT2 Engine Start Motor
MTR1 Engine Temperature Meter
MTR2 QOil Pressure Meter
MTR3 Hour Meter
PMP Drive Pump X | X
R1 Engine Start Relay X | X
R2 Fuel Select Relay X | X
R3 Engine Relay X | X
R4 LPG Relay X | X
RS Drive Motion Alarm X
R6 Gas Valve Relay X | X
R7 Propane Valve Relay
4-12 AB62




TROUBLESHOOTING

Section

4.4

2|3
o
o o
SlS|g|e = |3 2
o 9 w = 2
A 5|8 8 § 4 o g |2
S|S3(¢8 |z < |4 T | O u 2z =2
2 |2|5|32 | @ | o z ] T &51|¢
S|S ||+ |uw w | |w |k w Ho| x o = | w =
cle|2|3a|8lzle|B3|%|5 s|ladl=|8 w | w 3| = | a
ElE|R|e2|3|s|la|c|8|e | z|6]3 Ll ¥ 213 219
clc|E|E|T|o|z|S2 |2 |E |z || |2 < | < = T '
2| s|lz|2|v|je|ulE2|2E|E|2|8|2 g o lm|E|2|3 g8
zlhldh |8 8 s |lz|k|5|&|u|?d s |s|x|Ele|@|z|x |2 3J|e
o o c ||| | T |22 pon g g < 5] - <] < w w o <
El g g o« e o = = w a 14 o w e e E |3 w 5 < 2 ﬁ:’ = = e
Sl |c |8 |z 81818 2 | W i E|lS|51|38 A g |z 5 gl z z |z
COMPONENT C| & |6 |35|8|z|a|a|d|&é|b|5|a|e|e|E|F|R|E£|E|C|G|2|&|6
R8 Left Axle Release X
R9 Right Axle Release X
R10 Axle Release Signal X
R11 Power to DMR-30 Relay X[ XX X[X|X|X[X|X]|X[X|X]|X[X]|X]|X|X]|X]X]|X X
R12 Auxiliary Pump
R13 Relay, Ignition cutout X | X
R14 Drive Enable relay X X
R15 Auxiliary Pump Motor Relay
SW1 Emergency Stop Switch XX | X[ X|X]|X X| X | X | X|[X X X X
SW2 Ignition Switch X
Sw4 Auxiliary Power Switch (Upper) X X
SW5 Generator Switch (Upper) X X
SWe6 Drive Hi/Lo Switch (Upper) X X
Sw7 Cage Level Switch (Upper) X X
Sw8 Boom Up/Down Switch (Upper) X X
SW9 Turret Rotate (Upper) X X
SW10 Cage Rotate (Upper) X X
SW11 Jib Up/Down (Upper) X X
SW12 Riser Up/Down (Upper) X X
SW13 Boom Retract/Extend (Upper) X X
SW14 Driving Lights (Upper) X X
SW17 0Oil Pressure Switch X | X X
SW18 Horn (Upper) X X
SW19 Foot Interlock (Upper) X
SW21 Emergency Stop (Lower) X
SW22 Selector Switch (Lower) X
Sw23 Auxiliary Power Switch (Lower)
SW24 Enable Switch (Lower)
SW26 Boom Hi/Lo Speed (Lower) X[ X|X X X | X X
SwW28 Engine Start Switch (Lower) X
SW29 Turret Rotate (Lower)
SW30 | Boom Up/Down Switch (Lower) X X
SW31 Cage Level Switch (Lower) X X
SW32 Cage Rotate Switch (Lower) X X
SW33 Jib Up/Down Switch (Lower) X X
SW34 Riser Up/Down Switch (Lower) X1 X
SW35 Boom Extend/Retract (Lower) X X
SNSR1 Tilt Sensor X X
AB62 4-13




Section

4.4

TROUBLESHOOTING

%) 172
3|2
Elg
818 g2 = |3 2
4 4
£12]2|8 5| & HIE 2’ o |82
S|3(2(2|, 3|3 ) ol z E |3
z|z |2 |C|© Eleg | e | e O | w | T & O | E
S |3 S| = w LWk w | S| e[S o ES T | B
g|le|2|8|3|z|x|B & G| @| < wo | ow |2
ElE|R|e2|3|s|la|c|8 | | z|6]3 Ll ¥ 213 219
EEEEESE;;;EIHEN ElE|s|3]|> |
z|6|H|3|8|2|Z|5|E|8|a(8|9 |z|2|2|c|@|@|2|x|8 Jle
Sl |wl®© €| S|W|we T |J/Q1%x (5|82 |8 |- |2 |3 |uw|id g | g
Elz|lz|g |G |ec|s|s|uw|lg|les|S ||l |ld|lwlElx|(23|8|=z|2|8
2lc|c|a|z|48|8|8|z|u|uw|2|E|lS|5|8|s5|E|2|5|8|u|5|2]|3
COMPONENT u:_uzJuZJDSEmmD&;G%mE'E'EFIEEFﬁmIQG
SNSR2 Engine Temperature Sensor X | X
SNSR3 Engine Oil Pressure Sensor X | X
SNSR4 Air Temperature EFI X | X
SNSR5 Engine Temperature EFI X | X
SOL1 Cage Level Up Solenoid
SOL2 Cage Level Down Solenoid
SOL3 Jib Up Solenoid
SOL4 Jib Down Solenoid
SOL5 Boom Up Solenoid
SOL6 Boom Down Solenoid
SOL7 Boom Extend Solenoid
SOL8 Boom Retract Solenoid
SOL9 Riser Up
SOL10 Riser Down
SOL11 Cage Rotate CW
SOL12 Cage Rotate CCW
SOL13 Turret Rotate CW
SOL14 Turret Rotate CCW
SOL15 Steer Right
SOL16 Steer Left
soL17 Low Flow X X X | X X
SoL18 High Flow X X X
SOL19 Generator Valve X
S0L20 Brake
SOL21 Torque X
S0L22 Axle Lock X
TRANS Transmitter, DMT-30 X X X X
4-14 AB62




TROUBLESHOOTING

Table 4-3: Hydraulic Truth Table - AB62
2|5 . 28|
@ ?_: o % Q § o 14
&1 5| & S| 2/5|¢|5|,|¢§
ER-REE R I I - T I
S| 2| B3| E| 2| E| 5|28l 3
z gl 5|l = | 8|zl 65|l e| 5| x| &) 2
Sl 5| F| 2| :|5 |8 |5 |E|s|z|¢|¢8
Sl @ | 4| a| | 2| | | E| 2| 38| £| &
COMPONENT 2| 6| | 8| a| 5| 3| S| | 8| &£ &]| &
CB1 Counterbalance Valve, Riser X
CB2 Counterbalance Valve, Boom Extend X
CB3 Counterbalance Valve, Boom Raise X
CB4 Counterbalance Valve, Jib Cylinder X
CB5 Counterbalance Valve, Master Cylinder
CB6 Counterbalance Valve, Slave Cylinder
CB7 Counterbalance Valve, Cage Rotate X
CB8 Counterbalance Valve, Turret Rotate X
CB9 Counterbalance Valve, Left Axle Cylinder
CB10 Counterbalance Valve, Right Axle Cylinder
Cvi1-2 High Pressure Test Port Check Valve
Cv3-7 Low Pressure Test Port Check Valve X X X X X
Cv8 Boom Extend Cylinder Check Valve X
Cv9 Turret Rotate Check Valve X
Cv10 High Pressure Check Valve
Cv11 Low Pressure Check Valve
Cv12 Return Filter Check Valve
CcyL1 Steer Cylinder X
CYL2 Riser Cylinder X
CYL3 Boom Extend Cylinder X
CYL4 Boom Raise Cylinder X
CYL5 Jib Cylinder X
CYL6 Master Cylinder
CYL7 Slave Cylinder
CYL8 Turret Rotate Brake Cylinder X
CYL9-10 Wheel Brake Cylinders X
CYL11 Left Axle Lock Cylinder
CcyL12 Right Axle Lock Cylinder
FD1-2 Flow Divider
FL1 Suction Filter X X
FL2 Return Filter
FL3 Suction Filter X X X X X X X X X
FL4 Return Filter
FL5 Suction Filter X
MOT1 Left Rear Drive Motor X
MOT2 Right Front Drive Motor X
MOT3 Right Rear Drive Motor X
MOT4 Left Front Drive Motor X
MOQT5 Swing Motor X
AB62

Section

4-15



Section

4.4

TROUBLESHOOTING

= w
[=]
z| & | 3| 8| &
2| E| & 531 S| 2| & «
al| & = Q| 2|0 &£/ ¥ g
o -3 o o o w E o ('-}‘, 3
E =] B - =) w 5 < - < |
< z o g 1 7 = = w w -
o £ (] 3 a = ) T 2 @ ]
g d| 6| & 8|8 &| | &3] & 3
El p = s| z| 2| €& m o = w o]
18] w =) w w o z X [+
S| B 8| 8| 8| 2| g|g|E5|:|8|2|¢
COMPONENT 2| 6| | @a|a|S5|o|6|R|a| | a| d
ORF1 Turret Orifice X
ORF2 Riser Orifice X
ORF3 Drive Orifice X
PMP1 Boom Pump Low Flow X X X X X
PMP2 Boom Pump High Flow X X X
PMP3 Variable Drive Pump X X X
PMP4 Auxiliary Pump X
ROT Cage Rotator
RV1 Low Pressure Relief Valve X X X X
RV2 High Pressure Relief X X X
RV3 Jib Cylinder Relief X
V1 Steering Valve X
V2 Riser Valve X
V3 Boom Extend Valve X
V4 Boom Raise Valve X
V5 Jib Valve X
V6 Cage Level Valve X
V7 Turret Rotate Valve X
V8 Cage Rotate
V9 Low Flow Valve X X X X
V10 High Flow Valve X X X
Vi1 Diverter Valve
V12 Brake Valve X
V13 Axle Float Valve X
V14 High Speed Valve
V15 Rear Drive Torque/Speed Valve
V16 Front Drive Torque/Speed Valve

4-16

AB62



SCHEMATICS

Introduction Schematic

This section contains electrical and hydraulic power Introduction. . ........ .. ...
schematics and associated information for mainte- Electrical Schematic - AB62 Diesel .........
nance purposes. Electrical Schematic - AB62 Gas ...........

The diagrams are to be used in conjunction with the Hydraulic Schematic - AB62
Troubleshooting Truth Tables in Section 4. They

allow understanding of the makeup and functions of

the systems for checking, tracing, and faultfinding

during troubleshooting analysis.

The components that comprise the electrical and
hydraulic systems are given a reference designation
and are explained as to function and location in the
following tables.

AB62



Section

5.1

5.1 ELECTRICAL SCHEMATIC - AB62 DIESEL
Table 5-1: Electrical Schematic - Diesel - 104049-000

SCHEMATICS

REFERENCE NAME FUNCTION LOCATION REFERENCE NAME FUNCTION LOCATION
ACT1  |Actuator Throttle Engine Module SW7 | Switch Level the Platform Platform Control Box
) Provide warning sound when SW8 | Switch Boom, Up/Down Platform Control Box
ALM1  fAlarm, Tilt machine is off-level Lower Control Box SW9  [Switch Turret Rotate Platform Control Box
ALT Alternator Charge Battery Engine SW10 |Switch Cage Rotate Platform Control Box
BAT1  |Battery Start Engine Under Hydraulic Block SW11  |Switch Jib, Up/Down Platform Control Box
BAT2  |Battery Auxiliary Power Under Hydraulic Block SW12 | Switch Riser, Up/Down Platform Control Box
CB1 Circuit Breaker Overload protection for DMR-30 | Lower Control Box SW13 | Switch Boom, Retract/Extend Platform Control Box
B2 Circuit Breaker Overload protection Platform Lower Control Box SW14 | Switch Driving Lights Platform Control Box
Control . SW17 | Switch Oil Pressure Switch Engine Module
CB3  |Circuit Breaker /C_\)verload protection Platform ) ;e Gontrol Box SW18 | Switch Horn Lower Control Box
ccessories -
Controller DVIR- SW19 | Switch Interlock, Foot Platform Control Box
CONT1 30 ' Controls machine functions Lower Gontrol Box SW21 | Switch Emergency Stop Lower Control Box
CONT2 | Controller Glow Plug Controller Engine Module SW22 | Switch Selector Lower Control Box
DI |Diode Auxiliary Power from Platform | Lower Control Box SW23 | Switch Auxiliary Power Lower Control Box
D2 Diode Not Used SW24 | Switch Enable Lower Control Box
D3 [Diode Power to Platform Controls Engine Module SW26 |Switch Boom, Speed Lower Control Box
) Prevents Auxiliary Pump SW28 | Switch, Ignition  |Engine Start Lower Control Box
D4 Diode operation when ignition is on Lower Control Box SW29 | Switch Turret Rotate Lower Control Box
D5 Diode Auxiliary Pump Relay Signal Lower Control Box SW30 |Switch Boom, Up/Down Lower Control Box
D6 Diode éuxmalry Power to Lower Lower Control Box SW31 Sw!tch Level the Platform Lower Control Box
ontrols SW32  [Switch Cage Rotate Lower Control Box
D7 Diode AIt.ernator exc.iter s.ignal Eng?ne, near Alternator] SW33 | Switch Jib, Up/Down Lower Control Box
D8 D!ode Sp!ke Protect!on D!ode Eng!ne Module SW34  [Switch Riser, Up/Down Lower Control Box
D9 Diode Spike Protection Diode Engine Module SW35 | Switch Boom, Extend/Retract Lower Control Box
FUSE1 |Fuse Auxiliary Power Motor Control Module Activate tilt alarm. Disable all
HORN |Horn Sound Alarm Upper Control Box SNSR1 | Sensor. Tilt machine functions except Control module
IS0 [lsolator Charge Isolator Engine ' Platform Lower when machine is
- - more than 3° off level.
Lamp1 |Lamp Distress, Engine Upper Control Box - -
- SNSR2 |Sensor Engine Temperature Engine
Lamp2 |Lamp Tilt Upper Control Box — -
SNSR3 | Sensor Engine QOil Pressure Engine
Lamp3&4 |Lamp Glow Plug Upper & Lower Box - -
[ST  [LimitSwitch | Linkage Limit Switch Lower Linkage Ass SOL1_ | Solenoid Trim, Up Boom Valve Block
g Riaht side rgar of Yy SOL2  |Solenoid Trim, Down Boom Valve Block
LS2  |Limit Switch Proximity Switch mgin Boom SOL3  [Solenoid Jib, Up Boom Valve Block
MOT1  [Motor Auxiliary Pump Control Module SOL4 _ |Solenoid Jib, Down Boom Valve Block
MOT2 | Motor Start Engine Engine SOL5 |Solenoid Boom, Up Boom Valve Block
MTR1  [Meter Engine Temperature Lower Control Box SOL6 | Solenoid Boom, Down Boom Valve Block
MTR2 | Meter Oil Pressure Lower Control Box SOL7  |Solenoid Boom, Extend Boom Valve Block
MTR3 [ Meter, Hour Hours machine has operated. | Lower Control Box SOL8 | Solenoid Boom, Retract Boom Valve Block
PMP Pump Drive Engine Module SOL9 |Solenoid Riser, Up Boom Valve Block
R Relay Engine Start Relay Engine Module SOL10 | Solenoid Riser, Down Boom Valve Block
R5  |Relay Drive Motion Alarm Lower Cntrol Box Strip SOL1T | Solenoid Cage Rotate, CW Boom Valve Block
R6 Relay Not Used Lower Cntrol Box Strip) SOL12 | Solenoid Cage Rotate, CCW Boom Valve Block
R7 Relay Not Used Lower Cntrol Box Strip) SOL13 | Solenoid Turret Rotate, CW Boom Valve Block
R8 Relay Left Axle Release Lower Cntrol Box Strip| S0L14 | Solenoid Turret Rotate, CCW Boom Valve Block
R |Relay Right Axle Release Lower Cntrol Box Strip SOL15 | Solenoid Steer, Right Boom Valve Block
R10  |Relay Axle Release Signal Lower Cntrol Box Strip SOL16 | Solenoid Steer, Left Boom Valve Block
R11 Relay Power to DMR-30 Lower Control Box SOL17 | Solenoid Low Flow Proportional Boom Valve Block
R12  |Relay Auxiliary Pump Relay Lower Control Box SOL18 | Solenoid High Flow Proportional Boom Valve Block
Ignition cutout during Auxiliary SOL19  [Solenoid Generator Valve Gen Valve Block
R13 Relay Power Lower Control Box SOL20 |Solenoid Brake Engine Module
R14 Relay Drive Enable Platform Control Box SOL21 | Solenoid Torque Engine Module
R15 Relay Auxiliary Pump Motor Control Module S0L22 | Solenoid Axle Lock Engine Module
SW1 Switch Emergency Stop Platform Control Box S0L23 | Solenoid Fuel Engine Module
SW2  [Switch, Ignition | Start Engine Platform Control Box TMR  [Timing Module Fuel Solenoid Pull Circuit Engine
Sw3 NOt. Used _ TRANS Transmitter DMT- Transmit signal to controller Platform Control Box
SW4  [Switch Auxiliary Power Platform Control Box
SW5  [Switch Generator Platform Control Box
SW6  |Switch Drive Hi/Low Speed Platform Control Box

5-2

AB62




Section

SCHEMATICS 5.1

LS2

PROXIMITY SWITCH

SNSR1 HORN
TILT ALARM

LSt @% -
/ \ LINKAGE L.S. Em

o—

7O LOWER CONTROLLER
CONNECTER *D" i / i BLK :'J TO LOVER CONTROLS
COWECTIR "E*
Nt er0aoo N8N I 2 S2RRRAARRR | B no o
- - ] [ 1 T B ‘ Bk B - [ - - B T - N - I EER - - -
Ll o N
BOOM VALVE BLOCK RED o gl = CONTROL MODULE |
= 2 =
| YL SOL1 | summt WHT |
TRIM oown SO 2! eLureo BLK BLU
| | RED BRN
[ v SOL3jaw o
| JIB oo SOL 4 Busik oK |
w  SOL5|mwvek RED #6 CABLE MIN ‘
BOOM v SOLB! o=y MIN #6
| |
| | extenn SOL7| wer BLACK #6 MINIMUM RED CABLE ‘
WHT/BLK
B\ ARETRACIS OL 8 W/ R15 1290 + " e
MAIN AUXILIARY
w SOL9|renwnr RED #8 MINIMUM BATTERY — —  BATTERY
RISER ooy SOLTO! whTRED — —
| | * 175 Anp - -
EMERGENCY — —
h Mo SOL11 | s WP FUT ooy BAT1 _— — BAT2'
CAGE cow SOL12, seveik MOTOR POWER N N I
RELAY = | |
S 7I§
o SOL13| orvery 2 z g MIN #6 T
| [ LRRET Aoy SOL 141 orvren o 7MOT1 o N . _ o L _ L o o o o o
|
| RIS QL1 51 Bk/mn _ _ _ i _ _ _ _ _ _ _ _ _ _ _ _ _ _
STEER LEFT 116, cen
ISO - ENGINE MOOULE
5] GROUND TO
| RED 10 GA CHARGE 10GA
LV LY SOL17] swaniee 1SOATR - © ENGINE N
| 0 BLACK CAP 2 A ! —
g@é;&}\géi (REVERSE)> e
! HIGH FLOV ‘ . 16T PMP1 LEFT s
SOL18| sixren = uMp =
| BLK 2
s &
—— GROUND TO m gep DIL PRESS THROTTLE
—  VALVE BLOCK SHITCH CONTROLLER
N g AT swi17EP
g
- - 2 /o SNSR2  SNSR3 ML 1EN
| | |GENERATOR vaLvE & STARTER TEMPERATLRE OIL PRESSLRE —— Bl
SOL19|revBik 2 5 MOTOR/ GAGE SENDER GAGE SENDER
] SOLENOID
RED/GRN z
4 4 &
! GENERATOR VALVE BLOCK | ORN/GRN B
e | 18 FRUAMT  vpeeatiRe Lavp g z o E 3 D SOL23
GROUND TO X Z o | o
| T VALVE BLOK 1o B BRAKE SOL20 =Db7 MOT2 é E i D9 — r
»
2 [BUBK ;i pRessiRe LIGHT ¥ E g
- 15 | GRVUHT g = FUEL
g |_BLKAHT SOL21 SOLENDID
3 [ BureD TORGUECHIGH SPEED) ORN ORN
- - - - - =
5 | DRvBLK - AXLE LOCK S(\O/\L22 EEE
R\/RED
?E BLK/WHT/RED BLK/WHT/RED
1 K ek roe comon R | TMR
WHT
; M. 81 444
WHT/RED & ol o
10 LINER CONTROLL £ S Femp s TEMP SV AC, HIGH IDLE N.C. %D #10 3 EEE]
1 B ' ! K
GRVBLK GRN |
8 —rnnk PROPANE SELECT HV\V =il D8
7 = GAS SELECT - = GLO PLUGS
ORN ORN
20
1o [GRN | 4‘:
o1 [HT . =
5 | WHT/BLK B o
BLK
23 — o
2 |_BLK - e

Figure 5-1: AB62 Electrical Schematic - Diesel - 104049-000 (1 of 2)

AB62

5-3



TO ENGINE
CONNECTOR “C*

— — — [ER 22 n2 2o cod 8woc="2<2 5 R & | -_— -_— -_— -_— -_— -_— —
L I
mmmmmmmmmﬂmﬁmmmmmmmmm,
w 2| 28
g HE- =5
] d| 2| g| oz
g 2| 5| gee
! s |7 | 5| &l E| &
s |3 g H %4388t
&| Bl 2 HE] g ¥ Bl E e
3 lele < BlS HEEEE
" EEEEREE HEEEE
B El 8 Z 4l g g el | gl
HEEEE B| 8| & EEEE
o
&
i}
o e o V. WAV
=
=1 3 Be NG TEN AT
8
o e
L3 VI 9md AT
2 [or
T oo noa3
" &
Z [ SREEEDT)
€ [T TN HITH
L Iy
o0 {Ske=zar
e
soomon 1w =
1S e oo
- 1S T=zar ooy
1Skoz=rar e
H o
e=rer ) {Slzz=Tar veoe
=
{Shz=rar
b |
2 ~TET Eee]
o =z=rer {9} {Skezrar
= o i
a1 g -
= wz=Ter (S} 2= {Str=rar—=
= =
= = o+
— O g o
= [st + ke s}
(=] - $
& aj
)
o 5 S od = EHIIN
L . =
= sl ooy
[ g S = i
. o
| o=Tar [OF 18 —z=Tar veog| i
TV ROTIOR T o]
TSI T =
ST i
785 e CEVASIE 3ATH0 =
Vo e CEVASE 33T =
T IROTH ATET e
A T
M SIRSTTSNIATED i
02 |-gge . RSB XY VI ToE
2" [oow NS5 SO0TE IATVA =Y S
e -1
oo T N (> ¥ oI IO TR
e
oo GG SLFBTT SNIATH
e VIV {2
007 ONMOA9 A0SNSS. vivo o618 viva 8%
3 Tooim L
TEE ERE
e
EEE ST LHOI3H LA 210 5gig SFTINTLID ovE
€€ emE ST LHOI3H 3ATE0 2440 e5oaTE SFTINILAT 53
1z Za0 oo
= OSN3S LIL 2 Z0-818 SFTINTLIT 3
e TosE SR e
oo TaNT T0SINGD ONTEB
e
S = T BT T LINOD = [wom—mwm ms o= -
82 Iree NaOH
- (€1 g
= Ta e e
7! e [ESFEET sozg] E°7 TO0-118 ~v» SOSNIS LTIT TBE
! [eee 3 13 wzm| 1 "50-vIE e
v oo £ 70218 S T IOTIR [T 3
T8E NADD BIr L0-218 217 1 !
E 6291 -
o L So-218
i 8201 T T T oo TEE
E W3 IVIo 73 ] Twars
et = zn s 1I0)
5 ]
o [ W33 3LVIS 39v3 ] 811 55zme TREDE WOoe 3 T
o [ o1y 3ls EE] gt 8111 (75z1g TSI WO0a & €
M. |o e e S P G O SESTS 3 T
EE N K ] e M T TSI =3 & 3
Do ot e S ] €21 11 OO BT 3 T
wd o ] W 2 o EAL L — o o —
28 il Rl 21 e T I ST T flge b
4 1 i [ g [FELNGEE e |pq :
[l Y s aBue He ] e <1 o AT RTST 3073 ze T vice i H
= NNDO WIS el e ¥211 71z ITRIST 3097 T2 3
o= an WAL el een L1171 g RO R0 3 T o=
o] 217 ot e sre—e— T0SMS g(]
y1o1 211 Roze RIT RIS TS99T aTE T
o e izl e Lt = Yo
L s NAO a3ste sem| 2z CEIN [75p1m 03595 TVIH Wooe PIE € _— Q L veast
B ETI . o 47 ZMS i
ot 2041 25118 TEVIS NI oTE mo
] :
5 [oeE Sosm| 507 801 "eo-1m RO/ e
o Wooe 8007 €011 E5TIe EIITES N8 TTE
= so-s.8 8047 MBo-TIm VS0E
A0LVIIOND To-sm| 4007 -
e AT gocmE| 9007 Brae BTSE 3 ¥~ T0E
el TEE <) ¥I0d [G5oTTI =W R g— ana_xoy
ol <+ ¥ {5 e v 1 e y-28L 21 Jugte
L] <) amd szaL o 5] 0E. WALV XY
Al e =TT I Ve [[Sla-zan a0z SO ower o e T = e Ve z
1 2001 €+) #M0d (Z5-TT18 E=Le) VeoE | L vede . S0t L 8l | w0E| e-zall [TEV vz |
=3 EovFE) 2SI ey Lo TS E) e | = oo
ToesmL_feo1 o118 o || e EP T € vz |vi 0E et VAR
STS-0ERT T CNOLLISDd
e . K] B ous w53 —
= SINGS [TIL J0RET= . S veoE 1 w1 N R
s e B = 2 LZMS
= &
SO o < IGM\ e
WV OT ~— 2 e e Iy |
| ¢dd I L S0 4 vl
NoL TS
LA B ToE 4 VIa3Y
o 3HL N NAZHS)
LY
£
-~ ] — — — — — — — — — —
aw = aivarong
ge= ST AT
1L i kn SAINYT
1 [zeT T=sm oe
et [eer T L
1 [Eer Caks
2 [er G
T
BET SIVITONE 5T AT D
o et VIMS
=l ST S SIRSTT SNIATED ETE RS &l
& e W 0 o =
B e Ve g RIS o Torem
5 R TS B FOLTAS LIRTT ST S04 S3R0d o1 o Y e
2 el I G W ORINDY O35S RO T KK T Ko T8 s}
= o-EBL
=] . SYSALTISH 31N 033 =
g < 1x ovie i oea.
COND RE3M0d [z o) T
- - Cong sEM0d
Gl )
9[crl T vLvO| Zo-1m| "ivo €2y
vivo TrEE ONITT WS w e
s [t Zvivg| ToE Vot LAY
! SEEI BTG et
81 [EPT d ¥IZIWILIO ¥2!d [a5-ElE TovaIsd woos TET T mw —.>>m
o1 [ S 2L Lo = e e, W 1L
91 [TPT XL 33ZINILd0 ot
. TETE SIS o |
st [oeT NG SZINILD 0¥ [5577g TS @ T CIMS
¥ ["Bor A3d 3ATE0 61'd 55vim NNOO BIT 21 € ————————————11
el
o [zor =EDE] TS TG W
T
B1a
« [ror—wweTs [z il L FLMS
L1 M5pTE W33 3IVIOS 39v0 521 €
€ [or T % wr]|
\ TEI OIS W
¥ [Tor = T AT SIVIDE T3 T OIMS ™
92 [BPT FONVE HITH 2018 7o-E1m LEsRLERSNELE Y €21 € o o7
& [ sor ' Tres Ane W]
1043 (5Er AT RIS TS T 6MS
€z [ETT AL =0T NNOO WOOB TzT €
Il SNvHL i a—
G 013 [5vIm Ca T 8MS
48 SU1¥ o=y ATy NAGD RIS
z|e YU T
gy asm| 8% 801 I 5Erg
2| g P L1 S5Ers IV rees
e =g 90°d 013 [S} =
9318 eI R T Eor S =
sEm| S0 6013 [E5p1g ~Wosd 1003 T gl ) e T \mL
vEm| 0¥ 1213 I Z-Fl  THAVal BIT 30 0N BT
| Eoo cons
€5 e VIS | S
| eEm| ¥ 2213 'epFIg (TWNOTIdmISTSSY NI vid 6 M\ Wo3d
151g| (0¥ C+REM [ EELE S FOT Tvavia onveeo 1S 0T AT 507
oo o] 3058 1 _‘
v B
Eat] THOT SET 2-ea1
! s} m
oz 2Ua oiyiE RECRR-EEIR 710 0T I 7 7 TVE L
E0'¥ [Z5-E1m T e veed T = o JITAR
eV == 5
— 201-0E1M0 o jtS
| O W
o TV i)
= VesTHvSHE
d37104.LNOD 3AIHA o o 01l ge”
= i —
= o1 wor ‘[;zsmﬂ\(ota o
s} NOLLINT ous-3
- ¢-EBL I 2Ns TS
| ¢ ZMS FHIVYS
[
ol
o
|

AB62

I - 104049-000 (2 of 2)

- Diese

IC

AB62 Electrical Schemati

Figure 5-2

54



SCHEMATICS 5.1

Section ‘

Notes:

AB62 5-5



Section

5.2

5.2 ELECTRICAL SCHEMATIC - AB62 GAS
Table 5-2: Electrical Schematic - Gas - 104049-001

SCHEMATICS

REFERENCE NAME FUNCTION LOCATION REFERENCE NAME FUNCTION LOCATION
ACT1  |Actuator Throttle Engine Module SW7 | Switch Level the Platform Platform Control Box
) Provides warning sound when SW8 | Switch Boom, Up/Down Upper Control Box
ALM1  fAlarm, Tilt machine is off-level. Lower Control Box SW9  [Switch Turret Rotate Upper Control Box
ALT Alternator Charge Battery Engine SW10 |Switch Cage Rotate Upper Control Box
BAT1 Battery Start Engine Engine Module SW11 | Switch Jib, Up/Down Upper Control Box
BAT2  |Battery Aucxiliary Power Engine Module SW12 | Switch Riser, Up/Down Upper Control Box
CB1 Circuit Breaker Overload protection Lower Gontrol Box SW13 | Switch Boom, Retract/Extend Upper Control Box
CB2 Circuit Breaker Overload protection Lower Control Box SW14 | Switch Driving Lights Upper Control Box
CB3 Circuit Breaker Overload protection Lower Control Box SW17  |Switch Qil Pressure Switch Engine
CONT1  [Controller, DMR30 | Controls machine functions | Lower Control Box SW18 | Switch Horn Upper Control Box
D1 Diode /éuxitlialry power from Upper Lower Control Box SW19 | Switch Interlock, Foot Platform
ontrols SW21 | Switch Emergency Stop Lower Control Box
D2 |Not Used SW22 | Switch Selector Lower Control Box
D3 Diode Power to Upper Controls Lower Control Box SW23 Switch Auxiliary Power Lower Control Box
. Prevents Auxiliary Pump :
N
D5 Diode Auxiliary Pump relay signal | Lower Control Box W7 [Switch Choke, p Cower Control Box
: Auxiliary power to Lower : — -
D6 |Diode Controls Lower Control Box SW28 |Switch, Ignition  |Engine Start Lower Control Box
D7 Diode Alternator exciter signal Engine, near Alternator. SW29 | Switch Turret Rotate Lower Control Box
DIST _ | Distributor Distributor Engine SW30 |Switch Boom, Up/Down Lower Control Box
FUSET |Fuse Auxiliary pump fuse Auxiliary pump SW31 | Switch Level the Platform Lower Control Box
FUSE2 |Fuse Engine Starter Engine SW32 | Switch Cage Rotate Lower Control Box
HORN |Horn Sound Alarm Upper Control Box SW33 | Switch Jib, Up/Down Lower Control Box
150 Isolator Charge Isolator Engine SW34 | Switch Riser, Up/Down Lower Control Box
Lampi | Lamp Distress, Engine Upper Control Box SW35 | Switch Bogm, Exltend/Retra.ct Lower Control Box
Lamp2 |Lamp Tilt Upper Control Box ﬁgé‘ﬁii;eet]{” r?ézgmns Bfr?eblf all
LS1  |Limit Switch Linkage Limit Switch Lower Linkage Assy. SNSR1 | Sensor, Tilt Platform Lli)werwhen mgchine Control module
LS2 Limit Switch Proximity Switch S|ght side, rear of Main is more than 3° off level.
_ oom SNSR2  |Sensor Engine Temperature Engine
MOT?T | Motor Auxiliary Pump Engine Module SNSR3 | Sensor Engine Oil Pressure Engine
MOT2 | Motor Start Engine Engine Module SNSR4 [ Sensor Air Temperature EF| Engine
MTR1 | Meter Engine Temperature Lower Control Box SNSR5 | Sensor Engine Temperature EFI Engine
MTR2 | Meter Qil Pressure Lower Control Box SOLT | Solenoid Trim, Up Boom Valve Block
MTR3 | Meter, Hour Hours machine has operated |Lower Control Box SOL2_ |Solenoid Trim. Down Boom Valve Block
PMP__|Pump Drive Engine Module SOL3 _ [Solenoid Jib, Up Boom Valve Block
R1__ |Relay Start Relay Engine Module SOL4 | Solenoid Jib, Down Boom Valve Block
R2  |Relay Fuel Select Engine Module SOL5 | Solenoid Boom, Up Boom Valve Block
R3 __ |Relay Engine Relay Engine Module SOL6 | Solenoid Boom, Down Boom Valve Block
R4 |Relay LPG Relay Engine Module SOL7 |Solenoid Boom, Extend Boom Valve Block
R5 Relay Drive motion Alarm Relay Lower Control Box Strip SOL8 | Solenoid Boom. Retract Boom Valve Block
R6 Relay Gas valve Relay Lower Control Box Strip| SOL9 | Solenoid Riser, Up Boom Valve Block
R7 Relay Propane valve relay Lower Control Box Strip SOL10_|Solenoid Riser. Down Boom Valve Block
R8 Relay Left axle release Relay Lower Control Box Strip SOL11_ |Solenoid Cage Rotate, CW Boom Valve Block
R9 Relay Right axle release Relay Lower Control Box Strip| SOL12 |Solenoid Cage Rotate, CCW Boom Valve Block
R10 Relay Axle release signal Relay Lower Control Box Strip SOL13 | Solenoid Turret Rotate. CW Boom Valve Block
R11 _ |Relay Power to DMR30 Relay Lower Control Box SOL14 [Solenoid Turret Rotate, CCW Boom Valve Block
R12 Relay Auxiliary Pump Relay Lower Control Box SOL15 | Solenoid Steer, Right Boom Valve Block
R13  |Relay Ignition cutout during Lower Control Box SOL16 | Solenoid Steer, Left Boom Valve Block
Auxiliary Power - -
- SOL17 | Solenoid Low Flow Proportional Boom Valve Block
R14 Relay Drive Enable Relay Platform Control Box - - -
— SOL18 | Solenoid High Flow Proportional Boom Valve Block
R15 Relay Auxiliary Pump Motor Relay | Control Module -
- SOL19 |Solenoid Generator Valve Gen Valve Block
SW1 Switch Emergency Stop Platform Control Box . .
- — - SO0L20 | Solenoid Brake Engine Module
SW2  [Switch, Ignition | Start Engine Platform Control Box : -
SOL21 | Solenoid Torque Engine Module
SW3  [Not Used : -
- — S0L22 | Solenoid Axle Lock Engine Module
SW4  [Switch Auxiliary Power Platform Control Box TRANS TTransmitt Transmit sianal to Control 0 Control B
SW5 Switch Generator Platform Control Box nsmer Asmitsona 1o vono e poer_ontro fox
SW6  |Switch Drive Hi/Low Speed Platform Control Box
5-6 AB62




SCHEMATICS

AB62

SNSR1

TILT ALARM

Y
N

LS1

LINKAGE L.S.

LS2

PROXIMITY SWITCH

o—

@

L

ax — |

HORN

TO LOWER CONTROLS
CONNECTOR “E"

Section

5.2

- 2RAIRXBRAARKRAK m — o
— — = I — -+ — — — — — — — — — —
‘ BLK 5 3 &
Ll I
BOOM VALVE BLOCK ReD v ol = CONTROL MODULE |
o % =
w SOL1 |swmr WHT |
TRIM DOWN BLL/RED BLK BLU
| RED BRN
[ DB SOL3 |8 W
JIB ooww SOL4 | BLwek ax ‘
wr SOL5 |mewex RED #6 CABLE MIN !
BOOM o SOLG [on MIN #6
|
e SOL7 | wir BLACK #6 MINIMUM RED CABLE |
o\ e SOL B wiax R15 oo L |
ANE SOL9 |reosmnr RED #6 MINIMUM BATTERY — —  BATTERY
RIseR A yoown SOL 10! wi1RED —_— _—
t S — —_—
\ BAT1 BAT2
EMERGENCY
Mo SOL11 crvmr B POWER _ _ I
CAE |\ pLCH SOL12, cvek MOTOR RELAY |
= | l
o SOL 13| orven s Z 3 N |
TRRET A accw SO 14 oryvren o MOT1 B - ° ™ L L _ B e B L 77 B e I
|
ARIEISOL 15 s _ | _ _ _ _ _ _ _ _ _ _ _ _ _ _
SR e SOL1 By SO w0 0 ENGINE MODULE
ENGINE N\
o >
RED 10 GA CHARGE RED 10 GA =
o8 FLH SOLA7! eewirse ISOLATIR
BLACK CAP A RED
‘ T
| LEFT RELAY %D
HIBH FLOV - S (Y] 18] aucsen = e PMP1 RED 10 GA GRVALK
" = PUMP DIST
BLK
e
= At Bl m RT = DISRIETR PR + -
/ % - FUEL
5 OIL PRESS INJECTION
- = & SNSR2 SNSR3 SWITCH CPU B N
5 STARTER  \ TEMPERATLRE OIL PRESSLRE GRAV/BLK
GENERATD‘/RVYMESOL‘] 9 |Ren/BLK e 2 MOTOR,  \GAGE SENDER GAGE SENDER SW17 a @ TBuwT PR + PUNP
R SOLENDTD | BT GRAT REL
| GENERATOR VALVE BLOCK | 19 ORN/GRN Q @ RZ o H
| - @ oA
L conoTo & z| Z BLK
— VALVE BLOCK SOL20 MQOT2 S g % = ® bk
BRAKE & & g 3 @ Tox
_ 2 3 FU2
|6 R ® EEE s —— REO
o [ BLKAHT SOL21 Carm 15 AWP FIRE
BLK/RED TORGUE( HIGH SPEED) RN @——
B B B 3 ® LT ENGINE RELAY
5 RV AXLE LOCK SQOL22 PR R3 oIl +‘%J o
RN/RED T <~ [BK -
S © ‘ THROTTLE
e o2 PLR/BLK AR A T
WHT ® N s
15 (SN =Y PR ¥
- ® & Twit/’eD FLEL_TNECTIRS
17 -
| EXT @) ELRED [ Ra= LPG RELAY
o= Tlw [T wiveen (4
o |_GRVALK @ " i !
ORN RN @) ® 131
20 RED/BLK IGN 444
12— @ BLK/WHT SNSR4 kDp)s
oy [T ® © B AR SNSR5
| MK \@\ WHT BENE
BLK TENP
2
S| BLK
T

Figure 5-3: AB62 Electrical Schematic - Gas - 104049-001 (1 of 2)



SCHEMATICS

TO ENGINE
CONNECTOR *C*

5.2

Section

2R = = 2 = El BEEEREEEEEE] ! - — — — - - —
_ _ _ [eEres.@=.5 .. }
FEEEEEEEEEEEECEEEELEE
L T O O | L LI
2| 2a
El & mmm
E o 2| SEH
H 4 4 7| o
[ g 4 5l 8| gB
M o vl 8 | 5] 5
o 3 EEEEEE
3 |B CERPERELEEEEL
- ol 2 g
g8 3 ¢ El ER
£l 8 yl 5| S| F| wl g | g
HEEEBEEEEELEEEE
5o HIND @3S W
S e EEATIE)
0 e
0 g
0 e
¢ e VIVD
R ® [mE W
e IO RO
=] ]
g I
g T
= w
o
o
o
e
ErTr
WE WIS NI [}
L o {She=zar
=
soosonzm 1 e
[
= T2 oo
Trén ISt (e
L Toold o
F=Tar {S} Ik [S|zrmr ey
£ =l
a0 {Slrzrar
5 T ed o
sz=Ter (S} 1 [Szzrrar—=
v -
T ] eT-1aL
| o eg =
1 L ~
= wz=Ter (S} {Slremr—
= |
= JAS =
= L —
ST-TeL [ =] =
= .
— oH
- =
[ OT=TEL =0 =1
= {Sh+=rar s
= - SH |
[— Tar{S} {S=-rarve] |
TV NOTION TV =
T Y =]
e veoe
TR TRVART: o]
TR TSR o]
TR 5
TS
4 ST B
o2 VTS S XV WTEV ToE
3 FOSRES TLL
0% Gow IN#T 3078 SATVA $0-1118 T
€ oo TONI9 NaoH T0-1118 00% ONIOeE:
oc
o7 O SIFETT SNIAT
VIVO 5 vIvD
L& ONNO2D 30SNIS co-oi8 ki
i IVO b s
B3 'S Wooa
°F Ieee S etan A 210 [5op1E 5
2100 oo
=3 S LHOI3H 3AT0 Lall SYE
. LINOD [ C
75 SOSES 111 2160 g T e
%€ oo INGNT J03INCD ONNOa9
L2 [eme WalvV NOILOW T 150 F55-p1@  08INGD O033dS WODB  Z¥E —
52 s NAOH
E3 €17 Taovig ]SS 10 SEE
SLHAIT SNIATS0 S0I7 I"55-T18 .V, SOSN3S [TIL 3
i [EsNEEETTY CEN EopIE FIIVIIINIT VEE
et 5 3o 17 oS T I T |
i NMOO BIF 211
. o 1t TR e
" WNOIS
. 75 SIS B3 . anssalIS
AJD 31vi0d 39v] TONIIX3 Wooa OEE T D T oTaY Y Y3
o5
st T8 SmIs s1n TIVAISE HOO =3 = “GEMS
o
181 33315 s LU= ) BEE T S TEoAe o]
=3
gl AT ADT v T EsT 7z = ‘YEMS &
= e NWOO 81T 92E T
ot T 0SE
wi e A P 2z aremr sz = ‘€EMS = —T N
we = 2 FIT IIVIOS F9V3 I3 T w© o
ES USeme T 00 ¥ YN S e M
AN Toval3 HOoe 9211 AT IIVIOT V3 3 = “CEM I L v veasy) g
EAN & H
25| ‘o= ERE B ROT FIST 3573 3 T visg i H
I 0SE]| - N
so e TRV T2 = ° LEMS R
'
Tor A AL RO 08 oz T
=
9 e AT W08 T s 3 0EMS oa —_
AT S IR T
oS [ € 22% TTE
ozt O AT T e ° 6SMS ™ L "o
S NADO 35ST3 o1 TI3S T VTR WOOE T %NS = g wbZMS g o201
HES on g 011 SRICIV 9 XV GES CER ]
2011 TEVIS NI aTe 2% BZMS T e {a]
801 RO/ /360H SIE ETv JZAS TIE TTE
S [ose an vooe 01 TS N TiE TiE O3 L4 vite L&
vagey e ser
o0 e 2a® €SMS
o ata o aToE e B ToE
* B0-1118 EEL==) VS0E -2 —
(<1 B-zaL - ana oy 21 Jozis
¢+ 306 155TTIe =nd VS0E T [1-za1 o sl e &€ [TV 0E, s 2 | AaaLIvE v
) 0 E5TTE Ve ([ asat a0z S Tone| [ |[oeeite e Ve W 7T
20-1118 A0S VS0E 1=""vsoe P SoE =~ 8l D,m VOE | g-zBL— TIE V1 ‘<N ' 11 J0AzZ1+
o [e=e ELvaENTT T TIOEEY W e [ooe E P TV 208 v |vi TR ORVET e =3 NE3LIVE NIWH
oL
LIsee lois3 —
can vt foe— b 7o = K 1ZMS =l
Y OT — T oS vOE . . i i
RF=To) we o 4] N el s
| | <NOLLTSOd
I =1 foe 3 3 o5
L] 3HL NI_NNOHS )
7 " R
e {v i~} — _ _
FuE = sovaron
fug EDg
L e €N
o1 [zeT E=TSeET
e e T
1 [T VW I
2 [T oS
1« [ost oS
e
02 [T SIVaTONT ST H0S
N VIMS
oA T
= ot STETTI STRTT SRS A o
g |iefe o e A Y Y Eun S
SR g L s FOLTRS TIRTT BT 803 55904 For ETI e
2 s TOEINGT 03595 WOoE zeT 70K =TT 1S S
z 3 0 S W o
= = SYSSLTISS 31N 03 {o}
g < 3 ove o e
= COND RIS |7y TN o7 ]
- - (ONIREIDE |52 g TN T
o [Er 20-118 vivo il
viva €23 [TTerm TNEIE Wooe I S —
2 b HATTY
ETRS wor
1 [E57 218 o VeI RO T €IMS
1 [&T 0213 55518 RO S35 i - vy LI
a1 [T XTSI ] wa_
st [ooT OO AT 012 (55erg eSS i ¢EMS
¥2 [B0T ASd 3ATE0 B1'¥ Zo1g NNOO BIT T € < S—
8 o7 EEEDSY TR TG W
e g FreT N LEMS
Llwor TNIIS L4118 op1m W37 3LvI0d Fovo 2T € ——————————571
€ o T =,
T¥om AT ANS wor ] MIL
v [Tor = o113 | ZTR e AT IVIE 3V e 0IMS
o
oz [t TRVT O SNVHL EE o1 s e e e ANV
T I ol &
1018 |5 AT RIS TS = ¢ ™ 6MS Ssaisio
€z [ErT LU =T NNOO WOOE I
T 1d
i o3 s B LNV
HE S gy —CET TR
glg YU Ty ——CERET AT AT
gl aT| 9% 9013 -gETg TV
@z LTIE| L% L0138 p5ETE SOIVEINTT veaL — - =
e 9818 90°d YOI g5-ETE FIN0d XV EoT I 7 7 >
sEm| S0 601¥ [ e5p1g WS4 Io0T P eoar LY = [ m\wL
518 o 1218 e TSAVAL BIr 490 oN3 ET | m Fgm
o] Eoos vy v
c5m| 221¥ o s CWNOTTIISISSY NI 217 i
! 15E] o «+uM0d [ E52Tg 0 o
C+ A0 [roorE
EV'B 55318 TA9TE §33Ls mnr z-€a1 = m
oz 218 Gi-y1g 1397 §3aIs o ST I 7 7 Ve L
- £0!3 [75ETg Ve &7 g T ogm [ iy 5
Zo1-0e0 iy e
= LCEn =
oz TRV z
VeI yeis ol
— H3TTOHLNOD IAIHA ™ oo s =
5 woT T T Tve 27 P
[SH oyarjtyar
PR Ins
= ZMS LMS
LLi
o
a
=

AB62

AB62 Electrical Schematic - Gas - 104049-001 (2 of 2)

Figure 5-4

5-8



SCHEMATICS 5.2

Section ‘

Notes:

AB62 5-9



Section

3.3

5.3 HYDRAULIC SCHEMATIC, AB62
Table 5-3: Hydraulic Schematic Legend - 104048-000

SCHEMATICS

REFERENCE NAME FUNCTION LOCATION REFERENCE NAME FUNCTION LOCATION
) ] . PMP3  [Pump Variable Drive Pump Engine Module
CB1 \(}glt\llr;terbalance Riser Counterbalance Riser Cylinder PMP4 |Pump Auxiliary Pump Engine Module
CB2 \(}gll\Jlr;terbalance Boom Extend Counterbalance |Boom Extend Cylinder ROT Rotator Cage Rotator Platform
RV1 Relief Valve Low Pressure Relief Main Valve Block
cpy |Counterbalance |po - poice Counterbalance | Boom Raise Cylinder RV2  |Relief Valve High Pressure Relief Boom Valve Block
Valve - - - - - -
Counterbalance : : : RV3 Relief Valve Jib Cylinder Relief Jib Cylinder
CB4  Iyawve Jib Gounterbalance Jib Cylinder Vi [Valve Steer Valve Main Valve Block
V2 Valve Riser Valve Main Valve Block
CBS \(;;)K/r;terbalance Master Counterbalance Master Cylinder V3 Valve Boom Extend Valve Main Valve Block
CB6 \(};)Il:lr;terbalance Slave Counterbalance Slave Cylinder xg xalve B.oom Raise Valve Ma?n Valve Block
alve Jib Valve Main Valve Block
CB7(2) Sounterbalance Cage Rotate Counterbalance Cage Rotate Valve V6 [Valve Cage Level Main Valve Block
alve Block -
Counterbaiance V7 Valve Turret Rotate Ma!n Valve Block
CB8  I\Vave Turret Rotate Counterbalance |Turret Rotate Motor V8 Valve Cage Rotate Main Valve Block
CB9 Sgll\Jlgterbalance Left Axle Counterbalance Left AXle Lock Cylinder \>/190 xz::: ::l(I)Q\]AI{] F;E)v\;,,\\//?xlz mz:: zz:zz g:gg::
CB10 Counterbalance Right Axle Counterbalance Right Axle Lock Vi1 Valve Diverter Valve Main Valve Block
Valve Cylinder V12 Valve Brake Valve Brake, Axle Lock,
CV1&2 |Check Valve Hhigh Pressure Test Port Check | vtain vave Block ;-;E:ezx\llslzgcilock
V13 Valve Axle Float Valve ’ Y
CV3-7 |CheckVae | Lot Pressure TestPort Gheck \ iy vaye glock ;;EE:GEX‘I’:"L’;T"C"
CV8  |Check Valve \B/oom Extend Cylinder Check | g, Extend Gylinder via- |Vale High Sp'eed Valve 2-‘Speyed Valve Block
alve V15 |[Valve Rear Drive Valve Drive Valve Block
cV9  |Check Valve Turret Rotate Check Valve gllj(;[j(t Rotate Valve V16 |Valve Front Drive Valve Drive Valve Block
CV10  [Check Valve Egggll \P/glr\llwep High Pressure Boom Pump
CVv11  [Check Valve gﬁg&l \P/glrvep Low Pressure Boom Pump
CV12  [Check Valve Return Filter Check Valve Return Filter
CYL1 Cylinder Steering Cylinder Chassis
CLY2  |Cylinder Riser Cylinder Riser
CYL3  |Cylinder Boom Extend Cylinder Inside Boom
CYL4  |Cylinder Boom Raise Cylinder Front of Boom
CYL5  [Cylinder Jib Cylinder Jib
CYL6  |Cylinder Master Cylinder Rear of Boom
CYL7  |Cylinder Slave Cylinder Front of Boom
CYL8  |Cylinder Turret Rotate Brake Cylinder | Turret Rotate Motor
CYL9-10 |Cylinder Brake Cylinders Brakes
CYL11 |Cylinder Left Axle Lock Cylinder Front Axle
CYL12 | Cylinder Right Axle Lock Cylinder Front Axle
FD1-2  |Flow Divider Flow Divider Drive Valve Block
FL1 Filter Suction Filter Tank
FL2 Filter Return Filter Tank
FL3 Filter Suction Filter Tank
FL4 Filter Return Filter Tank
FL5 Filter Suction Filter Tank
MAN1 | Manifold Rotary Manifold Turret Assembly
MOT1 | Drive Motor Left Rear Drive Motor Left Rear Axle
MOQT2 | Drive Motor Right Front Drive Motor Right Front Axle
MOT3 | Drive Motor Right Rear Drive Motor Right Rear Axle
MOT4 | Drive Motor Left Front Drive Motor Left Front Axle
ORF1 | Orifice Limit Turret Rotate Speed Main Valve Block
ORF2  |OQrifice Limit Riser down speed Riser Cylinder
ORF3  |Orifice Limit Flow Betieen Frontand | pyive valve Block
PMP1  [Pump Boom Pump Low Flow Engine Module
PMP2  [Pump Boom Pump High Flow Engine Module
5-10 AB62




Section
SCHEMATICS

SLE&%
e ——— == =--- - CB8
e MOT2| ;- FMOTE T oy CYL2 CYL3 CYL5 CYL6 CYL7 [+ Lo ABOT]
CYL11 CYL12 < MOT3 3¢ L T b | | %
5 =N : ML |
— ] | — | & n] 4 ® o | |
i 2 I o 5 = é g 2 % S00PST
: : : V32 s 1]
. Y | 1 ;
= : ! T:B] T w 1CBe| | CVR CB7| __
[ é ‘ | 7FA jiiliA ‘rjﬁA ™ [l
b o F| et o a caillfcr- || el e |1 e el b oyl
@1 @1 - o= S | B | 1= | kT k2T 7]
: ‘ : 1 ! I ! ORFZQ(,,J ﬁ 3000PSI 1 . EUEUFTSI 3000PST 750PST
L”*T CB‘IOL”*J : %7 \T/*ZE“LT‘ %Fj ! : 3000PST 100%(}%8 o CB4 R —
CB9 | L**E::::f:t::::,,a ‘ :‘
o FD1 |7 _FD2 NN - - - - + - - - - - A - -
CYL9 CYL10 : == ’EE : : V1| | smEer V2 RISER B o RATSE JIB (BVEL EHESE o ROTATE
= — 1000PS 1O00PS[L
W o] MWW | - ool FORT | Mﬁm SN | | €l eXe| | eoXE | e dIXe | | qmme |
| ORF3 X rticvi Vs V4 V5 V6 V7 e |IVB
L __ - | : YCV2 P<i
| ! ‘ V104w | [tiCV3 it ! ORF1 I 1
| N | e | AR CV4 CV5 RV1| Cvé | CV7,
o T T T T - J‘ RV2} B ﬁEEﬂEVQ ReLIer I
I | I AP |
‘ : ‘ 00 V11 BOOM VALVE BLOCK !
MANA | | 4 5| | 6 o 5 a2 :
mees | LT H Y T - - - - -- - - - - - - - - - - - - - -
l
o > !
T &
e O | ey s
- — GPM 3.0
cvio *cvit

300 La
— |
V2 V13 Vi4 Pi_@, 4 o 23| PMP2 PMP1
BRAKE | AXLE FLOAT |HIGH SPEED LN | | 2l S &
A] A A AN A e I W
‘ ‘ w ﬂ wl | HIGH EBHE LOw
‘ e — L~ _ 4 ‘ o= \AN L FL2 FL4 PMP4
_ _ — — __ SO00PST | <> AUXILLIARY
| RETLRN RETLRN PUMP
T A FILTER FILTER
NOTE: MAIN PLMP RELIEFS
L= 7 WILL READ RELIEF SETTING 10 MICRON 10 MICRON

 FL1 PLUS CHARGE RELIEF ICV12 FL3 [ FL5
7

[ SUCTION SUCTION SUCTION
| [ STRAINER ‘
! !

I
STRAINER | STRAINER
|

Figure 5-5: Hydraulic Schematic - 104048-000

AB62 5-11



Section
SCHEMATICS

Diverter Valve (V11) High Flow Proportional Valve (V10)

7

/ \
| / / N High Pressure Gauge
| / e ' Port
D / /
5/

/// @ Steering (V1)

Q/ //// //% High Pressure

el K /o Relief (RV2)
Q\& / g Rlser(V2)

Q
oy
L 4
0. %
ISCANeR o et
e s
)2

S Low Flow
@ Proportional Valve (V9)
Low Pressure
% Relief (RV1)
@ Boom Raise (V4)
% i Jib (V5)
o
‘ Cage Level (V6)
| |
! |

> S @ Turret Rotate (V7)

/

@@@

@

Platform Rotate |
"
Flow Control Valve % 0 O Low Pressure Gauge Port

Cage Rotate (V8)

Figure 5-6: Valve Manifold Assembly

5-12 AB62



Section
53

SCHEMATICS

Figure 5-7: Upper Controller, Top Half

7. Riser

8. Boom Raise

9. Boom Extend
10. Jib Raise

11. Emergency Stop

12. Engine Temperature

13. Tilt Indicator
14. Hi/Lo Speed

15. Fuel Selector/Glow Plug

16. Auxiliary Power
17. Turret Rotate
18. Cage Rotate
19. Cage Level

20. Horn

21. Boom Speed

22. Drive

23. Alarm

24. Key Switch

25. Optimizer Connection

Figure 5-8: Upper Controller, Bottom Half

5-13

AB62



SCHEMATICS

3.3

=
=]
o
-
&
D
|75]

HILIMS
NOTLINIT

¥ o0LI3NNDD

=14 8z
gar 4
[
AT
Jeat [74
Bl 12 \
Tl e \
E3) BT
C—
® ® i
%0 .
o ® o o
[
o © o o
I
@ Mw” E
®. 0 e
oar E
3
® ® e
NI DN NI

200

gLl

el
Bz
or
B

T

05T

A0LJ3NNDD
HHZINILAD

VBET

WYY

T

zT
01
il

o
(Al
1]
T
Ll
2T

18

118

05T
Lz

T
7T

BVE0T

s SiKs ans
d3nod 103738 033ds
XY REIL=] 0VIH
2 2 & ERCR SB[ A
m }
s[e[v]z]1 I
=B E
= SB[ [E[R 2
RS,
ks il
L
R [E3) sy
033dS Woog
3704 INDD

()

di1S
AINITIHI 3SIVd 81r ON31X3 wWooa 3SIvd Woog 35Ty
s TiMs EINS BAS [4L\
QNO 1o 110 10| 3 11O
T cle €|O 3[e] €|O e}
SENC) tel ¥|O v|O| KB v|O
z T z|o 2|0 z|O z|O
A A SRERE 2 B
SRR R 8 B 2
orot 01
ER =R
K 0000 0000
[l r £ v ¢ G
3 o o 14
NafOH o1As s
T3A31 393 T
3lviod 393 JEV

- Gas (1 of 2)

iagram

D

iring

Upper Controller W

Figure 5-9

AB62

5-14



SCHEMATICS

AB62

WIRE NO. SIZE FROM 10 WIRE NO. SIZE FROM 10
100 18 AWG SWIB-1 A-3 136 18 AWG SW15-1 A-20
101 18 AWG SWIA-1 A-4 137 18 AWG L1 A-12
102 18 AWG SW13-2 IGN (BAT) 138 18 AWG L2 A-13
103A 16 AWG HORN 4 SWIA-2 138A 18 AWG LS1(+) TB3-5
1038 16 AWG - HORN 4 1398 18 AWG A-11 TB3-5
1030 18 AWG TB3-4 SWIA-2 140 18 AWG A-15 OPT-1
103E 16 AWG A-22 TB3-4 141 18 AWG A-16 0PT-2
103AB 18 AWG CONT TB-2 CONTR-(+) 142 18 AWG A-17 0PT-4
103AC 18 AWG CONT TB-2 K1-87 143 18 AWG A-18 0PT-3
104 18 AWG A-7 - 144 18 AWG A-5 BT1-1
104A 18 AWG SWi0-2 SWil-2 145 18 AWG A-B6 BT1-2
1048 18 AWG SW9-2 SW10-4 146 18 AWG SW15-2 A-14
104C 18 AWG SW9-4 SW8-2 147A 18 AWG TB3-1 CONTR TB-1
104D 18 AWG SW10-2 SW10-4 1478 18 AWG TB3-1 K1-87
104E 18 AWG SW6-2 SW7-2 148 18 AWG A-26 CONTR-(R)
104F 18 AWG SW7-2 - 150A 18 AWG A-1 TB3-9
104H 18 AWG SWi2-2 SWi2-4 1508 18 AWG A-2 TB3-9
104J 18 AWG SWB-2 SWB-4 150C 18 AWG TB3-9 BT2-02
104K 18 AWG SW13-2 SW13-4 1500 18 AWG TB3-9 BT2-04
104L 18 AWG SWi1-2 SWi1-4 150E 18 AWG TB3-10 LS1 (=)
104M 18 AWG SWiz-4 TB3-6 150G 18 AWG TB3-10 CONTR-(-)
104N 18 AWG SWi12-2 SWB-2 150H 18 AWG K1-85 TB3-10
104P 18 AWG SW13-4 SWI1-2 W-01 18 AWG L1 GND TB3-10
104R 18 AWG SWe-4 SW13-2 W-02 18 AWG L1 GND L2 GNO
1043 18 AWG SW4-4 SW6-2 W-03 18 AWG L2 GND 1B3-10
1047 18 AWG SW4-4 TB3-8
104W 18 AWG TB3-7 BT2-01
104X 18 AWG TB3-7 BT2-03
104Y 18 AWG IGN (IGN) TB3-8
104AA 18 AWG RS1-RED TB3-6
106 18 AWG A-25 TB3-2
107 18 AWG A-8 CONTR-B
108 18 AWG BT3-2 CONTR-A
109 18 AWG BT3-2 CONTR-(X)

110 18 AWG BT4-10 CONTR TB-3
111 18 AWG BT4-5 CONTR TB-4
113 18 AWG A-23 BT3-12
114A 18 AWG BT3-3 TB3-3
1148 18 AWG TB3-3 K1-86
114C 18 AWG K1-30 TB3-3
115 18 AWG SW4-3 BT3-08
117 18 AWG SW6-3 BT3-10
118 18 AWG SW7-1 BT4-11
119 18 AWG SW7-3 BT4-6
120 18 AWG SWB-1 BT4-9
121 18 AWG SWB-3 BT4-4
122 18 AWG SWa-1 BT3-1
123 18 AWG SW8-3 BT3-7
124 18 AWG SW10-1 BT4-12
125 18 AWG SW10-3 BT4-1
126 18 AWG SWi1-1 BT4-2
127 18 AWG SW11-3 BT4-2
128 18 AWG SWi1-3 BT4-2
129 18 AWG SW12-3 BT3-9
130 18 AWG SW13-3 BT3-11
131 18 AWG SWI3-1 BT3-6
132 18 AWG RS1-BLK A-9
133 18 AWG HORN-3 A-21
135 18 AWG SW15-3 A-19

Figure 5-10: Upper Controller Wiring Diagram - Gas (2 of 2)

Section

5.3

5-15



HILINS T
NDILTNOT 5
98—
0 LB
E - = = [ BT
= HOST
0osT
Pl 051
T
Tz
N s 05 mm” HE mw 05T 05T
y o1 AT 0T T LB e X7 V0T
- Da— T mﬂ I
- = [ e———— |
- ® = Wl 70 m” FlE mﬂ
= I S——
Iz d01J3NNDD [ — El8
BT o HZINILAD =]
901 4 — w7 an
8ot e 3
- ) 2|8
e e 5 15
E E vlor
EET 12
Al w k Eill
1 6l v
348 El
o 18
IR
@ @ ort El Welv Ty
e sl
@ @ BET El
LET [l
[©) Bl U
@ @ ¥l 01
ZET 3 = = =z = = 5 =
S ©) IR S 2 PFERPE & =
@ @ B 3
@ St 9
® ® W ©
o v
I e 00 €
m @ @ 051 z
VOST 1
N () N NId
A ¥ d0LI3NNDD
M dils
E0-M AINIIA3W3 3S1vd 81r ON3LX3 WOod 3SIVd Woog d35Td
s TIAS EINS BNS [4LN
€ —LC[ono ilo 1o o] ilo| 2
z ! c|e £|0 3[e] €|O e}
[SIS) 1 [SERe) o [4fe] v[o| 48 vo| 48
= z T
v s ans S 2|0 2|0 2|0 2|0
! 33M0d 03348
S X0 0VIH -
[l }
5 S|elvje]t =S sEE [ i~ =
2 = EEI(E REE [ 8B 2
& &l ol 7 R
&l SREE R 2B B BIE
= 2 8 |2
[X] W 0000 coo0o
=1 mn r T E 7 ¢ T E v ¢
[v]
[ ]
= 0330s vons ' NoOH o s
<) TEAIT 39 EThe
um (o w SFTI0AIND LYi0Y YD e
Ll g} - o o o -
|75]

- Diesel (1 of 2)

iagram

D

iring

Upper Controller W

Figure 5-11

AB62

5-16



SCHEMATICS

AB62

WIRE NO. SIZE FROM 10 WIRE NO. SIZE FROM 1o
100 18 AWG SWIB-1 A-3 136 18 AWG SW15-1 A-20
101 18 AWG SWIA-1 A-4 137 18 AWG L1 A-12
102 18 AWG SW13-2 IGN (BAT) 138 18 AWG L2 A-13
103A 16 AWG HORN 4 SW1A-2 139A 18 AWG LS1C+) TB3-5
103B 16 AWG - HORN 4 1398 18 AWG A-11 TB3-5
1030 18 AWG TB3-4 SW1A-2 140 18 AWG A-15 OPT-1
103E 16 AWG A-22 1B3-4 141 18 AWG A-16 OpT-2
103AB 18 AWG CONT TB-2 CONTR-(+) 142 18 AWG A-17 0PT-4
103AC 18 AWG CONT TB-2 K1-87 143 18 AWG A-18 OPT-3
104 18 AWG A-7 - 144 18 AWG A-5 BT1-1
1D4A 18 AWG SW10-2 SWi1-2 145 18 AWG A-6 BT1-2
104B 18 AWG SW9-2 SW10-4 146 18 AWG SW15-2 A-14
104C 18 AWG SWS-4 SW8-2 147A 18 AWG TB83-1 CONTR TB-1
104D 18 AWG SWi0-2 SwW10-4 1478 18 AWG 1B3-1 K1-87
104E 18 AWG SW6-2 SW7-2 148 18 AWG A-26 CONTR-(R)
104F 18 AWG SW7-2 - 150A 18 AWG A-1 TB3-9
104H 18 AWG SWi2-2 SwWiz2-4 1508 18 AWG A-2 TB3-9
104J 18 AWG SK8-2 SwB-4 150C 18 AWG TB3-9 BT2-02
104K 18 AWG SWi3-2 SWi3-4 1500 18 AWG 1B3-9 BT2-04
104L 18 AWG SWi1-2 SWil-4 150E 18 AWG TB3-10 LS1 (-)
104M 18 AWG SWi2-4 TB3-6 150G 18 AWG 1B3-10 CONTR-(-)
104N 18 AWG SWi2-2 SwWB-2 150H 18 AWG K1-85 TB3-10
104P 18 AWG SWi3-4 SWi1-2 W-01 18 AWG L1 GND TB3-10
104R 18 AWG SW8-4 SWi3-2 W-02 18 AWG L1 GND L2 GND
104S 18 AWG SWa-4 SW6-2 W-03 18 AWG L2 GND TB3-10
1047 18 AWG SWa-4 TB3-8
104w 18 AWG TB3-7 BT2-01
104X 18 AWG TB3-7 BT2-03
104Y 18 AWG IGN (IGN) 1B3-8
104AA 18 AWG RS1-RED TB3-6
106 18 AWG A-25 1B3-2
107 18 AWG A-8 CONTR-B
108 18 AWG BT3-2 CONTR-A
109 18 AWG BT3-2 CONTR-(X)

110 18 AWG BT4-10 CONTR TB-3
111 18 AWG BT4-5 CONTR TB-4
113 18 AWG A-23 BT3-12
114A 18 AWG BT3-3 TB3-3
114B 18 AWG TB3-3 K1-86
114C 18 AWG K1-30 TB3-3
115 18 AWG SW4-3 BT3-08
117 18 AWG SW6-3 BT3-10
118 18 AWG SW7-1 BT4-11
119 18 AWG SW7-3 BT4-6
120 18 AWG SW8-1 BT4-9
121 18 AWG SW8-3 BT4-4
122 18 AWG SKS-1 BT3-1
123 18 AWG SW9-3 BT3-7
124 18 AWG SW10-1 BT4-12
125 18 AWG SW10-3 BT4-1
126 18 AWG SWII-1 BT4-2
127 18 AWG SWI1-3 BT4-2
128 18 AWG SWI1-3 BT4-2
129 18 AWG SWi2-3 BT3-9
130 18 AWG SW13-3 BT3-11
131 18 AWG SWI3-1 BT3-6
132 18 AWG RS1-BLK A-9
133 18 AWG HORN-3 A-21
135 18 AWG SWI5-3 A-19

Figure 5-12: Upper Controller Wiring Diagram - Diesel (2 of 2)

Section

5.3

5-17



Section
53

©O N Ok wNh =

5-18

SCHEMATICS

Hour Meter

Water Temp

Oil Pressure

Circuit Breaker

Key Switch

Engine Start

Enable

Choke/Glow Plug Light

10.
11.
12.
13.
14.
15.
16.

Emergency Stop 17. Platform Level

Riser 18. Auxiliary Power
Boom Raise 19. Relay 12 Volt

Boom Speed HI/LOW 20. Terminal Strip

Boom Extend 21. Relay Card Assembly
Jib 22. Multiflex Receiver
Turret

Platform Rotate

Figure 5-13: Lower Control Box

AB62



5.3

Section

[l
o

oo [w]

=
o

SCHEMATICS

o[el=]&

0BE
1BE
ZBE
EBE

0LE
1LE
ELE
ELE
YLE
SLE

cal

2 20010k

91S-0EdWDd d3A3133d

X3TAILMW VLI910

o

o
e
B
0
g
0
e
T

[ Tele[r[s [o [e o [ ot ae v oo al e o o] e el el 2w w]x]

Wa0r

|

Jividd 39v2

s

z 1
[o)e)

on

Texs

73A37 39v0

Ty
JIE o]

e

=0
L —F

o3

Xny

®=§9®
@2

Ellol=leleln

e

ens

3
3
iz
"
e

3SIvd WOo8 ON3LX3 Woog

3

3

S

I
T
E

) i =

m

@@

18|
;4
9|
€|

s HJLIMS
401337138

3
T

T

VITE
T

d313W
dnoH

(=e8 =g o

dhY 01

5-19

- Diesel (1 of 2)

iagram

D

iring

Lower Control Box Wi

Figure 5-14

AB62



Section

3.3

SCHEMATICS

WIRE NO. SIZE FROM T WIRE NO. SIZE FROM T WIRE NO. SIZE FROM 10
300 12 AWG SWIA-1 El 371 18 AWG BT7-02 015 350A 18 AWG SW24-4 SW33-2
307 18 AWG DIODE 2 TB2-10 378 18 AWG BT7-03 012 3508 18 AWG Sh33-2 Si6-4
308 18 AWG B2 B3 379 18 AWG BT7-04 DIl 350C 18 AWG SW35-2 Sis—4
309 1B AWG CB3 B4 380 18 AWG B17-06 03 3500 18 AWG SW35-2 SW30-2
310 18 AWG SW22A-1 BT1-01 381 18 AWG BT7-07 D4 350E 18 AWG Sh30-2 SW31-2
314 18 AWG SW6-3 BT4-01 382 18 AWG BT7-08 D13 350F 18 AWG SW34-2 SW31-2
315 18 AWG SW27-3 BT1-08 383 18 AWG BT7-09 D14 350G 18 AWG SW34-2 SW32-2
316 1B AWG SW28-3 BT1-02 384 18 ANG TB1-6 B19 350H 18 AWG SW29-2 TB2-1
317 18 AWG SW2g-1 BT2-09 385 18 AWG TB1-11 B20 357A 18 AWG BT5-06 C15
318 1B AWG SW29-3 SW32-2 388 18 AWG TB1-5 027 3578 18 AWG - C14
319 18 AWG SW30-3 BT2-04 389 18 AWG TB1-10 7 36LA 18 AWG SW238-4 BT5-10
320 18 AWG SW30-1 BT2-05 390 18 AWG TB1-15 8 3618 18 AWG DIODE 1 K10-86
321 1B AWG SW31-3 BT4-02 391 18 AWG TB1-20 8] 36LC 1B AWG SW238-4 BT4-07
322 18 AWG SW31-1 BT2-12 392 18 AWG TB1-25 C6 3610 18 AWG K3-86 K10-86
323 18 AWG SW32-3 BT4-03 394 18 AWG 0IL-S c19 386A 18 AWG BT1-05 TBI-16
324 1B AWG SW32-1 BT2-08 395 18 ANG TEMP-S C4 3868 18 AWG TBI-16 020
325 18 AWG SW33-3 BT2-10 396 18 AWG 033 B22 393A 18 AWG TB1-17 TB1-22
326 18 AWG SW33-1 BT2-11 398 18 AWG B8 21 3938 18 AWG TB1-22 TB1-30
327 1B AWG SW34-3 BT2-02 399 18 AWG B24 22 397A 1B AWG HOURMETER-1 B14
328 18 AWG SW34-1 BT2-03 302A 12 AWG SW22A-4 SW228-4 3978 18 AWG HOURMETER-1 C17
329 18 AWG SW35-1 BT2-07 3028 18 AWG SW22A-4 SW228-4 400A 16 AWG HOURMETER-2 TEMP-GRNO
330 18 AWG SW35-3 BT2-06 302C 18 AWG SW22A-2 SW228-4 4008 16 AWG TEMP-GRNO TB2-1
333 18 AWG BT2-01 030 3020 18 AWG SW22A-2 SW22B-2 400C 16 AWG TEMP-GRND OIL GRND
334 1B AWG BT4-09 C13 302E 12 AWG SW22A-2 SWIA-2 4000 16 AWG B2-2 039
335 18 AWG BT4-08 C11 302F 12 AWG SW22B-2 SWiB-2 400E 16 AWG TB2-1 D38
342 18 AWG BT3-03 B3 3026 18 AWG SW228-2 K3-30 400F 16 AWG TB2-1 D37
343 18 AWG BTB-01 BI1S 302H 18 AWG K3-87 C16 400G 16 AWG TB2-1 D36
344 18 AWG BT8-02 B16 304A 18 AWG (B-3 B-2 400H 16 AWG TB2-2 Bl
345 18 AWG BT8-03 B17 304B 18 AWG (B-2 TB2-4 400J 16 AWG TB2-2 B2
346 1B AWG BTB-04 B18 304C 18 AWG B-3 TEMP-1 400K 16 AWG K9-B5 KB-85
347 18 AWG BT9-01 BS 304D 18 AWG TEMP-1 0IL-1 400L 16 AWG K9-83 K10-85
348 18 AWG BT9-02 BB 304E 12 AWG SW22A-3 SW228-3 400M 16 AWG KB-83 TB2-10
349 18 AWG BI10 035 304F 12 AWG SW228-3 T82-3 400N 16 AWG BT11-01 TB3-1
351 18 AWG B21 028 305A 12 AWG (B-1 TB2-5 400P 16 AWG BT11-04 TB3-2
352 1B AWG BT5-01L Cis 305B 12 AWG 0B-1 T82-6 400R 16 AWG TB3-2 K10-85
353 1B AWG BT5-02 019 305C 18 AWNG BT11-02 TB2-7 4008 16 AWG TB2-1 D40
3% 18 AWG BT5-03 BI12 3050 18 AWG BT11-05 TB2-8 Wi 12 AWG SWiB-1 SW23A-4
355 18 AWG BT5-04 9 305E 18 AWG BT11-06 T82-8 W2 18 AWG SW23A-3 DIODE
356 1B AWG BT5-05 TB1-1 305F 18 AWG BT11-03 TB2-7 W3 12 AWG SW23A-3 E2
358 18 AWG BT5-07 3 3056 18 AWG TB1-27 TB2-8 W4 12 AWG E3 TB2-9
359 1B AWG BT5-08 C10 305H 18 AWG TBI-12 TB1-27 W5 12 AWG KB-30 T82-3
360 18 AWG BT5-09 05 305J 18 AWG TB1-2 TB1-7 - - - -

362 18 AWG BT5-11 c12 305K 18 AWG TB1-7 TB1-12 - - - -
363 1B AWG BT5-12 03 307A 18 AWG K10-87 C20 - - - -
364 18 AWG BT6-01 010 3078 18 AWG K10-30 B7 - - - -
365 18 AWG BT6-02 TB1-26 307C 18 AWG K8-86 K10-30 - - - -
366 1B AWG BT6-03 Bl1 3070 18 AWG KB8-B6 TB2-9 - - - -
367 18 AWG BT6-04 DB 311A 18 AWG SW24-3 SW22B-1 - - - -
368 18 AWG BT6-05 D1 311B 18 AWG SW24-3 DIOOE 2 - - - -
369 1B AWG BT6-06 02 311C 18 AWG SW24-3 SW27-4 - - - -
370 18 AWG BT6-07 07 3110 18 AWG SW24-3 SW2s-4 - - - -
371 18 AWG BT6-08 08 311E 18 AWG SW27-4 SW2s-4 - - - -
372 18 AWG BT6-09 RESERVED 311F 18 AWG SW22B-1 BT1-03 - - - -
373 18 AWG BT6-10 D18 331A 18 AWG BT1-11 BUTT CONN - - - -
374 1B AWG BT6-11 B13 331B 18 AWG BUTT CONN 031 - - - -
375 18 AWG BT6-12 D17 331C 18 AWG BT1-12 BUTT CONN - - - -
376 18 AWG BT7-01 D16 3310 18 AWG BUTT CONN B23 - - - -
Figure 5-15: Lower Control Box Wiring Diagram - Diesel (2 of 2)
5-20 ABG62



SCHEMATICS

AB62

B
2ic
2P

GEBEAN  BERBEA BERE 3%
LIl I I B | _
owmal=l,  [EeerNEle [N Mo
HEEEEN EEEREN} [Elo]o]~o]h B 2
pisms  memmes anee e ST
‘%ﬁﬁﬁ## RRARRR RRABR M ‘
‘ o @ |
52 EE)
ot F=
32 L
H )
‘ Sé EER‘$§§
| Eft e ¢ o
2RE, Uy, ‘ El# =
~ <] ~ SE[ e e 2|
S e ==wn
1T I = o L=
SEE . 2 m %;
VEBE X ©
._33—“7
F—— ~|
I
q:(;j;_r
°© i — Y — =
00® %;ﬂf
OO - g
- m——n O Y YO oor (o ® ) ® -3
[ s OISO O I [oede g res
©0® ViEE s W - o B e
/® B0 g:@@p o ol -
©e® 1 = A
® 10009 21000 T
b — e —— 196 SSINVH RN 30010 335
=080 £ E— g s
Q=000 E—ooge E—w00s N
2059| S—9vPs| =—90%% o © R
— ol e-
EE1o000 e > C
— P
eeoP =
N —
w- ¢
E =N
sle-9
R
z w
. =
] =
@ % E|9Q0Q ﬁcﬁ &
B & B <Ly B
©5 Sl O &
3 =
™ e
8 = =
- T L
vor o= =3 H S
ke g ¢ z
4 D - g8 v o
s = = g
o 8 -
GX [oupl e g
25 o= &g l000 T
A .
" By ¥y g
= s
o= §
=
T2
4 G
= 4099
=}
I
d | | = 3
LR a— e
=
=
= g = ]
= SEL -
ﬁ ES
1] Mow— =
g @8 e
0 0| O SV
S b3 b3 o
= = = ™
54 < B ™

Figure 5-16: Lower Control Box Wiring Diagram - Gas (1 of 2)

Section

5.3

5-21



Section

5.3 SCHEMATICS

WIRE NO. SIZE FROM T0 WIRE NO. SIZE FROM 10 WIRE NO. SIZE FROM 10
300 12 AWG SVIA-1 El 320 18 AWG SW30-1 BT2-05 364 18 AVG BT6-01 010
301 18 AWG SW23A-4 Sw238-4 321 18 AWG SK31-3 BT2-12 385 18 AVG BT6-02 T81-26
3024 12 AWG SW22A-3 Sw228-3 322 18 AWG SK31-1 BT4-1 366 18 AVG BT6-03 B11
3028 18 AWG SW22A-4 SW228-4 323 18 AWG SWR-3 BT4-02 367 18 AVG BTE-04 06
302C 18 AWG SW22A-2 SVIA-2 324 18 AWG Sk3R-1 BT4-3 368 18 AVG BT6-05 01
3020 12 AWG Sw228-2 SW228-4 35 18 AWG SK33-3 BT2-10 389 18 AVWG BT6-06 0
302 12 AWG SW228-2 SVIA-2 3% 18 AWG SK33-1 BT2-11 370 18 AVG B16-07 07
302F 12 AWG SVIA-1 SWiB-1 327 18 AWG SK34-3 BT2-02 n 18 AVG BT6-08 08
304 18 AWG (B-3 T82-3 38 18 AWG SW34-1 BT2-03 32 18 AVG BT6-09 RESERVED
304A 18 AWG (B-3 (B-2 320 18 AWG SW35-1 BT2-07 33 18 AVG BT6-10 D18
3048 18 AWG (B-2 B3 330 18 AWG SW35-3 BT2-06 374 18 AVG BT6-11 B13
304C 18 AWG (B-3 B4 331A 18 AWG BTI-11 BUTT CONN 375 18 AVG BT6-12 017
3040 18 AWG (B-2 DIODE! 3318 18 AWG BUTT CONN 031 376 18 AVG B17-01 D16
3040 18 AWG DIODEL OIL-1 331C 18 AWG BT1-12 BUTT CONN 377 18 AVG BT7-02 015
304E 12 AWG SW22A-2 SW228-2 3310 18 AWG BUTT CONN B23 378 18 AVWG B17-03 012
304F 12 AWG Sw228-3 182-3 333 18 AWG BT2-01 030 3 18 AVWG B17-04 011
3046 18 AWG OIL-L TEMP-1 334 18 AWG BT4-09 Ci3 380 18 AVWG B17-06 03
3044 18 AWG TEMP-1 Kg-30 EES] 18 AWG BT4-08 Cll 381 18 AVG B17-07 M
304 18 AWG Kg-87 Cl6 342 18 AWG BT3-03 382 18 AVWG B17-08 013
304K 18 AWG 1824 K3-30 343 18 AWG BT8-01 BIS 383 18 AVWG B17-09 D14
305A 18 AWG BT1-3 1B2-7 344 18 AWG BT8-02 BI6 384 18 AVWG TB1-6 B19
3058 12 AWG CB-1 1B2-7 345 18 AWG B18-03 B17 - - - -
305C 18 AWG BT11-02 TB2-6 346 18 AWG BT8-04 BI8 385A 18 AVWG BTI-11 B0
3050 18_AWG BT11-05 T82-6 347 18 AWG BT3-01 BS 3858 18 AVWG BTI-11 C10
305E 18_AWG BT11-06 182-7 348 18 AWG BT9-02 B85 386A 18 AVG BT1-05 BUTT CONN
305F 18_AWG BT11-03 182-7 349 18 AWG B10 035 3868 18 AVG BUTT CONN 020
3056 18 AWG 1B1-27 182-6 350A 18 AWG SW24-4 $¥33-2 388 18 AVWG TBI-S 027
305H 18 AWG 1B1-12 1BL-27 3508 18 AWG SK33-2 SW6-4 383 18 AVG TB1-10 c7
305J 18 AWG 1B1-2 1BL-7 350C 18 AWG SW35-2 Sv6-4 390 18 AVG TB1-15 c8
305K 18 AWG 1B1-7 TBL-12 3500 18 AWG SW35-2 SW30-2 391 18 AVG TB1-20 5]
305L 12 AWG HOLR-1 TB2-6 350 18 AWG SW30-2 SV31-2 332 18 AVWG TB1-25 C6
305M 18 AWG 023 BUTT CONN 350F 18 AWG SW34-2 SV31-2 333A 18 AVWG TB1-17 TB1-21
305N 18_AWG 029 BUTT CONN 350G 18 AWG SW34-2 Sv32-2 3938 18 AVWG 1B1-22 TB1-30
305P 18 AWG BUTT CONN 182-7 350H 18 AWG SW2g-2 TB2-1 393C 18 AVWG TB1-16 TB1-17
3050 18 AWG 181-20 TBL-25 350K 18 AWG DIE §24-3 3930 18 AVG TB1-21 TB1-22
305R 12 AWG Ke-87 182-6 351 18 AWG B21 028 394 18 AVG 0IL-S C19
3058 18 AWG K8-30 182-3 352 18 AWG BTS5-0L C18 395 18 AVG TEMP-S C4
07 18 AWG DIODE 2 1B2-10 353 18 AWG BT5-02 D19 3% 18 AVG 033
3074 18 AWG K10-87 20 354 18 AWG BT5-03 B12 397A 18 AVG HOURMETER-3 B4
3078 18 AWG K10-30 B7 355 18 AWG BTS-04 o] 3978 18 AVG HOURMETER-3 C17
307C 18 AWG K8-86 K10-30 356 18 AWG BTS-05 1B1-1 398 18 AVG B8 c21
3070 18 AWG K8-86 T82-9 357A 18 AWG BT5-06 Cis 399 18 AVWG B24 2
3L1A 18 AWG Sv24-3 8vope-2 3578 18 AWG BTS-06 Cl4 400A 16 _AVG HOURMETER-2 TEMP-GRND
3L1A 18 AWG DIO0E 2 1B2-10 358 18 AWG BTS-07 a 4008 16 AVWG OIL-GRND TB2-1
- 18 AWG - - 359 18 AWG BT5-08 C10 400C 16 AVG TEMP-GRND OIL GRND
3L1c 18 AWG Sv28-4 SW22A-1 360 18 AWG BTS-09 0S 4000 16 AVG T82-1 039
3110 18 AWG Sv24-4 Sv28-4 361 18 AWG K3-86 DIO0DE 400E 16 AVG T82-1 038
- 18 AWG - - 361 18 AWG BT5-10 DIO0DE 400F 16 AVG TB2-1 037
3LIF 18 AWG SW228-1 BTL-01 361A 18 AWG K3-86 DIO0DE 4006 16 AVG T82-1 036
314 18 AWG Sv31-3 BT4-07 3618 18 AWG DIME DIODE 400H 16 AVG TB2-2 B1
315 18 AWG Sv27-3 BTL-08 3618 18 AWG DIME DIO0DE 400J 16 AVG T82-2 B2
316 18 AWG Sv28-3 BTL-02 361C 18 AWG SW23B-3 K10-86 400K 16 AVG Kg-85 K8-85
317 18 AWG S¥28-1 BT2-08 - - - - 400L 16 AVG K3-85 K10-85
318 18 AWG S¥28-3 BT2-09 362 18 AWG BTS-11 C12 400M 16 AVG K8-85 T82-10
319 18 AWG SV30-3 BT2-04 363 18 AWG BTS5-12 D9 400N 16 AVG K8-85 TB3-1

WIRE NO. SIZE FROM 10
400P 16 AWG BT11-04 T82-1
400R 16 AWG T83-2 T82-2
4008 16 AWG TB2-1 040
4007 16 AWG 23 T82-2
400U 16 AWG 24 T82-2
V1 12 AWG E2 SW23A-4
V3 12 AWG SW23A-3 SW1B-2
V4 12 AWG E3 T82-9
VS 12 AWG K8-30 T82-3

Figure 5-17: Lower Control Box Wiring Diagram - Gas (2 of 2)

5-22 AB62



Section 6

ILLUSTRATED PARTS BREAKDOWN

6.1 INTRODUCTION

This section lists and illustrates the replaceable assemblies and parts of this product, as

manufactured by UpRight, Inc.

Each parts list contains the component parts for that assembly.

CONTENTS
Final Assembly, AB62 Gas

104001-000 . . . oot 6-4
Final Assembly, AB62 Diesel

104000-000 . ..ot e, 6-8
Basic Assembly, AB62 Gas

104006-001 . ..o 6-12
Basic Assembly, AB62 Diesel

104006-000 . ..ot 6-14
Chassis Assembly

104007-000 . . .ot 6-16
Front Axle Assembly

104016-000 . . ..ot 6-18
Elevating Assembly

104009-000 . . .o oot 6-20
Linkage Assembly

104010-000 . ..ot 6-22
Straight Boom Assembly

104011-000 . ..ot 6-24
Jib Assembly

104012-000 . ..ot 6-26
Turret Assembly

104008-000 . . .ottt 6-28
Engine Module Assembly, AB62 Gas

104014-000 . . . oot 6-30
Engine Module Assembly, AB62 Diesel

1004013-000 . . oot 6-34
Cover Assembly

104015-000 . . oot e 6-38
Upper Controller Assembly, AB62 Gas

104018-000 . ..ttt 6-40
Upper Controller Assembly, AB62 Diesel

104017-000 . . . oot 6-46
Lower Controller Assembly, AB62 Gas

104020-000 . . . oot 6-52
Lower Controller Assembly, AB62 Diesel

104019-000 . . ..ot 6-56
Six Foot Cage Assembly

102037-000 . ..ot 6-60
Eight Foot Cage Assembly, Option

102037-001 ..o e 6-61
Control Module Assembly

104021-000 . ..ot 6-62
Fuel Tank Assembly

104024-000 . . .ot 6-64
Hydraulic Tank Assembly

104025-000 . . .ot 6-65
Valve Block Assembly

104033-000 . ..o vv e 6-66

ABG62 Work Platform

Valve Block Sub-Assembly

104251-000 ... oo
Drive Block Assembly

104035-000 ..ottt
Valve Block Assembly, Two Speed/Brake/Axle Lock

104036-000 . ..ot
Cage Rotate Valve Block Assembly

104034-000 ..ot
Rotary Manifold Assembly

104026-000 ..ottt
Hose Kit Installation - Chassis/Turret/Linkage

104046-000 ... ...
Drive Pump Assembly

104029-000 . ... oo
Lift Pump Assembly

104027-000 ..ot
Jib Cylinder Assembly

104040-000 (S/N 1100-1110) .. .ovvvneiii i
Jib Cylinder Assembly

104040-001 (S/N 1111- Current)
Riser Cylinder Assembly

104037-000 (S/N 1100 - 1108) . ..o
Riser Cylinder Assembly

104037-001 (S/N 1109 -Current) .. ........covveninuran ..
Extend Cylinder Assembly

104038-001 (S/N 1100 - 1108)
Extend Cylinder Assembly

104038-001 (S/N 1109 -Current) .........covvvunnernn...
Level Cylinder Assembly

104041-000 (S/N 1100 -1108) . ..oovoviiie .
Level Cylinder Assembly

104041-001 (S/N 1109 -Current) .. .......ovveeunneennn..
Master Cylinder Assembly

104042-000 (S/N 1100 -1108) . ..oovveei i
Master Cylinder Assembly

104042-001 (S/N 1109 -Current) ...........ccoovviunnn...
Boom Cylinder Assembly

104039-000 (S/N 1100 -1108) . ....cvveiiiniin ..
Boom Cylinder Assembly

104039-001 (S/N 1109 -Current) .........covvvrnnernn...
Label Kit, AB62 Gas

104047-001
Label Kit, AB62 Diesel

104047-000 . . ..o
Tire & Wheel Assembly

100090-000 Left ........ ...
100090-001 Right ......... ... .. ... . i



Illustrated Parts Breakdown - Contents

Control Cable Motion Alarm Option

104032-000 . ... 6-93 104485-000 . ..o 6-101
Generator Option, AB62 Gas Dual Fuel Installation, Option, AB62 Gas

104487-001 ..ot 6-94 104488-000 . ..ottt 6-102
Generator Option, AB62 Diesel Flashing Beacon, Option

104487-000 . ..ot 6-98 104486-000 . ..ottt 6-104

Page 6-2 ABG62 Work Platform



Illustrated Parts Breakdown -

NOTES:

ABG62 Work Platform Page 6-3



lllustrated Parts Breakdown - Final Assembly, AB62 Gas
Final Assembly, AB62 Gas

104001-000

ITEM| PART NO.
1 |104043-000

PART/MATERIAL DESCRIPTION
SPECIFICATION SHEET

Qry.

104006-001

BASIC ASSEMBLY AB62 GAS

102037-000

PLATFORM (6 FT)

104018-000

UPPER CONTROL BOX ASSY- GAS

HOSE KIT

104049-001

ELECTRICAL SCHEMATIC - GAS

104048-000

HYDRAULIC SCHEMATIC

2
3
4
5 |104046-000
6
7
8

068820-000

RETAINING STRAP-FOOTSWITCH

9 |063906-000

FOOT SWITCH

10 |064479-000

SWITCH GUARD, FOOT

12 [ 104047-001

LABEL KIT-GAS DOM

13 |029945-018

LEVEL SENSOR

14 | 100320-099

CONTROL CABLE, 3-12GA

15 | 011252-006

SCREW, 1/4-20 UNC HEX HD CAP X 3/4

16 |014996-004

WASHER, 1/4 DIA SAE FLAT

17 | 011248-004

LOCKNUT, 1/4-20 UNC HEX

18 |011252-010

SCREW, 1/4-20 UNC HEX HD CAP X 1 1/4

19 |066695-006

SCREW, #10-24 UNC FLAT HD X 3/4

20 |020032-001

FITTING AERO 2033-4-4S

21 |100436-001

FITTING AERO FF1898T-0404S

22 1020032-003

FITTING AERO 2033-6-6S

25 |013949-003

LOCKWASHER, #10 STAR EXT. TOOTH

26 |011250-003

NUT, #10-24 UNC HEX

27 1102373-000

BRACKET, CHAIN TIE-DOWN

28 |011723-036

SCREW, 3/4-10 UNC HEX HD CAP X 4 1/2

29 |011240-012

WASHER, 3/4 DIA ST FLAT

30 |011248-012

LOCKNUT, 3/4-10 UNC HEX

31 |011254-006

SCREW, 1/4-20 UNC HEX HD CAP X 3/4

32 |011238-004

LOCKWASHER, 1/4 DIA SPLIT

35 |100783-000

RECEPTACLE, FEMALE

37 |029961-001

SEAL

=B IESBN NN —=|wWw—= N

ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
38 |011715-006|SCREW, #6-32 RD HD MACH X 3/4 8
39 |011248-047|LOCKNUT, #6-32 HEX 8
40 |104032-000|CONTROL CABLE ASSEMBLY 1
42 |029433-099|CONTROL CABLE, 18 GA X 24 COND 6
43 | 068865-000| OUTLET PLATE 1
44 029961-000|PLUG, INLET 1
45 |100385-099|HOSE GUARD AR
46 |100386-099|HOSE GUARD AR
47 |1061692-099|TRIM LOK AR
201 | 15790-005 | CONNECTOR, DEUTSCH PLUG 1
202 | 15790-003 | SOCKET, CONTACT 16-18 39
203 | 15790-008 | SOCKET, CONTACT 14-16 1
204 | 15790-009 | BOOT, DEUTSCH PLUG 1
205 | 29496-099 | CABLE, 2 COND/16 GA. 12 FT
206 | 029620-002| CONN. BUTT, 14-16 2
208 | 068334-010| BATTERY CABLE ASSY X 10 2
209 | 068334-095|BATTERY CABLE ASSY X 95 2
210 | 029447-099|CABLE, 3 COND/16 GA 28 FT
211 | 29601-008 | CONN. RING 22-18 5/16 DIA 1
212 |014914-001 | CONN MALE PUSH 16-14 3
213 | 29601-005 | CONN RING 18-22 GA #10 18
214 |029931-003 | CONN. FEM. PUSH 16-14 5
215 | 029601-039| CONN. RING 12-10 GA 5/16 DIA 4
216 | 029473-099|WIRE, 12 GA WHITE 6 FT
217 | 029470-099| WIRE, 12 GA RED 6 FT
218 | 029472-099| WIRE, 12 GA BLACK 6 FT
219 | 104387-001|CONNECTOR, 3 COND 1
220 | 104387-002| BACKSHELL, CONNECTOR 3 COND 1
221 | 104387-003| CONTACT, CONNECTOR 3
222 |029931-001|CONN. FEM. PUCH 18-22 GA 2
223 | 029610-002| CONN. FORK 16-4 GA #8 2

Page 6-4

ABG62 Work Platform




lllustrated Parts Breakdown - Final Assembly, AB62 Gas

\b/ﬁﬂww’« h@

\Vav7> i \.In‘. _
D o

ViV, @W

& AWA\Y

Page 6-5

Drawing # 1 of 2
AB62 Work Platform




lllustrated Parts Breakdown - Final Assembly, AB62 Gas

‘433 M34IS A3INTIS

‘3¥ MRS 0T 8

(WD41YTd) ONISIM L3TUM0 d3M0d “3°V L170A 0CT

‘434 M34IS AINTIS

RN
‘434 M3d3S 0709

ONISIN NeOH

'v9 91 'ONDD ¢

S3TI04IND] &3ddn NI
E 20078 WNIWd3L

XO08 T04INDD &3M07 0L

ONISTA JOSNIS T3AF7T

03
IHK
RRG]

a
a
(X08 TOdINDD M7 WOd4) "¥9 81/0ND] € ]

ONISTA HILINS LIWITT FIVINIT

ONISIN HILIMS ALIWIXOdd WOOS LHIIVELS

ﬁ 433 WOO8 LHITVALS M

WOog LHOIVALS

LHA

¥T8

(XO08 T04INOJ 3307 OL)
J\|Y3 ¥9 91 'ONDD €

ASILLYE AST NIVW

Sod 93N

va el e JOLIINNDD .3,

A3TIOAINDD &3m0 0L

¥o el 03

tl

22078 IATWA NIVW LY ONISIM

THNNET
[IEEREN)

NI9/Nd0
a33/m18

1HM/TT8
ema

[
NaO

a/Nd0

033/1HM/ X178
8/1HN

IHM
03d/1HR

1HW/03d
[EB]

33313 AL

IHR/T8

dWna WolIm)

HITH il

[}
X

0, A0LIINNDD

X08 0dINOD §3M07 LY ONIHIM 907d HISLN30

038518

ST Favds—

ﬁ =

3. ADLTANDD INTONT w1, -w
ND 91 NId 0L g X [ V3l I 5 @ \e 5 -
- i
2 S0d TN
m @ S El @@@ @@ @ @ (E2K:]
) @& ® NI /Ne
[ P
s 9 it 5Ll ® @ WO To/T8
- | T 2L
X z 4/@ g @ @ @ G oA -
— )
00718 3NIONG DL ONNDAD = 7 =
@ (HILIAS ALTHIXMS WODB DL) ¥9 91/ ONDD € o @ ® Q @ 1w
(=S [ERZL
(HOSNAS 13730 OL) '¥9 O1/ONDI € ﬁm 7 £ @ @O
@ @@ @ ® ST/
D‘L : I % & Q @, P
mww B /(X08 THINDD $3d WON4) “vO 91/ONDD 2 FOLIAS 1003 (NdH 01> '¥3 SI/OND) ¢ B} TR/
mww TN @ ®® ERZE
DI10] - —
) L]

{(X08 TOAINDD &3M07 WO

) 'v9 BI/ONDD ¥

(0078 3AWA OL)

‘Y9 BI/ONDD 2

Drawing # 2 of 2

ABG62 Work Platform

Page 6-6



Illustrated Parts Breakdown -

NOTES:

ABG62 Work Platform Page 6-7



lllustrated Parts Breakdown - Final Assembly, AB62 Diesel

Final Assembly, AB62 Diesel

104000-000

ITEM| PART NO.
1 |104043-000

PART/MATERIAL DESCRIPTION
SPECIFICATION SHEET

Qry.

104006-000

BASIC ASSEMBLY AB62 DSL

102037-000

PLATFORM (6 FT.) DOMESTIC

104017-000

UPPER CONTROL BOX ASSY- DSL

HOSE KIT

104049-000

ELECTRICAL SCHEMATIC

104048-000

HYDRAULIC SCHEMATIC

2
3
4
5 |104046-000
6
7
8

068820-000

RETAINING STRAP-FOOTSWITCH

9 |063906-000

FOOT SWITCH

10 |064479-000

SWITCH GUARD, FOOT

12 | 104047-000

LABEL KIT-DIESEL DOM

13 |029945-018

LEVEL SENSOR

14 | 100320-099

CONTROL CABLE, 3-12GA

15 | 011252-006

SCREW, 1/4-20 UNC HEX HD CAP X 3/4

16 |014996-004

WASHER, 1/4 DIA SAE FLAT

17 | 011248-004

LOCKNUT, 1/4-20 UNC HEX

18 |011252-010

SCREW, 1/4-20 UNC HEX HD CAP X 1 1/4

19 |066695-006

SCREW, #10-24 UNC FLAT HD X 3/4

20 |020032-001

FITTING AERO 2033-4-4S

21 |100436-001

FITTING AERO FF1898T-0404S

22 1020032-003

FITTING AERO 2033-6-6S

24 1011252-008

SCREW, 1/4-20 UNC HEX HD CAP X 1

25 |013949-003

LOCKWASHER, #10 STAR EXT. TOOTH

26 |011250-003

NUT, #10-24 UNC HEX

27 1102373-000

BRACKET, CHAIN TIE-DOWN

28 |011723-036

SCREW, 3/4-10 UNC HEX HD CAP X 4 1/2

29 |011240-012

WASHER, 3/4 DIA ST FLAT

30 |011248-012

LOCKNUT, 3/4-10 UNC HEX

32 |011238-004

LOCKWASHER, 1/4 DIA SPLIT

35 |100783-000

RECEPTACLE, FEMALE

ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
39 |011248-047|LOCKNUT, #6-32 HEX 8
40 |104032-000|CONTROL CABLE ASSEMBLY 1
42 |029433-099|CONTROL CABLE, 18 GA X 24 COND 6 ft
43 | 068865-000| OUTLET PLATE 1
44 1029961-000|PLUG, INLET 1
45 |100385-099|HOSE GUARD A/R
46 |100386-099|HOSE GUARD AR
47 1061692-099| TRIM LOK AR
201 | 15790-005 | CONNECTOR, DEUTSCH PLUG 1
202 | 15790-003 | SOCKET, CONTACT 16-18 39
203 | 15790-008 | SOCKET, CONTACT 14-16 1
204 | 15790-009 | BOOT, DEUTSCH PLUG 1
205 | 29496-099 | CABLE, 2 COND/16 GA. 12 FT
206 | 029620-002| CONN. BUTT, 14-16 2
208 | 068334-010|BATTERY CABLE ASSY X 10 2
209 | 068334-095|BATTERY CABLE ASSY X 95 2
210 | 029447-099|CABLE, 3 COND/16 GA 28 FT
211 | 29601-008 | CONN. RING 22-18 5/16 DIA 1
212 |014914-001 | CONN MALE PUSH 16-14 3
213 | 29601-005 | CONN RING 18-22 GA #10 18
214 |029931-003 | CONN. FEM. PUSH 16-14 5
215 | 029601-039| CONN. RING 12-10 GA 5/16 DIA 4
216 |029473-099|WIRE, 12 GA WHITE 6 FT
217 | 029470-099| WIRE, 12 GA RED 6 FT
218 | 029472-099| WIRE, 12 GA BLACK 6 FT
219 | 104387-001|CONNECTOR, 3 COND 1
220 | 104387-002| BACKSHELL, CONNECTOR 3 COND 1
221 | 104387-003| CONTACT, CONNECTOR 3
222 | 029931-001|CONN. FEM. PUCH 18-22 GA 2
223 | 029610-002| CONN. FORK 16-4 GA #8 2

37 |029961-001

SEAL

38 |011715-006

SCREW, #6-32 RD HD MACH X 3/4

COIN| =B —=|N

Page 6-8

ABG62 Work Platform




lllustrated Parts Breakdown - Final Assembly, AB62 Diesel

APPLY LOCTITE 242 (OR EBUIVALENT)

TO CLEAN DRY THREADS

\ g A-‘ = v 0 ’ / KMA
SN

Page 6-9

ENGINE MODULE TRAY

REF

Drawing # 1 of 2
AB62 Work Platform




lllustrated Parts Breakdown - Final Assembly, AB62 Diesel

ONIJIM SOSN3S 13A37

LES) - =]
AR < AR
(XO8 T0YINDD M1 WONH) (VD 91/0ND] € St P T—5g

@ @

ONISTA HILINS LIWITT FIVINIT

ONISTA HILIMS ALTWIXONd WOOB LHOIVALS

IHA

(X08 T04INO] 3307 OL)

8

ﬂ '43d WODB LHITVALS M

WOog [HOIVALS

AY3LLVE “ACT NIVW

Sod 9N

AERANP:)

vo 2l 03

¥9 21 LHM
Ad3LLYE “ACT XMV
SOd 93N
O,
15N

®

IE Y991 OND €
‘43 NIOS BATLS
13N ITvH
J'¥ L70A o2t
‘434 NS 0109 R

CWHLYTd) ONTHIN 13 1UM0 33M0d "3 L0A 021 e

"33 MRS EINTIS

-
I1V1d303 i
IV 1on gzt
i .3, ¥ILI3NND] 3NITNS LINT
ND 91 NId OL dhd Xy
Y8
433 W30S 009 i
s ]
18 diY SLIT
- “dNd ENE]
XY
ONISIM NOH ¢
X08 TOAINDD ¥3M07 0L @
'¥9 91 ONDd 2

0 Q|
meNL
oo 1B/ (X08 TDAIND] 33dd WD)

OEQ)
52

'¥9 91/0NDD ¢

0i0]
337T0AINDD 33ddn NI
£ 50078 TWNIWEL

22078 3INIONT 0L ONNOA9

d0LJINNDD W3

AITIOAINDD &3m0 0L

tel

AN}
EoLa]

EINANIE]
13NL

=N
Eal)

3L¥A3 13
8Ir

EINZERE]
Wooa,

EIN/ERE]
ENE]

0078 IAWA NIVW LY ONININ

N3
RRG]
RRZEE]

THM/N9
[EEAEN)

N9/NA0
[EEAINE)

dn 1HM/MT8
NAOa RRCZINE]

Ell ma
©= NMOO NelO

A78/NA0

033/1HW 18
8/1HK

LHM
NMOO 03d/1HN

JUTVGEE]
Nef9

IHR/T8

03318

0. d0133NNDD

XO08 TO4INOD 33M07 LY ONIHIM 907d HISLN30

STIIM Favds—

7r =

®
®
©
©

eI
0337378
Nd9/NdD

®
®
@
®)

033/Nd0
18118

®E®
®®
@@
®©

HILIMS 1004

| T THNTE
I T PREZIED]
THR 7 7
: oE] g0
(HILINS ALIWIXONd WOD O1) ¥9 91/°ONDD € = ” @ @ Q ® ” e
CEEI T33/IAV/T T8
(¥0SN3S 13037 0L) "v3 9I/ONDD € ﬁm 7 ® @ @ © .
g . @ @ @ ® j SE/IFR
(N3OH OL) "'v9 91/0ND & ﬁm * @ ® Q (8 ﬁmw%w
@) @ @ @) T59/1FR
— Y8

(X068 TDALNDD 43N0 WOd4) " ¥9 B1/0NDD ¥2

(3078 3ATVA OL) 'V3 BI/ONDD 2

Drawing # 2 of 2

ABG62 Work Platform

Page 6-10



Illustrated Parts Breakdown -

NOTES:

ABG62 Work Platform Page 6-11



lllustrated Parts Breakdown - Basic Assembly, AB62 Gas
Basic Assembly, AB62 Gas

104006-001

ITEM| PART NO.
1 |104007-000

PART/MATERIAL DESCRIPTION
CHASSIS ASSY

Qry.

ITEM PART NO. PART/MATERIAL DESCRIPTION

30

011248-004

LOCKNUT, 1/4-20 UNC HEX

o
SE

104008-000

TURRET ASSY

34

104469-000

PIN WELDMENT

104009-000

ELEVATING ASSY

35

104088-000

ENGINE SUPPORT WELDMENT

104021-000

CONTROL MODULE ASSY

36

011256-008

SCREW, 1/2-13 UNC HEX HD CAP X 1

ENGINE MODULE ASSY (GAS)

37

011238-008

LOCKWASHER, 1/2 DIA SPLIT

104015-000

COVER ASSY

38

104328-000

COVER, HOSE WIDE

104100-000

COUNTERWEIGHT

39

104329-000

RETAINER, HOSE WIDE

2
3
4
5 |104014-000
6
7
8

100550-002

CAGE ROTATE MOUNT

40

104333-000

COVER, HOSE NARROW

9 |104306-000

CAGE MOUNT

41

104334-000

RETAINER, HOSE NARROW

10 |104025-000

HYDRAULIC RESERVOIR ASSEMBLY

42

104342-000

COVER, VALVE BLOCK

11 1011291-028

SCREW, 5/8-11 UNC HHC GR 8 X 3 1/2

43

104346-000

COVER JIB

12 |011239-010

WASHER, 5/8 DIA ASTM A325

45

013923-006

SCREW, #10 TYPE AB HEX WASHER HD X 3/4

13 |014918-016

SCREW, 1-8 UNC HHC GR5X 2 LG

46

011254-024

SCREW, 3/8-16 UNC HEX HD CAP X 3

WIN| = =[N DN =N

14 |011239-016

WASHER FLAT ASTM A325 1 DIA

47

061796-099

TRIM

=)
3
4

15 |104226-000

TRAY PIN WELDMENT

48

104375-005

BEARING, 2.01.D. X2.0 LG

16 | 104144-004

WASHER, THRUST

49

104375-004

BEARING, 2.01.D. X 1.5 LG

17 [101016-002

BEARING, 1.50 1.D. X 1.25 LG

50

104504-000

ROTATOR PIN WELDMENT

18 |011254-006

SCREW 3/8-16 UNC HHC GR 5 X 3/4

52

011239-012

WASHER, 3/4 STD FLAT

19 |011240-006

WASHER, 3/8 DIA STD FLAT

53

011248-012

LOCK NUT, 3/4-10 UNC HEX

20 |011248-006

LOCKNUT, 3/8-16 HEX

54

011254-028

SCREW, 3/8-16 UNC HEX HD CAP X 3 1/2

21 |104020-000

LOWER CONTROLLER ASSEMBLY (GAS)

55

011254-020

SCREW, 3/8-16 UNC HEX HD CAP X 2 1/2

22 |104285-000

TOP CONTROL BRACKET

57

015736-001

FITTING, ELBOW 4MB-4MJ 90° LONG

23 | 104284-000

BOTTOM CONTROL BRACKET

58

011765-024

RETAINING RING, 1 1/2” EXTERNAL

24 1104211-000

PIN WELDMENT

59

104470-001

SLEEVE, PIN HEAD

25 |104326-000

PIN WELDMENT

60

104074-000

ENGINE SLIDE MOUNT

26 |011254-008

SCREW, 3/8-16 UNC HEX HD CAP X 1

61

011828-010

SCREW, 1/4-20 UNC FLAT HD X1 1/4

27 |011238-006

LOCKWASHER, 3/8 SPLIT

62

011256-010

SCREW, 1/2-13 UNC HEX HD CAP X 1 1/4

DN =N INN|—=| —= ==

28 |011252-006

SCREW, 1/4-20 UNC HEX HD CAP X 3/4

O|IN[O NN = =] =

29 |011240-004

WASHER, 1/4 STD FLAT

wW
o

Page 6-12

ABG62 Work Platform




lllustrated Parts Breakdown - Basic Assembly, AB62 Gas

ORIENT SCREW, ITEM 55 UPWARD

Page 6-13

AB62 Work Platform



lllustrated Parts Breakdown - Basic Assembly, AB62 Diesel

Basic Assembly, AB62 Diesel
104006-000

ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy. ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
1 |104007-000|CHASSIS ASSY 30 |011248-004|LOCKNUT, 1/4-20 UNC HEX 22

104008-000 | TURRET ASSY 34 |0104469-00|PIN WELDMENT

104009-000 | ELEVATING ASSY 35 |104088-000|ENGINE SUPPORT WELDMENT

104021-000|{ CONTROL MODULE ASSY 36 |011256-008 | SCREW, 1/2-13 UNC HEX HD CAP X 1

104100-000 | COUNTER WEIGHT 39 |104329-000| RETAINER, HOSE WIDE

2
3
4
5 |104013-000|ENGINE MODULE ASSY (DIESEL) 37 |011238-008| LOCKWASHER, 1/2 DIA SPLIT
6
7
8

100550-002 | CAGE ROTATE MOUNT 40 |104333-000|COVER, HOSE NARROW

9 [104306-000|CAGE MOUNT 41 |104334-000 | RETAINER, HOSE NARROW

1
1
1
1
1
104015-000 | COVER ASSY 1 38 |104328-000|COVER, HOSE WIDE
1
1
1
1

10 |104025-000 HYDRAULIC RESERVOIR ASSEMBLY 42 |104342-000| COVER, VALVE BLOCK

11 [011291-028|SCREW, 5/8-11 UNC HHC GR 8 X 3 1/2 20 43 |104346-000|COVER JIB

12 |011239-010|WASHER, 5/8 DIA FLAT ASTM A325 20 45 1013923-006 | SCREW, #10 TYPE AB HEX WASHER HD X 3/4

13 |014918-016|SCREW, 1-8 UNC HHC GR5 X 2 LG 46 |011254-024|SCREW, 3/8-16 UNC HEX HD CAP X 3

14 |011239-016 | WASHER FLAT ASTM A325 1 DIA 47 |061796-099| TRIM 1.

16 | 104144-004| WASHER, THRUST 49 |104375-004|BEARING, 2.0 1.D. X 1.5 LG

3
3
15 |104226-000| TRAY PIN WELDMENT 1 48 |104375-005|BEARING, 2.0 1.D. X 2.0 LG
2
2

17 |101016-002| BEARING, 1.50 1.D. X 1.25 LG 50 |104504-000| ROTATOR PIN WELDMENT

[e2}
DN =ININN=|=22ANARINWON= 2NN N =N

18 |011254-006|SCREW 3/8-16 UNC HHC GR 5 X 3/4 18 52 | 011239-012| WASHER, 3/4 STD FLAT

19 | 011240-006 | WASHER, 3/8 DIA STD FLAT 28 53 |011248-012|LOCK NUT, 3/4-10 UNC HEX

20 |011248-006|LOCKNUT, 3/8-16 HEX 25 54 |011254-028|SCREW, 3/8-16 UNC HEX HD CAP X 3 1/2
21 |104019-000|LOWER CONTROLLER ASSEMBLY (DIESEL) 1 55 |011254-020| SCREW, 3/8-16 UNC HEX HD CAP X 2 1/2
22 [104285-000| TOP CONTROL BRACKET 1 57 |015736-001|FITTING, ELBOW 4MB-4MJ 90° LONG
23 |104284-000| BOTTOM CONTROL BRACKET 1 58 |011765-024|RETAINING RING, 1-1/2” EXTERNAL

24 |104211-000] PIN WELDMENT 9 59 |104470-001|SLEEVE, PIN HEAD

25 |104326-000| PIN WELDMENT 5 60 |104074-000|ENGINE SLIDE MOUNT

26 | 011254-008| SCREW, 3/8-16 UNC HEX HD CAP X 1 6 61 | 011828-010| SCREW, 1/4-20 UNC FLAT HD X 11/4

27 |011238-006| LOCKWASHER, 3/8 SPLIT 7 62 |011256-010| SCREW, 1/2-13 UNC HEX HD CAP X 1 1/4
28 |011252-006|SCREW, 1/4-20 UNC HEX HD CAP X 3/4 8

29 |011240-004|WASHER, 1/4 STD FLAT 30

Page 6-14 ABG62 Work Platform



lllustrated Parts Breakdown - Basic Assembly, AB62 Diesel

ORIENT SCREW ITEM 55, LPWARD

Page 6-15

AB62 Work Platform



lllustrated Parts Breakdown - Chassis Assembly

Chassis Assembly
104007-000

1 [104125-000|CHASSIS WELDMENT 1 24 |011239-008| WASHER, 1/2 DIA ASTM A325 12
2 [104016-000] FRONT AXLE ASSEMBLY 1 25 | 011254-006| SCREW, 3/8-16 UNC HEX HD CAP X 3/4 6
3 [100090-001|WHEEL & TIRE ASSEMBLY R.H. 2 26 |011238-006| LOCKWASHER, 3/8 SPLIT 11
4 [100090-000| WHEEL & TIRE ASSEMBLY L.H. 2 27 |011248-010|LOCKNUT, 5/8-11 UNC HEX 13
5 |104507-000| MOTOR COVER WELDMENT 2 28 |011239-010| WASHER, 5/8 DIA ASTM A325 12
6 |104147-000| TURRET STOP 2 29 |014033-036]SCREW, 1/2-13 UNC HEX HD CAP GR 8 X 4 1/2 4
7 [104228-000[AXLE PIN WELDMENT 1 30 |011291-026|SCREW, 5/8-11 UNC HEX HD CAP GR 8 X 3 1/4 20
8 [104482-000{CYLINDER PIN WELDMENT 2 31 |011239-010| WASHER, 5/8 ASTM A325 20
9 |100556-000|AXLE CYLINDER 5 32 |014033-008 |SCREW, 1/2-13 UNC HEX HD CAP GR 8 X 1 8
*1100556-010] SEAL KIT, AXLE CYLINDER 1 34 [104462-000] DRIVE BLOCK ASSEMBLY 1
10 |104144-003| WASHER, NYLATRON 2 35 |104142-000| ROTARY BRACE 1
12 1100244-001|SLEW BEARING 1 36 |104461-000| BRACKET, DRIVE VALVE 1
13 104362-000|DRIVE MOTOR 45CC MAX x 17CC MIN 2 37 |100434-002 |FITTING, ELBOW 4FFORB-4MB 90° 4
14 |102279-000| BRAKE-AUSCO 2 38 | 011934-026|FITTING, ELBOW 4MB-6MJ 90° 2
15 [100254-000| PLANETARY 2 40 |011934-001|FITTING, ELBOW 4MB-4MJ 90° 2
16 | 011469-006|LUGNUT, 5/8 36 41 [011941-019]FITTING, STR 12MB-10MJ 4
17 |011254-010{SCREW, 3/8-16 UNC HEX HD CAP X 1 1/4 8 42 |011934-024 |FITTING, ELBOW 10MB-6MJ 90° 2
18 |011248-006| LOCKNUT, 3/8-16 UNC HEX 8 43 |011257-024| SCREW, 5/8-11 UNC HEX HD CAP X 3 12
19 |011239-006 |WASHER, 3/8 DIA ASTM A325 17 44 |068680-007 | FITTING, 90° 1
20 [100782-000|0-RING, WHEEL MOTOR 4 45 |003556-001|FITTING 1
21 |011257-040|SCREW. 5/8-11 UNC HEX HD CAP X 5 1 46 |011253-008] SCREW, 5/16-18 UNC HEX HD CAP X 1 2
22 | 011254-008| SCREW, 3/8-16 UNC HEX HD CAP X 1 1 47 1 011238-005| LOCKWASHER, 5/16 DIA SPLIT 2
23 | 011240-006] WASHER, 3/8 DIA STD FLAT 4

Page 6-16 ABG62 Work Platform



lllustrated Parts Breakdown - Chassis Assembly

Page 6-17

AB62 Work Platform



lllustrated Parts Breakdown - Front Axle Assembly

Front Axle Assembly
104016-000

1 [104114-000| FRONT AXLE WELDMENT 1 17 |011248-010|{LOCKNUT, 5/8-11 UNC HEX 20
2 |104120-000| RIGHT FRONT MOUNT WELDMENT 1 18 |011239-010| WASHER, 5/8 DIA FLAT ASTM A325 40
3 [104123-000| LEFT FRONT MOUNT WELDMENT 1 19 |011291-022|SCREW, 5/8-11 UNC HEX HD CAP GR 8 X 2 3/4 4
4 [100557-000| STEERING CYLINDER 1 20 |011254-010] SCREW, 3/8-16 UNC HEX HD CAP X 1 1/4 6
* 1100557-010 | SEAL KIT, STEERING CYLINDER 1 21 | 011238-006| LOCKWASHER, 3/8 SPLIT 6
5 |104143-000|STEERING LINK SLEEVE 2 22 |011291-024] SCREW, 5/8-11 UNC HEX HD GR 8 CAP X 3 12
6 |104148-001|STEERING LINK 2 23 |014033-010|SCREW, 1/2-13 UNC HEX HD CAP GR 8 X 1 1/4 4
7 |104232-000|BOTTOM KING PIN WELDMENT 2 24 |011239-008| WASHER, 1/2 DIA FLAT ASTM A325 4
8 |104245-000]| TOP WHEEL PIN 5 25 |011257-034|SCREW, 5/8-11 UNC HEX HD CAP X 4 1/4 4
9 [101016-005|BEARING, 2.5 1.D. X 2.5 LG 2 27 |104144-002| THRUST WASHER, 2 1.D. 6
10 |101016-004|BEARING, 2.0 1.D. X 2.0 LG 4 28 |011254-032|SCREW, 3/8-16 UNC HEX HD CAP X 4 2
11 |101016-003|BEARING, 1.0 [.D. X 2.0 LG 2 29 | 011248-006|LOCKNUT, 3/8-16 UNC HEX 2
12 [100254-000| PLANETARY 2 30 |011941-011|FITTING, 8MB-10MJ 4
*1100254-010|SEAL KIT W/BEARINGS - DRIVE HUB 1 31 |100434-002 |FITTING, ELBOW 4FFORB-4MB 90° 2
*[100254-011|STUD, 5/8” DRIVE HUB 1 32 | 011934-024|FITTING, ELBOW 10MB-6MJ 90° 2
13 |104363-000 |WHEEL MOTOR - 40 CC MAX x 15 CC MIN 2 33 |100782-000|0-RING, WHEEL MOTOR 2
14 |104386-004 |FITTING, ELBOW 90° MB10-FB10 4 35 | 015717-007 |FITTING, ADAPTER MB12-FB10 4
15 |068885-000|FITTING, SWIVEL 90° 4

16 |011934-004|FITTING, ELBOW 6MB-6MJ 2

Page 6-18 ABG62 Work Platform



lllustrated Parts Breakdown - Front Axle Assembly

ABG62 Work Platform Page 6-19



lllustrated Parts Breakdown - Elevating Assembly

Elevating Assembly
104009-000

ITEM| PARTNO PART/MATERIAL DESCRIPTION aTy ITEM PARTNO PART/MATERIAL DESCRIPTION aty
1 |104010-000|LOWER LINKAGE ASSEMBLY 20 |011254-010|SCREW HHC 3/8-16 UNC X 1 1/4

104011-000 | STRAIGHT BOOM ASSY 21 |011254-006|SCREW HHC 3/8-16 UNC X 3/4

104012-000|JIB ASSEMBLY 22 | 011254-026 | SCREW, HHC 3/8-16 UNC X 3 1/4

104041-001 | LEVEL CYLINDER SUB ASSEMBLY 23 | 011828-006| SCREW FH 1/4-20 UNC X 3/4

104042-001 | MASTER CYLINDER SUB ASSEMBLY 25 | 011238-006| WASHER LOCK 3/8

104202-000 | PIN WELDMENT (8) 26 | 104375-002|BEARING, 1 1/21.D. X 1 1/4 LG

2
3
4
5 1104039-001|BOOM CYLINDER SUB ASSEMBLY 24 1011254-020|SCREW, 3/8-16 UNC HEX HD CAP X 2 1/2
6
7
8

104203-000 | PIN WELDMENT (9) 27 1011248-004 |NUT HEX ESNA 1/4-20 UNC

9 |104201-000|PIN STRAIGHT BOOM (PIN 10) 28 |011248-006 NUT HEX ESNA 3/8-16 UNC

10 |104206-000|PIN WELDMENT (10) 29 |066516-004 | PLUG, 4.00 DIA

11 [ 104207-000 | PIN WELDMENT, EXTEND 30 | 011765-024 | RETAINING RING

12 | 104160-000 | PIN ROTATOR 31 |104343-000|BRACKET, LIMIT SWITCH

13 [104213-000(PIN MASTER CYLINDER 32 | 068556-002| SWITCH, LIMIT

14 | 104224-000 | PIN WELDMENT CYLINDER 33 | 104375-005| BEARING, 2.01.D. X2 LG

15 | 104244-000| SUPPORT BRACKET WELDMENT 34 1011708-012|SCREW, #8-32 UNC RD HD MACH X 1 1/2

16 | 104242-000|SUPPORT PLATE 35 |011248-002|LOCKNUT, #8-32 UNC HEX

17 [104321-100|SWITCH MOUNT PLATE 36 |014033-040|SCREW, 1/2-13 UNC HEX HD CAP GR 8 X 5

NN N (22NN ===

18 |100380-000|SWITCH, SENSOR 37 |011248-008|LOCKNUT, 1/2-13 UNC HEX

[\ [P (UG [ (G DU [UPG) [P Q) [ QY NG NG Q) Q) G Q) Q) Y

19 |013923-006| SCREW, #10 SELF TAPPING HWH TYPE AB X 3/4

Page 6-20 ABG62 Work Platform



Illustrated Parts Breakdown - Elevating Assembly

ORIENT FLAT SIDE OF PIN DOWN

ABG62 Work Platform Page 6-21



lllustrated Parts Breakdown - Linkage Assembly

Linkage Assembly

104010-000

ITEM PARTNO. PART/MATERIAL DESCRIPTION ary.
1 |104037-001|RISER CYLINDER SUB ASSEMBLY 1 15 |104187-000) TENSION LINK WELDMENT 1
2 |104375-005|BUSHING 2 ID x 2.00 LG 4 16 |104221-000|RISER PIN 2
3 |104375-004|BUSHING 2 ID x 1.50 LG ) 17 |011254-006|SCREW, 3/8-16 UNC HEX HD CAP X 3/4 7
4 |104210-000| PIN WELDMENT 1 19 |014033-040|SCREW, 1/2-13 UNC HEX HD CAP GR 8 X 5 LG 6
5 |104211-000| PIN WELDMENT 2 20 |011254-008|SCREW, 3/8-16 UNC HEX HD CAP X 1 2
6 |104212-000| PIN WELDMENT 1 21 |011248-008|LOCKNUT, 1/2-13 UNC HEX 6
7 [104274-000[PIN, UPPER BOOM 1 22 |011238-006] LOCKWASHER, 3/8 DIA SPLIT 1
8 |104216-000| PIN WELDMENT 1 23 [104375-006/ BUSHING, 2.00 ID X 2 1/2 LG 12
9 [104178-000| LOWER RISER WELDMENT 1 24 |104241-000|PIN WELDMENT 2
10 [104191-000|LOWER BOOM WELDMENT 1 25 |065214-001|ROD END RETAINER 2
11 |104185-000| UPPER TENSION LINK WELDMENT 1 26 |011254-010| SCREW, 3/8-16 UNC HEX HD CAP X 1 1/4 2
12 [104195-000| UPPER BOOM WELDMENT 1 28 |104375-007|BUSHING 2 IDx 1.75 LG 4
13 |104183-000| LOWER TENSION LINK WELDMENT 2
14 [104188-000| UPPER RISER WELDMENT 1

Page 6-22 ABG62 Work Platform



lllustrated Parts Breakdown - Linkage Assembly

ABG62 Work Platform Page 6-23



lllustrated Parts Breakdown - Straight Boom Assembly

Straight Boom Assembly

104011-000
1 104163-000| BASE BOOM WELDMENT 1 16 |011240-006| WASHER, 3/8 DIA STD FLAT 4
2 [104038-001|EXTEND CYLINDER ASSEMBLY 1 17 1104375-006|BEARING, 2 1.D. X2 1/2 LG 2
3 |104175-000|TIP BOOM WELDMENT 1 18 |011248-006|LOCKNUT, 3/8-16 UNC HEX 4
4 [104176-000| WEAR PAD 2 19 |011248-005|LOCKNUT, 5/16-18 UNC HEX 12
5 |104177-000| WEAR PAD 2 20 |011253-008] SCREW, 5/16-18 UNC HEX HD CAP X 1 4
6 |104222-000| WEAR PAD 2 21 |011238-006| LOCKWASHER, 3/8 SPLIT 33
7 [104223-000{ WEAR PAD 2 22 |011254-006|SCREW, 3/8-16 UNC HEX HD CAP X 3/4 23
8 [104182-000|EXTENSION TUBE WELDMENT 1 24 |104335-000| TUBE, HOSE 1
9 [104181-000|EXTENSION TUBE MOUNTING BRACKET 1 25 |011254-008 | SCREW, 3/8-16 UNC HEX HD CAP X 1 10
10 | 068691-030|CATRAC 1 26 |104411-000| SHORT TUBE GUIDE 2
12 [104315-000|EXTEND CYLINDER SUPPORT 1 27 |104412-000|LONG TUBE GUIDE 2
13 | 104207-000| PIN WELDMENT, CYLINDER 1 28 |011253-006|SCREW, 5/16-18 UNC HEX HD CAP X 3/4 8
4

15 |011254-016 | SCREW, 3/8-16 UNC HEX HD CAP X 2.0

Page 6-24 ABG62 Work Platform



d Parts Breakdown - Straight Boom Asse

lllustrate




lllustrated Parts Breakdown - Jib Assembly

Jib Assembly

104012-000

ITEM| PART NO.
104151-000

—_

PART/MATERIAL DESCRIPTION
BOTTOM JIB FRAME WELDMENT

Qry.

ITEM PART NO. PART/MATERIAL DESCRIPTION

10

104375-003

(=}
—
=<

BEARING, 11/21.D. X2 LG

104156-000

ROTATOR FRAME WELDMENT

11

104467-000

ROTATE VALVE SPACER

104040-001

CYLINDER JIB ASSEMBLY

13

011248-005

LOCKNUT, 5/16-18 UNC HEX

104375-001

BEARING 11/41.D. X1 1/4 LG

14

011253-022

SCREW, 5/16-18 UNC HHC GR 5 X 2 3/4 LG

104161-000

PIN, CYLINDER

15

011252-014

SCREW, 1/4-20 UNC HHC GR 5 X 1 3/4 LG

104159-000

PIN

1
1
1
8
2
1

16

011248-004

LOCKNUT, 1/4-20 UNC HEX

104375-002

BEARING, 1 1/21.D. X1 1/4 LG

18

17

104151-001

TOP JIB FRAME WELDMENT

011765-024

RETAING RING, 1 1/2 DIA

18

104389-001

N[ —=IN|N|N|N =N

FITTING, SWIVEL MB4-MJ4 90°

OO N|oo(o|=~|wN

104034-000

CAGE ROTATE VALVE ASSEMBLY

Page 6-26

ABG62 Work Platform




Illustrated Parts Breakdown -

NOTES:

ABG62 Work Platform Page 6-27



lllustrated Parts Breakdown - Turret Assembly

Turret Assembly
104008-000

ITEM| PART NO. PART/MATERIAL DESCRIPTION

1

104101-000

TURRET WELDMENT

Qry.

ITEM PART NO. PART/MATERIAL DESCRIPTION

21

011424-028

SCREW, 5/8-UNC SOC HD CAP GR 8 X 3 1/2

(=}
—
=<

104113-000

SLEW DRIVE MOUNT

23

011248-010

LOCKNUT, 5/8-11 UNC HEX

Wl

100242-000

SWING GEAR BOX

24

011256-020

SCREW, 1/2-13 UNC HEX HD CAP X 2 1/2

*

100242-011

GASKET, GEAR BOX

25

104378-001

SNAP PIN 3/8 DIA X 3 GRIP

104026-000

ROTARY MANIFOLD ASSEMBLY

26

063783-003

LANDYARD ASSEMBLY

—| = |||

o

100241-001

MOTOR

27

011248-006

LOCK NUT, 3/8-16 UNC HEX

—_
w

100241-010

SEAL KIT, SWING MOTOR

28

011741-010

SCREW, 3/8-16 UNC FLT HD SOC X 1 1/4

100261-001

MOTOR VALVE BLOCK

29

104053-000

RISER PAD

101016-002

BEARING, 1.501.D. X 1.25 LG

NG Q) Q) [ [ [ UG Y Y

30

104322-000

ROD, STOP PIN

||

068904-000

LATCH ANCHOR

REF

31

011707-016

SCREW, 1/2-13 UNC SET HEX SOC X 2

104052-000

LINK PAD

32

011273-008

NUT, JAM 1/2-13 UNC

JEIG G [ [ )

011715-006

SCREW, #6-32 RD HD MACH X 3/4

33

104142-000

ROTARY BRACE

REF

11

104237-000

STOP PIN

34

011240-006

WASHER, 3/8 DIA STD FLAT

12

101016-006

BEARING, 1.50 1.D. X 2.50 LG

35

011254-008

SCREW, 3/8-16 UNC HEX HD CAP X 1

13

011934-026

FITTING, ELBOW 90° 4MB-6MJ

36

100394-000

WASHER

14

011941-002

FITTING, STR 4MB-6MJ

37

011240-001

WASHER, #6 STD FLAT

15

011424-012

SCREW, 5/8-11 UNC SOC HD CAP GR 8 X 1 1/2

FNY IO CY g g NG Y

38

011248-047

LOCKNUT, #6-32 HEX

16

011239-010

WASHER, 5/8 DIA ASTM A325

—_
D

43

013336-001

FITTING, GREASE

17

011256-010

SCREW, 1/2-13 UNC HEX HD CAP X 1 1/4

44

068679-003

FITTING, BULKHEAD

18

011239-008

WASHER, 1/2 DIA ASTM A325

45

068678-024

TUBING, POLYURETHANE

19

011253-016

SCREW, 5/16-18 UNC HEX HD CAP X 2

46

029958-001

HORN, 12 VOLT

=== O

20

011239-005

WASHER, 5/16 DIA ASTM A325

NN | O N

Page 6-28

ABG62 Work Platform




lllustrated Parts Breakdown - Turret Assembly

0 RING PROVIDED
WITH MOTOR

AB62 Work Platform Page 6-29



lllustrated Parts Breakdown - Engine Module Assembly, AB62 Gas

Engine Module Assembly, AB62 Gas

104014-000

ITEM| PART NO.
1 | 104060-000

PART/MATERIAL DESCRIPTION
ENGINE TRAY WELDMENT

aTy.

2 | 104366-000

ENGINE, FUEL INJECTED GAS 3.0L

* | 100180-004

RADIATOR

* | 100200-011

STARTER

* 1 100200-013

ALTERNATOR

100180-030

AIR CLEANER

100180-038

CLAMP, AIR CLEANER

ELBOW - AIR INTAKE

104367-000

MUFFLER

100180-041

CLAMP, MUFFLER

3
4
5 | 104366-001
6
7
8

100180-046

CLAMP, EXHAUST PIPE

9 | 100200-045

RELAY, FUEL INJECTION

10 | 100200-046

ENGINE CONTROLLER

11 | 100180-043

SPLINED COUPLER

13 | 100200-006

FILTER, FUEL

15 | 104448-000

BRACKET, MUFFLER

16 | 020541-024

HOSE CLAMP, GATES #48

17 | 104379-000

EXHAUST PIPE

18 | 104380-000

EXHAUST PIPE

19 | 100200-080

WIRE HARNESS, FUEL INJECTION

20 | 100200-048

FUEL LINE, 50 PSI

O || aln|la|alalalwm ol o]l a o] ==

o

21 | 100205-000

AIR CLEANER MOUNT BRACKET

22 | 100209-000

ENGINE MOUNT, ISOLATOR

23 | 104029-000

DRIVE PUMP ASSEMBLY

24 | 100323-000

VALVE BLOCK ASSY, BRAKE

25 | 104027-000

LIFT PUMP ASSEMBLY

27 | 100324-000

POWER CONVERTER

31 | 011937-004

FITTING, ELBOW 8FJX-8MJX 90°

32 | 011252-006

SCREW, 1/4-20 UNC HEX HD CAP X 3/4

33 | 014996-004

WASHER, 1/4 DIA FLAT

EU [ENU| [P G G Y (DU NG Y

34 | 011248-004

LOCKNUT, 1/4-20 UNC HEX

—_
N

35 | 011252-022

SCREW, 1/4-20 UNC HEX HD CAP X 2 3/4

36 | 068565-001

ACCUMULATOR

- N

37 | 011248-006

LOCKNUT, 3/8-16 UNC HEX

—_
N

39 | 011254-024

SCREW, 3/8-16 UNC HEX HD CAP X 3

40 | 100192-000

WASHER, SNUBBER

41 | 014996-008

WASHER, 1/2 DIA FLAT

42 | 011238-008

LOCKWASHER, 1/2 DIA SPLIT

43 | 011252-012

SCREW, 1/2-13 UNC HEX HD CAP X 1 1/2

44 | 011238-006

LOCKWASHER, 3/8 DIA SPLIT

45 | 011254-008

SCREW, 3/8-16 UNC HEX HD CAP X 1

46 | 068823-000

BOTTLE - OVERFLOW

47 | 104388-001

MOUNT - ENGINE CONTROLLER

48 | 011253-006

SCREW, 5/16 -18 UNC HEX HD CAP X 3/4

49 | 011248-005

LOCKNUT, 5/16-18UNC HEX

50 | 013487-001

FITTING, STR, ADAPTER, 2MP-2MP

51 | 011915-001

FITTING, TEE ADAPTER 2FT-2FT-2FT

52 | 068954-001

OIL PRESSURE SWITCH

ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
56 | 020541-001 |[HOSE CLAMP 4
58 | 011709-006 | SCREW, HHC #10-24 UNC X 3/4 11
59 | 011250-003 |NUT, #10-24 11
60 | 011240-003 | WASHER, #10 FLAT 4
61 | 011979-008 | O-RING 1
62 | 011923-004 FITTING, 8MP-2FP 1
63 | 063947-005 | NUT, 5mm 1
64 | 100332-000 | SENDING UNIT, TEMP 1
65 | 104478-000 | CLAMP BLOCK 2
66 | 104396-016 | TUBE CLAMP BLOCK 1
67 | 011252-028 | SCREW, HHC 1/4-20 UNC X 3-1/2 2
68 | 027972-000 | RELAY, START 12 VOLT 1
201 | 015790-015 | CONNECTOR, (24 PIN) 1
202 | 015790-013 |BOOT, CONNECTOR 1
203 | 015790-003 | SOCKET, 16-18 GA 18
204 | 068764-000 | PLUG, SEALING (16 GA) 6
205 | 067990-021 | CONNECTOR, (4 PIN) 1
206 | 067990-023 | LOCKING WEDGE, CONNECTOR 1
207 | 100338-014 | SOCKET, 16 GA 4
208 | 029825-002 | DIODE, 5 AMP 1
209 | 029620-002 | CONNECTOR, BUTT 16-14 GA 2
210 | 029610-006 | CONN. FORK TERM, #8 (16-14 GA) 4
211 | 029601-013 |CONN. RING TERM, #10 (16-14 GA) 3
212 | 029601-039 | CONN. RING TERM, 5/16 (12-10 GA) 11
213 | 104473-000 | HARNESS, LWR CONTROLLER TO ENGINE 1
214 | 029931-003 | CONN. FEMALE PUSH, .25 (16-14 GA) 6
215 | 029931-005 | CONN. FEMALE PUSH, .25 (12-10 GA) 3
216 | 068334-080 | BATTERY CABLE ASSY X 80 LG 1
217 | 068334-050 | BATTERY CABLE ASSY X 50 LG 1
218 | 068334-032 BATTERY CABLE ASSY X 32 LG 1
219 | 029452-099 |WIRE, 16 GA. BLACK 6FT
220 | 029451-099 |WIRE, 16 GA. WHITE 6FT
221 | 029454-099 |WIRE, 16 GA. RED 6FT
222 | 029456-099 |WIRE, 16 GA. YELLOW 6FT
223 | 029453-099 |WIRE, 16 GA. ORANGE 6FT
224 | 029450-099 |WIRE, 16 GA. BLUE 6FT
225 | 029353-099 |WIRE, 16 GA. GREEN/WHITE 6FT
226 | 029479-099 |WIRE, 16 GA. WHITE/BLACK 6FT
227 | 029359-099 | WIRE, 16 GA. RED/GREEN 6FT
228 | 029352-099 |WIRE, 16 GA. RED/WHITE 6FT
229 | 029351-099 |WIRE, 16 GA. BLACK/WHITE 6FT
230 | 029477-099 |WIRE, 16 GA. ORANGE/BLACK 6FT
231 | 005491-099 |WIRE, 16 GA. GREEN/BLACK 6FT
232 | 029359-099 |WIRE, 16 GA. RED/GREEN 6FT
233 | 029360-099 |WIRE, 16 GA. ORANGE/GREEN 6FT
234 | 029355-099 |WIRE, 16 GA. BLACK/RED 6FT
235 | 029357-099 |WIRE, 16 GA. ORANGE/RED 6FT
236 | 029496-099 | WIRE, 2 COND/ 16 GA. 6FT

53 | 100333-000

OIL PRESSURE SENDING UNIT

alalalalo|lal=alaloldidia| S|

54 | 029945-018

LEVEL SENSOR

REF

55 | 010150-005

FITTING, BULKHEAD

Page 6-30

NOTE: Items 3 through 21 included with ltem 2.

* Not shown

ABG62 Work Platform




lllustrated Parts Breakdown - Engine Module Assembly, AB62 Gas

o
<
w
=
<
=
=
i}
=
o
=}

INLET DOWN

RETLRN LINE TO FLEL TANK

USE EXISTING

HARDWARE

LUSE EXISTING
HARDWARE

70 FLEL PUMP

LOCATED ON MODULE ASSEMBLY

USE EXISTING

HARDWARE

PUMP (ITEM 19)

INJECTORS

\—FUEL LINE TO

DETAIL A

Drawing # 1 of 2

Page 6-31

ABG62 Work Platform



lllustrated Parts Breakdown - Engine Module Assembly, AB62 Gas

10AId 3IM00W LV
ONMO¥9 SISSYHI

=N O
1708 SNLINTOA
SNING LV ONMORD
Ad3L1vE
10N 21
s O

and
RACAED)

(3NIONT /M 03174dNS )
SSINAVH INIONT

gt did
TR

LINT ONIONSS dw3L d1v

»J» J0LIINNOD
d370ALNDD 33M07 0L

3514
dn SoH T
JLISONAVIO
@ @[S =
ZEEE
el
E m
‘n'd'l =
NOILJ3NI =
Bl 555 I A3
Eiey g ENGE]
=
o
%
o
7
o |< o o o
PERE o
EEEE P
SEER u
SEER g
ZEE g
EFE 2
E
c
5
=
401N8IYLSIO
o
=

'JN o'N
HILINS

3dNSs3dd 110

LINT
INION3S
EEINELE]

il
@ C
/

s
d3LAVIS

O

21

Na9/NAO

(3SPNID
dvd X0v8

dirld

(OavMd0- >
d¥J 3LTHA

03d vJ a1

033 v9 01

(@) OND
o

O

& |

AVT3d d3M0d AIN3Td3N3 0L

d01VI0ST Ad3LLVE

454

A¥13d 304 Od3W3 O

A8 (v2 NId)
| A8 (EC NId)
| LHN8 (B NId)

038/718 (E NId)
03a/N30 (S NId)

033 (¥1 NId)

A78/N30 (9 NId)
| IHN (ST NId)
| AT8/N3D (B NId)

na « NId)

Na0 (02 NId)

1HN/03Y (L1 NId)

Na9/930 (B1 NId)

Na9/03d (¥ NId)

N3O (21 NId)

IHN (T2 NId)

LHN (g NId)

IHN/NAD (9T NId)

Drawing # 2 of 2

ABG62 Work Platform

Page 6-32



Illustrated Parts Breakdown -

NOTES:

ABG62 Work Platform Page 6-33



lllustrated Parts Breakdown - Engine Module Assembly, AB62 Diesel
Engine Module Assembly, AB62 Diesel
1004013-000

ITEM| PART NO. PART/MATERIAL DESCRIPTION aory. § ITEM PART NO. PART/MATERIAL DESCRIPTION QaTy.
1 |104060-000|ENGINE TRAY WELDMENT 48 |011253-006|SCREW, 5/16 -18 UNC HEX HD CAP X 3/4

104352-000| ENGINE, PERKINS DIESEL 49 |011248-005|LOCKNUT, 5/16-18UNC HEX

100180-038 | CLAMP, AIR CLEANER 51 |011915-001|FITTING, TEE ADAPTER 2FP-2FP-2FP

6
6
100180-030|AIR CLEANER 50 |012702-002|FITTING, STR 2MP-2MP 1
1
1
1

104368-000 | MUFFLER 53 |100333-000|0IL PRESSURE SENDING UNIT

2
3
4
5 |104352-010|RAIN CAP 52 |068954-001|0IL PRESSURE SWITCH
6
7
8

100180-041|CLAMP. MUFFLER 54 |029945-018|LEVEL SENSOR REF

100180-051| SEPARATOR, FUEL 55 |011937-004 |FITTING, ELBOW 90° 8FJ-8MJ 1
9 [104297-000| MUFFLER MOUNT WELDMENT 56 |011922-006|FITTING, ADAPTER 6MP-8FP 1
10 |100180-042 THROTTLE CONTROL 57 |100332-000|SENDING UNIT, TEMP 1
11 [100180-043|SPLINED COUPLER 58 | 063947-005|NUT, JAM 5MM 1
12 |100180-044]| GASKET, EXHAUST FLANGE 59 |012865-099|WIRE LOOM, 3/4” 30FT
13 [100180-045|NUT, EXHAUST FLANGE 60 |011254-024|SCREW 3/8-16 UNC HHC X 3" LG 2
14 [104296-000] EXHAUST PIPE 62 |020541-001 |HOSE CLAMP 4
15 [100180-046 |EXHAUST CLAMP 63 |012739-099|HOSE, 1/4 FUEL LINE 18 FT
16 |100180-050| GLOW PLUG CONTROLLER 64 |012733-099|HOSE, 5/16 FUEL LINE 18 FT
17 [100180-048 | FLANGE 201 | 015790-015|CONNECTOR, (24 PIN) 1
18 [104295-000|EXHAUST PIPE 202 | 015790-013|BOOT 1
19 [104029-000|PUMP, DRIVE ASSEMBLY 203 | 015790-003 | SOCKET 16-18 GA 24
20 |104027-000|PUMP, LIFT ASSEMBLY 204 | 067990-030|CONNECTOR (8 PIN) 1
21 |068823-000| OVER-FLOW BOTTLE 205 | 067990-031|CONNECTOR (8 PIN) 1
22 |100209-000 | ENGINE MOUNT, ISOLATOR 206 | 100338-013|CONTACT, 16 GA PIN 8
23 |027972-000| SOLENOID START 12 VOLT 207 [100338-014|CONTACT, 16 GA SOCKET 8
24 104036-000 | VALVE BLOCK ASSY, BRAKE 208 | 029480-099|WIRE, 10 GA RED 6 FT,
25 |104323-000|ISOLATOR BRACKET 209 | 029470-099| WIRE, 12 GA. RED 6 FT.
27 |100324-000| POWER CONVERTER 210 [ 029454-099|WIRE, 16 GA. RED 6 FT.
28 | 068565-001 | ACCUMULATOR 211 | 029452-099|WIRE, 16 GA. BLACK 6 FT.
29 [010150-005|FITTING, BULKHEAD 212 | 029451-099|WIRE, 16 GA. WHITE 6 FT.
30 |011979-008|0-RING 213 |029368-099|WIRE, 16 GA. RED/YEL 6 FT.
31 [104409-000|ISOLATOR COVER WELDMENT 214 | 029453-099|WIRE, 16 GA. ORANGE 6 FT.

32 [011252-006|SCREW, 1/4-20 UNC HEX HD CAP X 3/4 215 | 068334-080 | BATTERY CABLE ASSY X 80 LG 1
33 | 011239-004|WASHER, 1/4 DIA FLAT ASTM 216 | 068334-050 | BATTERY CABLE ASSY X 50 LG 1
34 |011248-004|LOCKNUT, 1/4-20 UNC HEX A325 217 | 068334-032|BATTERY CABLE ASSY X 32 LG 1
35 |011252-020|SCREW, 1/4-20 UNC HEX HD CAP X 2 1/2 218 | 029610-006| CONN. FORK TERM, #8 @ 14-16 GA. 4
37 |011248-006|LOCKNUT, 3/8-16 UNC HEX 219 [029601-012|CONN. RING TERM. #8 @ 16-14 GA. 3
39 |011254-028|SCREW, 3/8-16 UNC HEX HD CAP X 3 1/2 220 | 029601-039|CONN. RING TERM. @ 5/16 12-10 GA. 15
40 |100192-000| WASHER, SNUBBER 221 | 029617-002|CONN. MALE PUSH (.25) 16-14 GA. 3
41 |014996-008|WASHER, 1/2 DIA FLAT 222 |029931-003|CONN. FEM. PUSH (.25) 16-14 GA. 7
42 |011238-008|LOCKWASHER, 1/2 DIA SPLIT 223 | 029931-005|CONN. FEM. PUSH (.25) 10-12 GA. 3
43 [011252-012|SCREW, 1/2-13 UNC HEX HD CAP X 1 1/2 224 | 029825-002|DIODE, 5 AMP 3
44 1011238-006 | LOCKWASHER, 3/8 DIA SPLIT 225 | 029433-099 | CABLE, 18 GA 24 COND 6 FT.
45 1011254-008|SCREW, 3/8-16 UNC HEX HD CAP X 1 226 | 029496-099 | CABLE, 16 GA 2 COND 6 FT.

46 | 067672-020 | SCREW, M8 X 1.25 HEX HD CAP X 20MM
47 |011238-005|LOCKWASHER, 5/16 DIA SPLIT

NOTE: Iltems 3 through 18 included with Item 2.

Page 6-34 ABG62 Work Platform



lllustrated Parts Breakdown - Engine Module Assembly, AB62 Diesel

TO CLEAN DRY THREAD

> )
s c . L,
== APPLY LOCTITE 242 > -
= R EQUIVALENT (29 | |/
1
(34) )

Drawing # 1 of 2
AB62 Work Platform Page 6-35



THR 4
a8

ERC

3N00W
TI03.LNOD
JLLI0HL

ABG62 Work Platform

lllustrated Parts Breakdown - Engine Module Assembly, AB62 Diesel

| || II b
BN
8/1HK
THR
(]
AES S0~ ypgm |
1A WA~ yeas |
| : =
| | INCEL T I |
THR
N
JOIHIH — YW/IAR |
290 i s
T3N3 Tos
(2L
/S8
dld ANIRIED T THANSD |
(L
WV INWVEEMEL — e |
AWV IINSSTId I0 T TARTE |
NN
NG
L@
i+
o b ©
&)
o g
dind g
Ad3LLvE \ N
170A 21 “’
®
2= ‘ %
'sid O @
@3 Vo 0l
o 03 v 01 _ IMOON TO4INDD NI RCRANN =)
of] AM3LLYE "XV 1T0A 21
AVI3d 340
M@ ks AN 3NIONT T13S3I0

Drawing # 2 of 2

Page 6-36



Illustrated Parts Breakdown -

NOTES:

ABG62 Work Platform Page 6-37



lllustrated Parts Breakdown - Cover Assembly

Cover Assembly
104015-000

ITEM| PART NO. PART/MATERIAL DESCRIPTION
1 | 104075-000| TURRET COVER RIGHT

Qry.

068904-000| LATCH

104099-000 | LATCH BLOCK

104098-000 | LATCH BLOCK

104450-000 | STRUT BRACKET RIGHT

104056-000 | RIGHT COVER BRACE

2
3
4
5 |104292-000|EXHAUST PIPE
6
7
8

104084-000 | HINGE

9 | 104089-000|HINGE MOUNT RIGHT FRONT

10 |104090-000 HINGE MOUNT RIGHT REAR

11 | 104078-000(RIGHT DOOR MOUNT

g [ (NI [ N Y g Y O B O [ N

12 [ 104077-000|LEFT DOOR MOUNT

X
m
T

13 | 104451-000STRUT BRACKET LEFT

14 | 104093-000 | HINGE MOUNT LEFT REAR

15 | 104092-000|HINGE MOUNT LEFT FRONT

16 | 104057-000|LEFT COVER BRACE

17 | 104076-000| TURRET COVER LEFT

ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
19 |104416-000{COVER PANEL, RIGHT 1
20 |104415-000|COVER PANEL, LEFT 1
23 |011248-004|LOCKNUT, 1/4-20 UNC HEX 9
24 | 011252-022| SCREW, 1/4-20 UNC HEX HD CAP X 2 3/4 9
26 |013923-008|SCREW, #10 TYPE AB SLFTP HWH X 1 4
27 |061692-099| GROMMET MATERIAL A/R
28 |100370-099|DOOR SEAL, “C” A/R
29 | 104374-000|SPRING, GAS 2
30 |104374-001 |BALL JOINT ASSEMBLY 4
31 |011240-005 | WASHER, 5/16 DIA STD FLAT 88
32 |104479-000|SPACER, DOOR MOUNT 2
34 |011253-008|SCREW, 5/16-18 UNC HEX HD CAP X 1 44
35 |011253-006|SCREW, 5/16-18 UNC HEX HD CAP x 3/4 5
36 |011248-005|LOCKNUT, 5/16-18 UNC HEX 48
37 |011826-004|SCREW, #10-32 UNF RD HD MACH X 1/2 8
41 |011240-006| WASHER, 3/8 DIA STD FLAT 8
42 |011248-006|LOCKNUT, 3/8-16 UNC HEX 8

18 |104455-000| SPRING MOUNT

[NCY R G G R Y

Page 6-38

ABG62 Work Platform




lllustrated Parts Breakdown - Cover Assembly

104457-000 ON TURRET (REF)

AB62 Work Platform Page 6-39



lllustrated Parts Breakdown - Upper Controller Assembly, AB62 Gas

Upper Controller Assembly, AB62 Gas

104018-000

ITEM| PART NO. PART/MATERIAL DESCRIPTION

1

104270-000

ENCLOSURE, UPPER CONTROLS

Qry.

068594-000

JOYSTICK - OPERATOR

066805-012

CONTACT BLOCK N.O./N.C.

029871-001

TOGGLE SWITCH, SPDT 3 POS

012797-000

TOGGLE SWITCH, SPDT

104497-000

CONTROLLER ASSEMBLY

* OOl

104497-002

PC BOARD W/POT

*

066544-013

BOOT HANDLE

066786-011

HANDLE HALVE FRONT

066786-012

HANDLE HALVE REAR

066786-013

GASKET HANDLE

066786-016

BOOT ROCKER

066786-021

SWITCH PUSH BUTTON

066786-024

SWITCH STEERING MICRO

068592-008

SWITCH DRIVE MICRO

012798-004

SWITCH TOGGLE, DPDT MOMMENTARY

068590-000

BASE, INDICATOR LAMP

068591-001

LAMP T-2 1/2

068595-002

LENS AMBER

068595-001

LENS RED

064446-003

EMERGENCY STOP BUTTON

064443-002

CONTACT BLOCK, N.C.

064417-001

FLANGE MOUNT

067654-000

SWITCH, PUSH BUTTON

068593-004

SWITCH

008271-001

SWITCH GUARD

064443-001

CONTACT BLOCK, N.O.

067652-000

SWITCH, PUSH BUTTON

104307-000

MAIN COVER

104308-000

TOP COVER

011709-004

SCREW, #10-24 UNC RD HD MACH X 1/2

011248-003

LOCKNUT, #10-24 UNC HEX

% "% [ Y G [P Y (Y Y 1Y Y (Y Y PG 1Y) Y Y G ) ) Y Y (PG ) [ Y PG DY DY -~ = N B

Page 6-40

ITEM PART NO. PART/MATERIAL DESCRIPTION Qrty.
24 1015964-000|PLUG, HOLE 2
201 | 104270-000| UPPER CONTROL BOX REF
202 | 029925-002| CONNECTOR CABLE 1/2 NPT 1
203 | 029939-002|LOCKNUT 1/2 NPT 1
204 |100334-000SWITCH, LEVER 1
205 | 066807-001 |ALARM 107DB 1
206 | 068132-001|RELAY, 12 VDC 1
207 | 026553-003|RIVET, POP 3/16 .126-.250 GRIP 1
210 | 065926-012| CONNECTOR, PLUG 31 SOCKET 1
211 |1 015790-003| SOCKET, 16-18 GA 26
212 | 028800-015|PLUG, SEALING 5
213 [104387-000| CONNECTOR, 1
214 1029928-010| TERMINAL. STRIP 1
215 | 011252-006|SCREW 1/4-20 UNC HHC X 3/4 LG 4
216 | 011240-004 | WASHER 1/4 FLAT 4
217 | 011248-004|LOCKNUT 1/4-20 UNC 4
218 |104383-000 | MULTIPLEX TRANSMITTER 1
219 | 011248-002 | LOCKNUT, #8-32 UNC HEX 2
220 | 011708-006|SCREW, #8-32 UNC RD HD MACH X 3/4 2
221 | 104480-000| MOUNTING PLATE, UPPER CONTROLLER 1
222 |100337-099|0-RING CORD 3/16 FT 3.5
301 {029610-002| CONN, FORK 16-14 #8 28
302 | 029610-007|CONN, FORK 22-16 #8 38
303 | 029616-004| CONN, FEMALE PUSH 22-16 7
304 | 029617-004|CONN, MALE PUSH 22-16 2
305 | 029428-099|WIRE, 18 GA. WHITE A/R
306 | 029371-099|WIRE, 16 GA. YELLOW/GREEN AR
307 |029601-005|CONN, RING 22-16 #10 DIA 3
308 |029601-016|CONN, RING 22-16 #2 DIA 6
* Not shown

ABG62 Work Platform




lllustrated Parts Breakdown - Upper Controller Assembly, AB62 Gas

Drawing # 1 of 4

AB62 Work Platform Page 6-41



lllustrated Parts Breakdown - Upper Controller Assembly, AB62 Gas

\\\

MOUNTING HARDWARE
PROVIDED WITH ALARM >

Drawing # 2 of 4
Page 6-42 ABG62 Work Platform



‘ST NO 03UNIdd LON 34V S331130
“ATND 3ONI$3433 ¥0d 3o SH38WTN 3ATA ONIMDTT0S S¥3LIST:3U0N

lllustrated Parts Breakdown - Upper Controller Assembly, AB62 Gas

HOLTNS —
NOILINOI D
[ e
HEgs 05T 05T
[E[6 gy P07 0T
- L0777
- ® IR s
- Mw 18 1el
- 2 d0133NND] El8
(A d3ZINILdD
o« M
801 I3 M
€ e e
ES I g
Bl 1t 5
%o \ e il
ST 6l = i
I 718
I e
1 o
® ® I . WYY
@ e @ BET El |
et /
® BEL 11
@ @ YL 01
] B = s =z 2= ] i
@ £01 8 ~ £ A = 2
@ @ VoL T
@ 52 g
® ® il 5
0] v
Q 001 £
@ 6 BOST 3
VOST T
ON JTh N NId
¥ J01D3NNDD
diLs
AINTDAINI 3SIVd 8Ir ON3LX3 Woog 3SIVd Woog o3STd
jginh s nns EIAS EN 40N
! € —C—oOXNO ilo ilo 1o
. . T z]8 clo €|O 31e)
o Fo € | O WO v|O ¥|O v O
dial =
s sius oxs ENGIERN'S ey zjo ale) 2o
d3mM0d 1037138 03343
XY 1A O0VIH =
E3 w ERERE] SRE = z 2 2 2 R
5 ERE [ FE. &
5 o1 |~ o P
=
K 0o0o0o0 0000
. r . € v 2 T E v e
T8 e[© Oy 4
1
Y] . ns
(033dS Woog N3OH oINS BHS
13A37 393 R
H37I0NINDD 3Lv10d8 39Y] FENE

Page 6-43

Drawing # 3 of 4
ABG62 Work Platform




lllustrated Parts Breakdown - Upper Controller Assembly, AB62 Gas

WIRE NO. SIZE FROM 10 WIRE NO. SIZE FROM 10
100 18 AWG SWIB-1 A-3 136 18 AWG SW15-1 A-20
101 18 AWG SWIA-1 A-4 137 18 AWG L1 A-12
102 18 AWG SW13-2 IGN (BAT) 138 18 AWG L2 A-13
103A 16 AWG HORN 4 SWIA-2 138A 18 AWG LSI(+) TB3-5
103B 16 AWG - HORN 4 139B 18 AWG A-11 TB3-5
103D 18 AWG TB3-4 SW1A-2 140 18 AWG A-15 OPT-1
103E 16 AWG A-22 B34 141 18 AWG A-16 OpPT-2
103AB 18 AWG CONT TB-2 CONTR-(+) 142 18 AWG A-17 OPT-4
103AC 18 AWG CONT TB-2 K1-87 143 18 AWG A-18 OPT-3
104 18 AWG A-T - 144 18 AWG A-5 BT1-1
104A 18 AWG SW10-2 SWi1-2 145 18 AWG A-6 BT1-2
104B 18 AWG SW9-2 SW10-4 146 18 AWG SW15-2 A-14
104C 18 AWG SW9-4 SW9-2 147A 18 AWG 1B3-1 CONTR TB-1
104D 18 AWG SW10-2 SW10-4 147B 18 AWG 1B3-1 K1-87
104E 18 AWG SW6-2 SW7-2 148 18 AWG A-26 CONTR-(R)
104F 18 AWG SW7-2 - 150A 18 AWG A-1 183-9
104H 18 AWG SWi2-2 SWiz2-4 150B 18 AWG A-2 183-9
104J 18 AWG SW8-2 SWg-4 150C 18 AWG 1B3-9 BT2-02
104K 18 AWG SW13-2 SW13-4 150D 18 AWG 1B3-9 BT2-04
104L 18 AWG SWi1-2 SWil-4 150E 18 AWG 1B3-10 LSI (=)
104M 18 AWG SWi2-4 1B3-6 150G 18 AWG 1B3-10 CONTR-(-)
104N 18 AWG SWi2-2 SW8-2 150H 18 AWG K1-85 1B3-10
104P 18 AWG SW13-4 SWi1-2 W-01 18 AWG L1 GND 1B3-10
104R 18 AWG SW8-4 SW13-2 W-02 18 AWG L1 GND L2 GND
1048 18 AWG SW4-4 SW6-2 W-03 18 AWG L2 GND 1B3-10
1041 18 AWG SW4-4 1B3-8 - - - -
104w 18 AWG 1B3-7 BT2-01 - - - -
104X 18 AWG 1B3-7 BT2-03
104Y 18 AWG IGN (IGN) 1B3-8
104AA 18 AWG RS1-RED 1B3-6
106 18 AWG A-25 1B3-2
107 18 AWG A-8 CONTR-B
108 18 AWG BT3-2 CONTR-A
109 18 AWG BT3-2 CONTR-CX)

110 18 AWG BT4-10 CONTR TB-3
111 18 AWG BT4-5 CONTR TB-4
113 18 AWG A-23 BT3-12
114A 18 AWG BT3-3 1B3-3
114B 18 AWG 1B3-3 K1-86
114C 18 AWG K1-30 1B3-3
115 18 AWG SW4-3 BT3-08
117 18 AWG SW6-3 BT3-10
118 18 AWG SW7-1 BT4-11
119 18 AWG SW7-3 BT4-6
120 18 AWG SWB-1 BT4-9
121 18 AWG SW8-3 BT4-4
122 18 AWG SW9-1 BT3-1
123 18 AWG SW9-3 BT3-7
124 18 AWG SW10-1 BT4-12
125 18 AWG SW10-3 BT4-1
126 18 AWG SWII-1 BT4-2
127 18 AWG SWI1-3 BT4-2
128 18 AWG SWI1-3 BT4-2
129 18 AWG SWi2-3 BT3-9
130 18 AWG SW13-3 BT3-11
131 18 AWG SWI3-1 BT3-6
132 18 AWG RSI-BLK A-9
133 18 AWG HORN-3 A-21
135 18 AWG SW15-3 A-19

Drawing # 4 of 4

Page 6-44

ABG62 Work Platform



Illustrated Parts Breakdown -

NOTES:

ABG62 Work Platform Page 6-45



lllustrated Parts Breakdown - Upper Controller Assembly, AB62 Diesel
Upper Controller Assembly, AB62 Diesel

104017-000
1 |104270-000| ENCLOSURE, UPPER CONTROLS 1 201 | 104270-000| UPPER CONTROL BOX REF
2 | 068594-000]|JOYSTICK - OPERATOR 5 202 |029925-002| CONNECTOR CABLE 1/2 NPT 1
3 | 066805-012|CONTACT BLOCK N.O/N.C. 12| | 203 [029939-002| LOCKNUT 1/2 NPT 1
5 | 012797-000| TOGGLE SWITCH, SPDT ] 204 | 100334-000| SWITCH, LEVER 1
6 |104497-000| CONTROLLER ASSEMBLY ] 205 | 066807-001|ALARM 107DB 1
*[104497-002| PC BOARD W/POT 1 206 | 068132-001| RELAY, 12 VDC 1
[ 066544-013| BOOT HANDLE ] 207 | 026553-003|RIVET, POP 3/16 .126-.250 GRIP 1
1 066786-011] HANDLE HALVE FRONT ] 210 | 065926-012| CONNECTOR, PLUG 31 SOCKET 1
* 1 066786-012| HANDLE HALVE REAR 1 211 | 015790-003| SOCKET, 16-18 GA 2%
* 1 066786-013| GASKET HANDLE 1 212 | 028800-015|PLUG, SEALING 5
+1066786-016| BOOT ROCKER ] 213 [104387-000| CONNECTOR, 1
*[066786-021| SWITCH PUSH BUTTON ] 214 [029928-010| TERMINAL. STRIP 1
~[066786-024| SWITCH STEERING MICRO ] 215 | 011252-006| SCREW 1/4-20 UNC HHC X 3/4 LG 4
*[068592-008| SWITCH DRIVE MICRO ] 216 | 011240-004| WASHER 1/4 FLAT 4
7 | 012798-004| SWITCH TOGGLE, DPDT MOMMENTARY ] 217 | 011248-004| LOCKNUT 1/4-20 UNC 3
8 | 068590-000 | BASE, INDICATOR LAMP 3 218 | 104383-000| MULTIPLEX TRANSMITTER 1
9 | 068591-001|LAMP T2 172 3 219 | 011248-002| LOCKNUT, #8-32 UNC HEX 2
10 | 068595-002| LENS AMBER > 220 | 011708-006| SCREW, #8-32 UNC RD HD MACH X 3/4 2
11 | 068595-001| LENS RED ] 221 [104480-000| MOUNTING PLATE, UPPER CONTROLLER 1
12 | 064446-003| EMERGENCY STOP BUTTON 1 222 [100337-099]0-RING CORD 3/16 35
13 [ 064443-002| CONTACT BLOCK, N.C. 2 301 | 029610-002| CONN, FORK 16-14 #8 28
14 [064417-001| FLANGE MOUNT ? 302 | 029610-007 | CONN, FORK 22-16 #8 35
15 | 067654-000| SWITCH, PUSH BUTTON ] 303 | 029616-004| CONN, FEMALE PUSH 22-16 7
16 | 068593-004| SWITCH ] 304 | 029617-004| CONN, MALE PUSH 22-16 2
17 1008271-001| SWITCH GUARD > 305 | 029428-099|WIRE, 18 GA. WHITE MR
18 | 064443-001| CONTACT BLOCK, N.O. 3 306 | 029371-099|WIRE, 16 GA. YELLOW/GREEN AR
19 | 067652-000| SWITCH, PUSH BUTTON ] 307 |029601-005| CONN, RING 22-16 #10 DIA 3
20 | 104307-000| MAIN COVER ] 308 | 029601-016|CONN, RING 22-16 #2 DIA 8
21 104308-000TOP COVER 1
22 [011709-004] SCREW, #10-24 UNC RD HD MACH X 1/2 8 * Not shown
23 | 011248-003| LOCKNUT, #10-24 UNC HEX 8
24 | 015964-000] PLUG, HOLE 2

Page 6-46 ABG62 Work Platform



lllustrated Parts Breakdown - Upper Controller Assembly, AB62 Diesel

Drawing # 1 of 4

Page 6-47

ABG62 Work Platform



lllustrated Parts Breakdown - Upper Controller Assembly, AB62 Diesel

MOUNTING HARDWARE
PROVIDED WITH ALARM

Drawing # 2 of 4

Page 6-48 ABG62 Work Platform



HOLINS _—
NDILINOI D
9B =
LB
=
8=
%]
o [r]e 05T
m v wor—LEL! A
1€ 218
3 _
[ =
[
- @2 J01I3NNDD
8yl [ d3ZIWI1d0
01 & —
a1 %
€&
¥
EE1 12
[ <
S
Sl 6l (e[n wl
en__ Bl
Zn 10 ue
o =
® _® o1 ‘ WAV
® ® ® ® 81 El c
€ el
AN
@ @ @ @ Vel 07
Z1 6 s s ElERIE ] s
@ @ @ @ 01 8 ™ 2 =B R /R 2
¥a1 L
@ e S E]
©) ® [l S
o ® (] ¥
a1 €
@ @ 8051 [3
VOS1 T
LEN ) ‘N NId

V d0.133NNDD

Page 6-49

lllustrated Parts Breakdown - Upper Controller Assembly, AB62 Diesel

diLs

€0-M 0L AINIISINI 3SIvy 8Ir s ON31X3 Woog e

3SIvd WoDg
WS ans

NS
3 @ O NO t t 1
_ 9N1d ADTD 2 a Lo € - € - €
O ] @ 1 QN O v 2 v IS 14
I} 1 ] 2 2 2

Q000

Q00O

[eejo)e]
0]

>
w
=
[c}
4
&
2R

501
Sral
5
E3)
m
Vo1
W01
E3
10-4
VEOT
0
101
20
V0
0
)
4
£
0
(3}
€1
NvO'
o1

S €
$3M0d 033dS @
XY OVIH "
(=

4]

S slejvjef! = 1= B8 |5 = S |5 = N [N S NN S
g B[ 5 RR [ X5E B B .8
g SEER[R m i B G
I 0000 0000
[~} ml ¢ T € v ¢ T € v ¢
.P. g € ] o ¥ I
Kl !
.H o=} sy s
033dS WOD8 NSOH ot o
T3A31 39¥2 J1VL0Y
33TIONINDD 31vi0d 39¥] FENT

Drawing # 3 of 4
ABG62 Work Platform




lllustrated Parts Breakdown - Upper Controller Assembly, AB62 Diesel

WIRE NO. SIZE FROM 10 WIRE NO. SIZE FROM 1o
100 18 AWG SWIB-1 A-3 136 18 AWG L3 A-20
101 18 AWG SWIA-1 A-4 137 18 AWG L1 A-12
102 18 AWG SW13-2 IGN (BAT) 138 18 AWG L2 A-13
103A 16 AWG HORN 4 SWIA-2 139A 18 AWG LSIC(+) 1B3-5
1038 16 AWG - HORN 4 1398 18 AWG A-11 TB3-5
1030 18 AWG 183-4 SWIA-2 140 18 AWG A-15 OPT-1
103E 16 AWG A-22 TB3-4 141 18 AWG A-16 OPT-2
103AB 18 AWG CONT TB-2 CONTR-C+) 142 18 AWG A-17 OPT-4
103AC 18 AWG CONT TB-2 K1-87 143 18 AWG A-18 OPT-3
104 18 AWG A-T - 144 18 AWG A-5 BT1-1
104A 18 AWG SW10-2 SWi1-2 145 18 AWG A-6 BT1-2
1048 18 AWG SW8-2 SW10-4 147A 18 AWG 1B3-1 CONTR TB-1
104C 18 AWG SW8-4 SWg8-2 1478 18 AWG B3-1 K1-87
104D 18 AWG SW10-2 SW10-4 148 18 AWG A-26 CONTR-(R)
104E 18 AWG SW6-2 SW7-2 150A 18 AWG A-1 1B3-9
1 04F 18 AWG SW7-2 - 1508 18 AWG A-2 1B3-3
104H 18 AWG SWi2-2 SWi2-4 150C 18 AWG TB3-9 BT2-02
104J 18 AWG SW8-2 SW8-4 1500 18 AWG 1B3-9 BT2-04
104K 18 AWG SW13-2 SW13-4 150E 18 AWG B3-10 LST (=)
104L 18 AWG SWil-2 SWi1-4 150G 18 AWG B3-10 CONTR-C-)
104M 18 AWG SWi2-4 TB3-6 150H 18 AWG K1-85 TB3-10
104N 18 AWG SWi2-2 SW8-2 W-01 18 AWG L1 GND TB3-10
104P 18 AWG SWi3-4 SWi1-2 W-02 18 AWG L1 GND L2 GND
104R 18 AWG SW8-4 SW13-2 W-03 18 AWG L2 GND TB3-10
1048 18 AWG SW4-4 SWe-2 - - - -

10417 18 AWG SW4-4 TB3-8 - - - -
104W 18 AWG 183-7 BT2-01 - - - -
104X 18 AWG T83-7 BT2-03
104y 18 AWG IGN (IGN) TB3-8
104AA 18 AWG RS1-RED TB3-6

106 18 AWG A-25 TB3-2

107 18 AWG A-8 CONTR-B
108 18 AWG BT3-2 CONTR-A
109 18 AWG BT3-2 CONTR-(X)
110 18 AWG BT4-10 CONTR TB-3
111 18 AWG BT4-5 CONTR TB-4
113 18 AWG A-23 BT3-12
114A 18 AWG BT3-3 TB3-3

1148 18 AWG TB3-3 K1-86

114C 18 AWG K1-30 1B3-3

115 18 AWG SW4-3 BT3-08

117 18 AWG SW6-3 BT3-10

118 18 AWG SW7-1 BT4-11

119 18 AWG SW7-3 BT4-6

120 18 AWG SW8-1 BT4-9

121 18 AWG SWe-3 BT4-4

122 18 AWG SW3-1 BT3-1

123 18 AWG SW8-3 BT3-7

124 18 AWG SW10-1 BT4-12

125 18 AWG SW10-3 BT4-1

126 18 AWG SWIl-1 BT4-2

127 18 AWG SWi1-3 BT4-2

128 18 AWG SWIL-3 BT4-2

129 18 AWG SWi2-3 BT3-9

130 18 AWG SW13-3 BT3-11

131 18 AWG SW13-1 BT3-6

132 18 AWG RS1-BLK A-9

133 18 AWG HORN-3 A-21

Drawing # 4 of 4

Page 6-50

ABG62 Work Platform



Illustrated Parts Breakdown -

NOTES:

ABG62 Work Platform Page 6-51



lllustrated Parts Breakdown - Lower Controller Assembly, AB62 Gas

Lower Controller Assembly, AB62 Gas

104020-000

ITEM| PART NO.
1 1104271-000

PART/MATERIAL DESCRIPTION
LOWER CONTROLS ENCLOSURE

Qry.

104312-000

CIRCUIT MOUNT

068582-010

CIRCUIT BREAKER, 10 AMP

CIRCUIT BREAKER, 20 AMP

067652-000

BUTTON PUSH, GREEN

064443-001

CONTACT BLOCK, N.O.

2
3
4 1068582-020
5
6
7

067654-000

BUTTON PUSH, BLK

8 |066516-010

PLUG, 3/4

10 |012798-000

SWITCH, TOGGLE SPDT

11 {008271-000

GUARD, SWITCH

12 | 064446-003

SWITCH, E-STOP

13 | 064443-002

CONTACT BLOCK, N.C.

14 | 100335-000

KEY SWITCH, KEYED

*1068807-010

KEY

15 |068860-000

CONTACT BLOCK, N.O.

16 |100331-000

OIL PRESSURE GUAGE

17 [100330-000

TEMPERATURE GUAGE

18 |015752-000

HOUR METER

19 [104397-000

MULTIFLEX RECEIVER ASSEMBLY

20 |068132-001

RELAY, 12 VDC

21 1029928-010

TERMINAL STRIP

22 |104398-000

RELAY CARD ASSEMBLY

23 |015790-006

CONNECTOR, RECEPTICAL 40 PIN

24 1015790-011

CONNECTOR, RECEPTICAL 24 PIN TYPE A

25 |015790-014

CONNECTOR, RECEPTICAL 24 PIN TYPE B

alalalalalw|ala|lamlalplalaln=ml~~ = o= ==

26 |015790-004

PIN, 16-18 GA

~
~

ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
27 |028800-015|PLUG, SEALING 11
28 |011709-004|SCREW, #10-24 UNC RD HD MACH X 1/2 12
29 |011708-004|SCREW, #8-32 UNC RD HD MACH X 1/2 4
30 |011248-003|LOCKNUT, #10-24 UNC HEX 16
31 |011248-002|LOCKNUT, #8-32 UNC HEX 11
32 |011708-003|SCREW, #8-32 UNC RD HD MACH X 3/8 3
33 |104387-004| CONNECTOR, 1
34 1011709-010| SCREW, #10-24 UNC RD HD MACH X 1 1/4 4
35 |011715-005|SCREW, #6-32 UNC RD HD MACH X 5/8 2
36 |011248-032|LOCKNUT, #6-32 HEX 2
37 |011708-006|SCREW, #8-32 RD HD MACH X 3/4 4
201 | 029610-007|CONN, FORK 22-16 #8 28
202 | 029610-002| CONN, FORK 16-14 #8 48
203 | 029615-001|CONN, FEMALE PUSH 22-18 UNINSLATED 20
204 | 029615-002| CONN, FEMALE PUSH 16-14 UNINSULATED 8
205 | 029616-003| CONN, FEMALE PUSH 10-12 INSULATED 2
206 | 029616-002| CONN, FEMALE PUSH 16-14 INSULATED 6
207 | 029616-004|CONN, FEMALE PUSH 22-16 INSULATED 7
208 | 029610-002| CONN, BUTT 14-16 3
209 | 029610-001|CONN, BUTT 22-18 7
210 |029617-004 | CONN, MALE PUSH 22-16 INSULATED 2
211 | 029428-099| WIRE, 18 AWG WHITE AR
212 | 029371-099|WIRE, 16 AWG YELLOW /GREEN AR
213 | 029473-099| WIRE, 12 AWG WHITE A/R
214 | 029472-099| WIRE, 12 AWG BLACK A/R
215 | 029507-099| WIRE, 12 AWG GREEN A/R

Page 6-52

ABG62 Work Platform




lllustrated Parts Breakdown - Lower Controller Assembly, AB62 Gas

Drawing # 1 of 3

AB62 Work Platform Page 6-53



lllustrated Parts Breakdown - Lower Controller Assembly, AB62 Gas

I

=
oo
007
o0
Eeig

07

SSINAVH JAIA 30010

o=
cia

I = e |
o1 6 B L g ¥ E 4 1 w % < ﬁ e | @ ﬁ 2 QMXM
Al 0 e m \D B m on
e A A JUYI0 131 IUY108 39D e
ol by by bl by o ot sl skl e " bl sl ulsl " s s
S5 2 RERM BRE ° [RFRRR [ BEER %S 5 2ERP xE Halig E] PR P S %muu
@ ¢ OO0 OO0 &l g
o g —
o e M0
3A37 F9v3 XNV
00v
m |m H m oow
= [ Telefv]s s [e]e [s]o]n ﬁTﬁT;m;m;h;m;m;giiﬁmNTNTmeTimlmiimmk e
00 0o il il il =3 =3
I 1 R s> ||| o oo
y b e n R e ok ok ok
O |4 O |4 O|4
mV/ VENS OEMS SENS EENS
coqQ!t K d38Td 3SIvd Woog ON3LX3 WOO8 3SIvd aIr
3 00
T
:m_i g OREERR I BRI EEREESE
@ ® @
| NN XN
| OOOVEN] OO\
s ORIOANG; @ | @] (@ = E = SEE B EE
mww - alellal ol e
{11]5 H— vose
CHEZ:1ES J
{6 [€ —onie
_Lis -8 9ie U HHEEHEE  HEEEEEEEEEEE
Y [y o —" BEE BYSHNYE AEEBEHSEKRNS
we—{e|t— e o
8lE—{E[8— zee 7l
mwm‘”MW‘ €8t ‘m%” b1 02 B 2 & 7 o _unum
-5~ - 1ee—fei[a — oee 4
== se eI oce (ON) O SN EONS DN ON s “lavis e
;. P I ORI ORIO, @ | |@ | @ RPWI\ELRENE o HALINS INIONT g0
vee—TTiH— o LE—{BlZP— e Y@@ elnsie NiTREREN
see—zle— e e —{L] I F— e
9 —E|B|— o g
Loe—{7[or— e
8E—HS 11— 7iE €18 e e e
s —8fel— e _ _ EEEEEEE R R EEEEEY ]
I 43 -
91S-0E3WD 333123 B EE g R
S48 XSNELLA VLISIE 1€ ® & ® & G G G & ©
Zse—{1]L— 8 v18 EEE
%me\ 6o = - ® W a® ® ® YO\ & @ v ot
— o -
mmmJMH‘ 3 SEE vee OB 9E ¢ CRCNONONC =@
e J[s i — oo vie e Q@ dlle o | @ @@
LsE—{a2— e - 2ze ot
0 dh3L
WY pEY  BHGHEE BY & 4y BunEAuSbANMBEYHHR oII0H [=13=]

ﬂ % dWv 02

Drawing # 2 of 3

ABG62 Work Platform

Page 6-54



lllustrated Parts Breakdown - Lower Controller Assembly, AB62 Gas

1-eal S8-82 aMy 91 NODY 60 ¢1-G18 OMv 81 ESE v0-cl8 E-0EMS Oy 81 BIE

01-c81 SB-8Y amy a1 WoDY [an] 11-618 OKy 8l1 c9e 60-218 £-62MS Oy 8l BIE

G8-01 GB-63 amy a1 100¥ - - - - 80-c18 1-6eMS oMy 81 LI1E

S8-82 GB-63 oMy a1 00y 98-014 E-HECHS gMv 81 J18e 20-118 €-B2MS Oy 81 gle

c8 Z-cal oMy a1 rooy Jao1a 30010 OMv 81 a19e 80-118 €-LCMS Oy 81 SIE

8 c-cal oMy a1 HODY Jao1a 30010 gMv 81 a19e £0-v18 E-TEMS Oy 81 Y1E

9ed 1-cal oMy 91 900% Jao1a 98-63 OMv 81 V19g 10-118 1-822MS Oy 81 drie

LEQ 1-cal aMy 91 4007 30010 01-618 OMv 81 19 - - Oy 81 -

8ed 1-cal aMy 91 3007 30010 98-62 OMv 81 19 V-B2MS e @ Oy 81 arie

6E0 1-cal amy a1 aooy ca 60-G18 OKy 8l1 09e 1-Yeehs ¥-BZMS Oy 81 JUIE

ON#9 110 ON9-dW3L amy a1 Jooy 012 B0-G18 OKy 8l1 BSE - - Oy 81 -

1-cal ONS9-110 oMy a1 800¥ ] L0-G18 9Ky 81 B8SE 01-calL ¢ 30010 Oy 81 VIIE

ONS9-dW3L Z-3313WnoH oMy a1 Yooy ¥13 90-518 OMv 81 8.5¢ ¢-Hanne &-VCMS oMy 81 VIIE

[Za] ¥ed oMy 81 B6E 512 90-518 gMv 81 VL5E 6-c8L 98-83 Oy 81 aLoE

123 8g oMy 81 86E 1-18L 60-G18 9Ky 81 95e 0E-01X 98-8 Oy 81 JLOE

L13 €-3313IWnoH amy 81 8L6E 63 ¥0-G18 OMv 81 S5E L8 OE-0TX Oy 81 aL0E

18 €-3313InoH amy 81 VLBE c1g E0-G1B OMv 81 ¥5E 023 £8-014 Oy 81 VLOE

ze8 EEO amy 81 96E 610 c0-G18 gmy Bl1 ESE 01-281 ¢ 30010 amy Bl LOE

Ll S—dW3l amy 81 SBE 813 10-G18 gmy Bl 4= E-z8L 0E-BX omy 8l SG0E

613 S-11o amy 81 YBE 820 Ie8 OKy 8l1 1S 9-c8L 1B-B3 Oy 21 350E

ce-18l1 le-181 oMy 81 OeBE E-ves 30010 gMv 81 A05E Ge-181 0Oc-18L Oy 81 0S0e

L1-181 g1-181 oMy 81 JeBE I-cal ¢-B2MS 9Mv 81 HOSE L-2c8L NNOD L1ng Oy 81 dS0E

Oe-181 ce-181 oMy 81 BE6E Z-CENS C-VEMS OMv 81 905€ NNOD LLng 620 Oy 81 NSOE

1e-181 L1-181 amy 81 VEBE Z-TENS C-VEMS gMv 81 405€ NNOD LLng €co Oy 81 WS0E

9 Ge-181 oMy 81 Z6E Z-TENS ¢-0EMS OMv 81 3056 9-c8L 1-dnoH oy 21 TI50E

[n] 0z-181 amy 81 16E 2-0ENS C-GEMS amy Bl 0ose Z21-181 L-18L amy Bl AS0E

8J SI-181 amy 81 06E 7-9MS C-SEMS OMv 81 Jose L-18L ¢-18L Oy 81 S0E

L] 01-181 amy 81 68E 7-9AS C-EEMS amy 8l 80SE Le-181 2l-18L Oy 81 HS0E

Led S-18L amy 81 88t C-EENS i@ gmv 81 V0SE 9-caL Le-181 Oy 81 950E

0cd NNOD Ling oMy 81 898 GeQ OF:] 9Ky 81 BrE L-2c8L €0-1118 Oy 81 450€

NNOD L1ng S0-118 oMy 81 VI8E 98 ¢0-618 9Ky 81 BrE L-28L go-1118 Oy 81 350€

013 11-118 oMy 81 858 sa 10-618 9Ky 81 LvE 9-caL So-1118 Oy 81 as0e

0cd 11-118 oMy 81 VS8E 818 ¥0-818 9Ky 81 are 9-caL co-1118 Oy 81 J50E

- - - - L18 ED-818 gmy Bl Sre L-28L 1-83 oy 21 850E

618 9-18L amy 81 ¥8E 918 ¢0-818 OMv 81 e L-28L E-T18 Oy 81 VS0E

¥1ad 60-218 amy 81 €8 c1g 10-818 OKy 8l1 EVE 0e-62 -8l Oy 81 AvOE

] 80-L18 amy 81 28 68 E0-€18 OKv 81 223 a13 18-B3 Oy 81 rv0E

¥a £0-L18 oMy 81 18E 12 80-v18 9Ky 81 CEE 0e-63 T-dW3L Oy 81 HYOE

€a 90-218 oMy 81 08t €12 60-v18 9Ky 81 VEE I-dW3L 1-110 Oy 81 9v0E

1o ¥0-L18 oMy 81 BLE OEa 10-cl8 9Ky 81 EEE €-caL E-Hcems Oy 21 d4v0E

zia €0-L18 oMy 81 8LE 2] NNOD 11ng OMv 81 aree ¢-82eNsS ¢-veems Oy 21 Iv0E

Sid ¢0-L18 amy 81 LLE NNOD L1ng cl-118 OMv 81 JIEE 1-110 130010 Oy 81 avoe

gig 10-L18 gmy 81 9LE 1eQ NNOD 11ng OMv 81 8IEE 130010 ¢-8] Oy 81 avoe

L1a ¢1-818 oMy 81 SLE NNOD L1ng 11-118 amy 8l VIEE 8 E-83 Oy 81 JV0E

€-cal 0E-8Y oMy 21 <] € 11-814 oMy 81 VLE 90-218 E-GEMS oKy 81 OEe 3] ¢-8] Oy 81 aroe

6-cal €3 oMy 21 M 81d 01-818 oMy 81 ELE £0-¢18 1-GEMS 9Ky 81 Bee c-8] €-83 Oy 81 V¥0E

c-8INS €-VEChS oMy 21 1] 03Ad383 60-918 oMy 81 CLE €0-cl8 1-¥EMS 9Ky 81 8ee €-caL €-83 Oy 81 Y0E

- - - - 80 80-918 oMy 81 1L 20-cl8 E-VEMS 9Ky 81 Lee 1-gINs 1-VIMS Oy 21 d420e

V-VECNS 3 oMy 21 12} L0 £0-818 amv 81 OLE 11-clg 1-EEMS 9Ky 81 gee Z-VINS ¢-dcems Oy 21 30E

- - - - ca 90-818 gmy 81 69 01-cl8 E-EEMS OMv 81 See Y-B2ZMS ¢-HCeMs Oky 21 acoe

Z-cal 23 aMy 91 nooy ] 60-818 oMy 81 83t E-vi8 1-CEMS OKv 81 143 Z-VINS ¢-veems Oy 81 J20E

Z-zal a] amy g1 1o0v 90 ¥0-918 amy 81 L3 20-v18 E-CEMS gmy Bl1 EcE Y-B2ZMS y-YZems amy Bl 820E

ovd 1-cal aMy 91 Nl 1e £0-818 gmy 81 99 1-vl8 1-TEMS OMv 81 443 E-B2ZMS E-VZZMs Oky 21 VZ0E

2-cal c-tal amy a1 3007 ge-181 ¢0-818 oMy 81 S9E cl-cl8 E-TEMS OKy 8l1 Iee Y-BECNS Y-YECMS Oy 81 108

1-cal ¥0-1118 amy 91 d00¥ o1d 10-814 Omv 81 ¥9E G0-¢l8 1-0EMS OKv 81 Oce 13 [-VIMS Oy 2l 00E
0L WOd4 3718 ‘ON 3dIM 0L WO EVAN ‘ON 39IM 0L WOd4 3718 e 0L WOd 3718 ‘ON_3dIM

Drawing # 3 of 3

Page 6-55

ABG62 Work Platform



lllustrated Parts Breakdown - Lower Controller Assembly, AB62 Diesel

Lower Controller Assembly, AB62 Diesel

104019-000

ITEM| PART NO.
1 1104271-000

PART/MATERIAL DESCRIPTION
LOWER CONTROLS ENCLOSURE

Qry.

104312-000

CIRCUIT MOUNT

068582-010

CIRCUIT BREAKER, 10 AMP

CIRCUIT BREAKER, 20 AMP

067652-000

BUTTON PUSH, GREEN

064443-001

CONTACT BLOCK, N.O.

2
3
4 1068582-020
5
6
7

067654-000

BUTTON PUSH, BLK

8 |104499-000

BUTTON PUSH, YELLOW

10 |012798-000

SWITCH, TOGGLE SPDT

11 {008271-000

GUARD, SWITCH

12 | 064446-003

SWITCH, E-STOP

13 | 064443-002

CONTACT BLOCK, N.C.

14 | 100335-000

KEY SWITCH, KEYED

*1068807-010

KEY

15 |068860-000

CONTACT BLOCK, N.O.

16 |100331-000

OIL PRESSURE GUAGE

17 [100330-000

TEMPERATURE GUAGE

18 |015752-000

HOUR METER

19 [104397-000

MULTIFLEX RECEIVER ASSEMBLY

20 |068132-001

RELAY, 12 VDC

21 1029928-010

TERMINAL STRIP

22 |104398-000

RELAY CARD ASSEMBLY

23 |015790-006

CONNECTOR, RECEPTICAL 40 PIN

24 1015790-011

CONNECTOR, RECEPTICAL 24 PIN TYPE A

25 |015790-014

CONNECTOR, RECEPTICAL 24 PIN TYPE B

alalalalalw|ala|lamlalplalalp=ml~~ = o= ===

26 |015790-004

PIN, 16-18 GA

~
~

ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
27 |028800-015|PLUG, SEALING 11
28 |011709-004|SCREW, #10-24 UNC RD HD MACH X 1/2 12
29 |011708-004|SCREW, #8-32 UNC RD HD MACH X 1/2 4
30 |011248-003|LOCKNUT, #10-24 UNC HEX 16
31 |011248-002|LOCKNUT, #8-32 UNC HEX 11
32 |011708-003|SCREW, #8-32 UNC RD HD MACH X 3/8 3
33 |104387-004| CONNECTOR, 1
34 1011709-010| SCREW, #10-24 UNC RD HD MACH X 1 1/4 4
35 |011715-005|SCREW, #6-32 UNC RD HD MACH X 5/8 2
36 |011248-032|LOCKNUT, #6-32 HEX 2
37 |011708-006|SCREW, #8-32 RD HD MACH X 3/4 4
201 | 029610-007|CONN, FORK 22-16 #8 28
202 | 029610-002| CONN, FORK 16-14 #8 48
203 | 029615-001|CONN, FEMALE PUSH 22-18 UNINSLATED 20
204 | 029615-002| CONN, FEMALE PUSH 16-14 UNINSULATED 8
205 | 029616-003| CONN, FEMALE PUSH 10-12 INSULATED 2
206 | 029616-002| CONN, FEMALE PUSH 16-14 INSULATED 6
207 | 029616-004|CONN, FEMALE PUSH 22-16 INSULATED 7
208 | 029610-002| CONN, BUTT 14-16 3
209 | 029610-001|CONN, BUTT 22-18 7
210 |029617-004 | CONN, MALE PUSH 22-16 INSULATED 2
211 | 029428-099| WIRE, 18 AWG WHITE AR
212 | 029371-099|WIRE, 16 AWG YELLOW /GREEN AR
213 | 029473-099| WIRE, 12 AWG WHITE A/R
214 | 029472-099| WIRE, 12 AWG BLACK A/R
215 | 029507-099| WIRE, 12 AWG GREEN A/R

Page 6-56

ABG62 Work Platform




lllustrated Parts Breakdown - Lower Controller Assembly, AB62 Diesel

y B G
&R B\

L BN
T R s —

Drawing # 1 of 3
ABG62 Work Platform Page 6-57



007 T00v SSINVH TN 30010

K]
TG cle

T
S
o0
To0F
007
ﬁjm
[ J

£a
[ZS

lllustrated Parts Breakdown - Lower Controller Assembly, AB62 Diesel

e X e
sl sl vlelz| | E| = ] e E| g8 ]
AL 0 ey m \D 6 m ony
g 3 3 JUY10Y 133NL 3U¥10Y 3992 :
il o bbb s s s b bl sl e " sl blE ks |2 " sas ans
S5 2 RERA BRE ° [RFRER [ERER B[S el B[ g7 5 kg Sl S
o o c ¢ c ¢ ot
¢ ¢ 00O [eReXe] & g
a8 </MW
Y ¥ o e SN0
13A37 39Y3 Xy
m _H_ _H_ _H_ _H_ _H_ _H_ m HOSE 05
3007
J mj o0 L
191 TTTT;iiiilc;:T;m;zF;ET;E?;&_NTNTNTNFN?NTN?N?Limm: i
0g oag 0 0 0 o
ﬂ TS0E ﬂ/v@m ﬂ/xmcm ﬂ,Lﬂ/ M[ﬂ/f ﬂJ ﬂ OFf - OFf
|t ¥ ¥ i B R FE - oz ok
O, B (o) B
VEAS 0ERS SEMS EEAS
EENIE] 3SIvd WooA ON3LX3 WOog 3ISIvY 8Ir
§ O ONEBERR I 5 OERR 5 HEERER
| |
! ! = w | | W |w w s | W |w
118 g g K : FEE 4B g EE
e8] -
{15 H— vose
1] ¥ h—\se 3
{6[ef—onie
[8lep— oie WY WHYWEHY  HHY Y HWEELEE
[[TH—atie BEE BYSHHYE HAHEEZHYSKRME
18t &
e | ]
€8E _alg, @ 3 B 22 ® 2 c Mmm
- 1ee—fei[a— oee
7 mmm\MﬂW e OVNIEN] OO\ 10N s “Tawvis Lo I |
Gee—0I| ¥ BIE s
i S SIEL e (G ONR O @@ | |@ AIN3DHN o5 HALTHS INIONT 9714 079 0a
o AT o ve—felel sz 9@ 919 © RIIBERER
=151 ol
se—z[e— e BeE—{L|TP— g€
oo —{[E[6]— eLe E
oe—{{v]or— e
80— G[T1— wE €18
e = o I e ‘ UHEHUHEEEY MR YHEHEURUNE
[ 43
P 915-0E3WD &3AIIITY B ER 2 #
si8 X3TdILTW ¥LI9I0
zse—{T]L— Bt @ ® ® & & ®
EsE—2|8]— o€ - %/@ W/Q W/ M/AW/“/“/“/ [=e8 =]aw o1
vsE—{E[6 — 03 VEE
mmmJﬂﬂ‘ 3 SEE @ @ @@ 6 @) @ | @] (@
96 —{S[T1}— 2ge vIE f ? € B B B B 8 5 o
1se—{8lel— ek - i 01
a 3313 L
WY HBY  HHEEBY B £ 4y SYSEYYURHBHLYYEE dnoH sme]
—
T

ABG62 Work Platform

Drawing # 2 of 3

Page 6-58



lllustrated Parts Breakdown - Lower Controller Assembly, AB62 Diesel

1-eal SB8-83 oMy 9t NOOY 60 ¢1-518 Onv 81 €9E ¥0-cl8 E-DEMS oMy 81 B1E

01-cal SB8-8M OMy 91 Wooy 48] 11-618 Onv 81 ¢8E 60-cl8 E-BZAS oMy 81 8lE

G8-01A GB-63 amy 9t ooy - - - - B0-cl8 1-62hS oMy 81 LIE

S8-83 GB-6M oMy 9t oy 98-01A E-gECKS oAy 81 J1%e co-118 E-B2KS oMy 81 qle

cd Z-cal oMy 9t ooy 3001a 30010 oAV 81 819e 80-118 E-L2KS oMy 81 SlE

5] Z-cal OMy 91 HoOY 300ra 30010 Onv 81 818e L0-v18 E-TEAS oMy 81 ViE

SE0 1-cal OMy 91 9007 300ra 98-63 Onv 81 VISE 10-118 1-822hS oMy 81 d11e

LED [-cal amy 9t 400¥ 30010 01-618 oAy 81 19 - - oMy 81 -

BED I-cal oMy 9t 3007 3001a 98-63 oAV 81 19 7-B2hS e oMy 81 arre

BE0 1-cal oMy 9t aooy sa 60-518 onv 81 09e 1-VZZhs 7-BZKS oMy 81 Jie

ON9 10 ONS9-dW3L OMy 91 J00¥ 013 80-518 Onv 81 BSE - - oMy 81 -

1-28l ON39-T10 amy 9t 800V ] L0-518 anv 81 BSE 01-caL ¢ 30010 amy 81 YIIE

ONS9-dW3L ¢-d31IWAN0H oMy 9t Y00y ¥1J 90-518 oAy 81 8L5E &-Baake &-vChS oMy 81 vilg

¢l red aMy 81 B6E S1J 90-518 oAV 81 VLSE 6-cal 98-8 oMy 81 0L0e

12 eg oMy 81 B6E 1-18L 60-518 onv 81 85€ 0e-01A 98-8 oMy 81 JL0E

L13 E-3313WN0H amy 81 BLEE 63 ¥0-518 anv 81 GSE L8 0E-0TX amy 81 BLOE

18 E-331IWAN0H any 81 VLBE clg £0-618 onv 81 vSE 023 18-014 oMy 81 VLOE

ce8 23] oMy 81 96E 610 ¢0-518 Onv 81 ESE 01-cal ¢ 30010 oMy 81 LOE

Al S—dW3l aMy 81 SBE 81J 10-618 Onv 81 ¢5E €-cal 0E-B83 oMy 81 SS0E

612 it OMy 81 Y6E 820 1<) Onv 81 1S 9-cal LB-8X oMy 21 dS0E

cz-18l le-181 amy 81 OEBE £-ves 30010 Inv 81 J0SE Ge-18 Oz-18 amy 81 0S0E

L1-181 g1-181 oMy 81 JEBE 1-cal ¢-B2hS oAV 81 HOSE L-cal NNOD Ling oMy 81 dS0E

Oe-1d1 ¢c-181 aMy 81 BEBE C-CERS C-VERS oAV 81 905E NNOJ LLng 62d oMy 81 NSOE

1¢-181 L1-181 oMy 81 VEBE C-TERS C-VERS Onv 81 4056 NNOJ LLng €ea oMy 81 WS0E

2i| Se-181 amy 81 cBE C-1EAS Z-0EMS Inv 81 305E 9-zal 1-anoH amy 21 1508

Sl 0c-181 any 81 16E ¢-DEMS ¢-GEMNS oAV 81 aose cl-1dL L-18L oMy 81 AS0E

8] Si-181 aMy 81 06E -GS ¢-GEMS oAV 81 J0SE L-181 c-18L oMy 81 rsoe

L3 a1-181 oMy 81 BBE ¥-8AS C-EEMS Onv 81 805E Le-181 ¢l-18lL oMy 81 HS0E

Len S-18L amy 81 BBE C-EEMS e SNV 81 V0SE 9-cal Le-181 My 81 950€

0zo NNOJ LLng amy 81 B9BE GED oie anv 81 BYE L-zAl EQ-TIL amy 81 4506

NNOD Ling So-118 oMy 81 V98E et ¢0-618 Onv 81 BYE L-cal g0-1114 oMy 81 350€

013 11-118 aMy 81 8586 et 10-618 Onv 81 LYE 9-cal Go-1114 oMy 81 0s0e

0c8 11-118 oMy 81 VSBE 818 ¥0-818 onv 81 SvE 9-cal c0-1114 oMy 81 JS0e

11-181 al amy 81 SBE L18 £0-B18 anv 81 SvE L-zAl 1-83 amy 21 BS0E

618 g-18L amy 81 YBE gig <0-818 gnv 81 rvE L-cal E-118 oMy 81 VS0E

10 60-418 aMy 81 €BE Glg 10-818 Onv 81 EvE 0E-63 -8l oMy 81 H0E

(310] 80-418 oMy 81 ¢BE 68 €0-€18 onv 81 223 917 LB-BX oMy 81 rvoe

va L0-L18 oMy 81 18E 1 80-v18 Onv 81 SEE OE-BX T-dW3l oMy 81 HY0E

€a g0-418 amy 81 0BE E1D 60-v18 9NV 81 VEE T-dW3l 1-110 oMy 81 Iv0e

ra ¥0-L18 aMy 81 BLE OEd 10-¢l8 onv 81 EEE €-cal E-HeChS oMy 21 v0E

cia €0-418 oMy 81 BLE €ca NNOD L1ng oAV 81 Q1ee ¢-8C2hs C-VZzhs oMy 21 3v0e

510 ¢0-L18 oMy 81 LLE NNOD LLng ¢1-118 Onv 81 JIEE 1-110 130010 oMy 81 avoe

el 10-£18 amy 81 8LE €0 NNOD L1ng Inv 81 BIEE 130010 c-8] amy 81 Ov0e

L10 ¢1-918 oMy 81 GLE NNOD LLng 11-118 oAV 81 VIEE 8 E-82 oMy 81 v0e

£-cal 0E-8X amy 21 G €18 11-918 oMy 81 VLE 90-cle E-GEMS Onv 81 OEE €d ¢-8] oMy 81 avoe

6-c8l €3 oMy 21 M 810 01-918 oMy 81 ELE L0-cl8 1-GEMS onv 81 BeE -8 E-82 oMy 81 VY0E

Z-8IAS E-VEZAS amy 21 EM 03A3SH 60-918 oMy 81 CLE E0-z18 1-VEMS Onv 81 BZE €-zal E-80 oMy 81 VOE

- - - - 80 80-918 amy 81 ILE c0-cle E-VEMS 9NV 81 LeE 1-81MS 1-YIMS amy 21 4e0e

V-YECAS c3 any 21 m L0 £0-918 oMy 81 0LE 11-cl8 1-EEMS Onv 81 gce c-VINS c-Heehs oMy 21 3e0e

ON9-7110 1l oMy 91 Aoy [l 90-918 oMy 81 B9E 01-cle E-EEMS Onv 81 See P-822hS ¢-HC2hS oMy 21 0eoe

¢-cal ¥ed OMy 91 noov a S0-918 oMy 81 B83E €-vi8 1-CERS onv 81 vee C-VINS C-VZZhsS oMy 81 Jeoe

¢-281 Ecd oMy 91 100% a0 ¥0-918 aMy 81 L9E ¢0-v18 E-ZEMS Onv 81 ECE P-82ZMS V-YZZhS oMy 81 B20E

ova I-cal oMy 91 Soo¥ e €0-918 oMy 81 99e 1-v18 1-TERS Onv 81 443 E-8cehs E-V2ehsS oMy 21 veoe

¢-c8l ¢-E8L oMy 91 d00v 9e-1d1 ¢0-918 oMy 81 Goe ¢l-cle E-TEMS Onv 81 143 P-8ECHS Y-VECKS oMy 81 10

1-cal ¥0-1118 OMy 91 doov o1g 10-918 OMy 81 ¥9E 60-cl8 1-0EAS Onv 81 0ce 3 1-VIAS oMy 21 00€
0L WOd4 IS ‘ON FdIM 0L Wod4 EVAN ‘ON JdIM 0L WOd4 3718 ‘ON 3dIM 0L WOd4 EVAN ‘ON 3dIM

Drawing # 3 of 3

Page 6-59

ABG62 Work Platform



lllustrated Parts Breakdown - Six Foot Cage Assembly

Six Foot Cage Assembly
102037-000

ITEM| PART NO. PART/MATERIAL DESCRIPTION

1

102193-001 | CAGE WELDMENT (6 FT.)

Qry.

100478-000 | LIFT-GATE WELDMENT

100481-000 | ROLLER TUBE

011253-022| SCREW, HHC. 5/16-18 UNC X 2 3/4

[opR NS N RN HIVR N \O)

011248-005|LOCKNUT, HEX. 5/16-18 UNC ESNA

NN (N — | —

100468-001 | PANEL, DECAL MOUNT

REF

DETAIL

GRIP STRUT
MOUNTING

Page 6-60

MOUNTING HOLES

A\\
/)

ITEM PARTNO. PART/MATERIAL DESCRIPTION Qry.
7 [026551-005| POP RIVET, 1/8” DIA. (3/16-1/4 GRIP) REF
8 |102271-061|GRIP STRUT 3
9 | 014996-004| WASHER, 1/4” FLAT 42
10 |011248-004| LOCKNUT, HEX 1/4-20 UNC ESNA 42
11| 011252-008| SCREW, HHC 1/4-20 UNC X 1 42

ﬁ .
@\ ?
K I
I
QY
|
~' : NOTE: LINE DRILL FOR RIVETS AT ASSY
= .\
(2 ‘
= @ |
~2 “
g \
/7 Q
4 —57
N
. Es |

ABG62 Work Platform




Eight Foot Cage Assembly, Option

lllustrated Parts Breakdown - Eight Foot Cage Assembly, Option

ITEM PART NO. PART/MATERIAL DESCRIPTION

7 |026551-005|POP RIVET, 1/8” DIA. (3/16-1/4 GRIP) REF
8 |102271-082|GRIP STRUT 3

9 | 014996-004| WASHER, 1/4” FLAT 44
10 |011248-004 |LOCKNUT, HEX 1/4-20 UNC ESNA 44
11 |011252-008 | SCREW, HHC 1/4-20 UNC X 1 44

102037-001

ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy.
1 | 102193-000| CAGE WELDMENT (8 FT.) 1
2 | 100478-000|LIFT-GATE WELDMENT 1
3 | 100481-000|ROLLER TUBE 2
4 | 011253-022| SCREW, HHC. 5/16-18 UNC X 2 3/4 2
5 |011248-005|LOCKNUT, HEX. 5/16-18 UNC ESNA 2
6 |100468-001|PANEL, DECAL MOUNT REF

LINE DRILL @.25
GRIP STRUT
MOUNTING HOLES

DETAIL

GRIP STRUT
MOUNTING 9@0

ABG62 Work Platform

Page 6-61



lllustrated Parts Breakdown - Control Module Assembly

Control Module Assembly

104021-000

ITEM| PART NO.
1 104023-000

PART/MATERIAL DESCRIPTION
FUEL TANK ASS’Y

Qry.

ITEM PART NO. PART/MATERIAL DESCRIPTION

29

014252-005

INSERT, 5/16-18 UNC

(=}
—
=<

2 062299-002

BATTERY, 12 V M/C

30

014252-004

INSERT, 1/4-20 UNC

*1062299-004

BATTERY,12V DRY

31

014252-006

INSERT, 3/8-16 UNC

104391-000

BATTERY, 12V

32

104418-000

ADAPTER, AUX. POWERUNIT

104033-000

VALVE BLOCK ASS’Y

33

104402-000

STRAP, FUEL TANK

AUX POWER UNIT, 12 VDC 1 GPM

34

104404-000

ANCHOR, FUEL TANK STRAP

027972-000

RELAY, MOTOR START

35

011240-004

WASHER, 1/4 STD FLAT

010148-001

FUSE 175 AMP

36

064040-001

BATTERY HOLD DOWN BAR

3
4
5 [104359-000
6
7
8

104421-000

GENERATOR FRAME WELDMENT

37

063082-000

J-BOLT, BATTERY HOLD DOWN

9 |104077-000

LEFT DOOR MOUNT

38

104472-000

BATTERY HOLD DOWN

10 |104309-000

TOP BLOCK MOUNT

39

100295-000

J-BOLT, BATTERY HOLD DOWN

11 | 104310-000

BOTTOM BLOCK MOUNT

40

014435-001

TERMINAL, BATTERY

12 | 104291-000

REAR PAN SUPPORT

4

011240-006

WASHER, 3/8 STD FLAT

13 | 104287-000

FRONT PAN SUPPORT

42

010154-000

COVER, BATTERY TERMINAL

14 |104288-000

LEFT PAN WELDMENT

43

011253-008

SCREW, 5/18 -18 UNC HEX HD CAP X 1

15 |011254-008

SCREW HHC GR5 3/8-16 UNC X 1

G| =m|alalalalalalalalala|la|a|al—

45

011253-022

SCREW, 5/16-18 UNC HEX HD CAP X 2 3/4

16 |011254-006

LOCK NUT, 3/8-16 UNC ESNA

—_
w

46

011248-005

LOCKNUT, 5/16-18 UNC HEX

17 | 011254-024

SCREW HHC GR 5 3/8-16 UNC X 3

47

011709-006

SCREW, #10-24 UNC RD HD MACH X 3/4

18 |011253-006

SCREW HHC GR 5 5/16-18 UNC X 3/4

48

011252-028

SCREW, 1/4-20 UNC HEX HD CAP X 3 1/2

=N (N NN =N (== =N

19 |011238-005

LOCKWASHER, 5/16 SPLIT

49

PUMP, FUEL

20 |011252-006

SCREW HHC GR5, 1/4-20 UNC X 3/4

50

104396-016

CLAMP BLOCK

N
m

21 |011238-004

LOCKWASHER, 1/4 DIA SPLIT

51

011252-020

SCREW, 1/4-20 UNC HEX HD CAP X 2 1/2

22 1010149-000

FUSE BLOCK

52

020331-000

FILTER, FUEL INLINE

23 |011828-010

SCREW, 1/4-20 UNC FLT HD SOC X 1 1/4

53

020541-001

CLAMP, HOSE

24 1011934-004

FITTING, ELBOW 6MB-6MJ

54

FUEL LINE

REF

27 |011248-004

LOCKNUT, 1/4-20 UNC HEX

BN

Page 6-62

ABG62 Work Platform




lllustrated Parts Breakdown - Control Module Assembly

NOTE:

&
RebaEnng

CORRAN)

Welzl=llz,

M 54)

TE

TO INLINE FILTER (T

VAN

104014-000

A ITEM 54 AND ITEM 48 SUPPLIED WITH 104366-000, GAS ENGINE,
USED ON ENGINE MODULE ASSEMBLY

Page 6-63

ABG62 Work Platform



lllustrated Parts Breakdown - Fuel Tank Assembly

Fuel Tank Assembly

104024-000

ITEM| PARTNO. PART/MATERIAL DESCRIPTION qry. ] ITEM PART NO. PART/MATERIAL DESCRIPTION
1 [104337-000| FUEL TANK 1 4 {104456-000| WITHDRAWL TUBE WELDMENT 2
2 | 068982-002|FILLER CAP 1 5 |010178-005|FITTING, BARBED 1/4 2

i/ P
’
o /
Uy

Page 6-64 ABG62 Work Platform



Hydraulic Tank Assembly
104025-000

ITEM| PART NO. PART/MATERIAL DESCRIPTION

1

104265-000

HYDRAULIC TANK

Qry.

lllustrated Parts Breakdown - Hydraulic Tank Assembly

011940-018

FITTING, ELBOW 12 MP-8MJ 90°

w|n

100285-000

FILTER

*

100285-010

FILTER ELEMENT

012467-006

PIPE NIPPLE 3/4 NPT X 3 LG

014902-005

FITTING, TEE 12MP-12FP

011940-034

FITTING, ELBOW 12MP-6MJ 90°

011916-008

FITTING, ELBOW 12FP-12FP

[oR NI Nor ) SN RN =N

011940-020

FITTING, ELBOW 12MP-12MJ 90°

068840-000

BREATHER, FILLER

100287-000

GAUGE, FLUID LEVEL

11

100286-001

SUCTION STRAINER

12

100288-000

PLUG, MAGNETIC

=N = | = NN =N —= (]| —

ABG62 Work Platform

ITEM PART NO. PART/MATERIAL DESCRIPTION aTy.
13 |068711-000| BREATHER, TANK 1
14 | 104318-000|ACCESS COVER GASKET 1
15 | 104317-000|ACCESS COVER 1
16 | 011919-006|PLUG, 12MP 1
17 | 061818-000| STRAINER 1
18 | 026526-004|SCREW, #10 TYPE AB SELF TAP SLOTTED X 1/2 8
19 |104414-000|SHIELD, OIL DRIP 1
20 |011253-008|SCREW, 5/16-18 UNC HEX HD CAP X 1 2
21 |011248-005|LOCKNUT, 5/16-18 UNC HEX 2
22 |011939-029|FITTING, STR 20MP-16MJ 2
23 |020343-008|FITTING, PLUG 8FJ 1

Page 6-65



lllustrated Parts Breakdown - Valve Block Assembly

Valve Block Assembly
104033-000

ITEM PARTNO. PART/MATERIAL DESCRIPTION
104354-000| SOLENOID SPOOL VALVE 10 | 104370-000| VALVE, FLOW CONTROL
063965-001| PLUG. GAGE PORT 11 | 011941-005|FITTING, STRAIGHT 6MB- 6MJ
068683-000|3 POS 4-WAY VALVE 12 | 011939-021|FITTING, STRAIGHT 12MP-12MJ
060390-018| RELEIF VALVE 13 |104251-000| VALVE BLOCK SUB ASSEMBLY
104355-000|3 POS 4-WAY VALVE 012004-004| PLUG, #4 SAE

104353-000| SOLENOID SPOOL VALVE 15 | 068558-000| VALVE, DIVERTER

104357-000| RELIEF VALVE 16 |104377-000|3 POS 4-WAY MOTOR SPOOL VALVE
104356-000|3 POS 4 WAY CLOSED CENTER VALVE 3/4
068684-0003 POS 4-WAY CLOSED MOTOR SPOOL VALVE 3/4

REMOVE O-RING PRIOR TO
INSTALLING IN BLOCK. , 0
/
/ ~G a
, / 'f@
/ /7
/ /
| / )
| /
/
>

=)

—_

G G Q) Y Y

Ol N|oo(o|=~|wN
[SCY O [ [ UG UG G Y NCY Y
—

S

/
’

JRPARRTe
D /D

PR

’
/

&

N
8

B

o PP

Page 6-66 ABG62 Work Platform



Valve Block Sub-Assembly

lllustrated Parts Breakdown - Valve Block Sub-Assembly

ITEM PART NO. PART/MATERIAL DESCRIPTION

7

013987-009

SPRING, @ 1/4 X 19/32 LG.

9

011240-001

WASHER FLAT #6 STD

10

061827-006

STEEL BALL 3/16” DIA

11

068790-000

SPRING, @ 1/4 X 13/16 LG

9
8
2
2

104251-000

ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy.
1 |104250-000|VVALVE BLOCK 1
2 |012004-004|PLUG, #4 S.A.E. 24
3 [063977-001|PLUG, KOENIG 9MM (MB-800-090) 10
4 1063977-010|PLUG, KOENIG 1/4” 1
5 | 05135-000 |STEEL BALL 5/16” DIA. 9

Se
4

?@
7Y

<
St

s

if

\

)

\

W

AN
?

7

\

ABG62 Work Platform

%

\

=
£

it

2 L0

283,

&

\

(@
0
%

©

\

\

\3\;\L N

\

\

Page 6-67



lllustrated Parts Breakdown - Drive Block Assembly
Drive Block Assembly
104035-000

ITEM| PART NO. PART/MATERIAL DESCRIPTION aory. § ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
1 | 104253-000| VALVE BLOCK, DRIVE 6 | 020021-006|PLUG, 6MB

015736-004 | FITTING, ELBOW 8MB-10MJ EXTENDED 90° 7 1061827-003|BALL, 3/8

—InN|N

011941-020|FITTING, STR 12MB-12MJ 8 | 102292-002| VALVE, FLOW DIVIDER

011934-004 | FITTING, ELBOW 6MB-6MJ 90°
011941-011|FITTING, STR 8MB-10MJ

(S0 =N VR V]
N ===

Page 6-68 ABG62 Work Platform



lllustrated Parts Breakdown - Valve Block Assembly, Two Speed/Brake/Axle Lock

Valve Block Assembly, Two Speed/Brake/Axle Lock
104036-000

ITEM| PART NO. PART/MATERIAL DESCRIPTION

1

100258-001

VALVE BLOCK, BRAKE, AXLE LOCK, 2-SPEED

Qry.

ITEM PART NO. PART/MATERIAL DESCRIPTION

6

015717-015|FITTING, STR., ADAPTER, 6FB-4MB

011934-026

FITTING, ELBOW 90° 4MB-6MJ

015919-002| ORIFICE, #815

011941-001

FITTING, STR., ADAPTER, 4MB-4MJ

100432-004 |FITTING, STR, ADAPTER, 4MFFOR-6MB

(S0 =N NVR I\ V]

011941-004

FITTING, STR., ADAPTER, 6MB-4MJ

7
8
9

100258-005 | SOLENOID

1
1
1
3

100432-002

FITTING, STR., ADAPTER, 4MFFOR-4MB

w| ===

NOTE: ORIENT ITEM 7, 015919-002 ORIFICE WITH SLOT
AWAY FROM VALVE BLOCK ANOD TOWARD ITEM 8, 100432-004.

ABG62 Work Platform

Page 6-69



lllustrated Parts Breakdown - Cage Rotate Valve Block Assembly
Cage Rotate Valve Block Assembly

ITEM PART NO. PART/MATERIAL DESCRIPTION

4

012004-004

FITTING, PLUG SAE #4

Qry.

5

068778-015

COUNTERBALANCE VALVE

104034-000
ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy.
1 |{100269-000|VALVE BLOCK - STERLING 1
2 |1104389-001|FITTING, ELBOW MB4-MJ4 90° SWIVEL 2
3 [011941-001|FITTING, STRAIGHT MB4-MJ4 2

Page 6-70

ABG62 Work Platform




Rotary Manifold Assembly
104026-000

ITEM| PART NO. PART/MATERIAL DESCRIPTION

1

100558-000

ROTARY MANIFOLD

Qry.

lllustrated Parts Breakdown - Rotary Manifold Assembly

ITEM PART NO. PART/MATERIAL DESCRIPTION

8

011937-003

FITTING, ELBOW 6FJ-6MJ

*

100558-010

SEAL KIT, ROTARY MANIFOLD

10

011941-027

FITTING, STRAIGHT 16MB-12MJ

011935-003

FITTING, ELBOW 45° 6MB-6MJ

11

011941-009

FITTING, STRAIGHT 8MB-6MJ

011935-004

FITTING, ELBOW 45° 8MB-8MJ

12

020021-012

FITTING, PLUG MB12

100433-002

FITTING, ELBOW 45° 4MFFOR-6MB

14

100448-001

FITTING, TEE 4FFOR-4MFOR

011934-003

FITTING, ELBOW 90° 6MB-4MJ

15

011935-013

FITTING, ELBOW 45° 6MB-4MJ

2
3
2
1
1
1

011934-015

FITTING, ELBOW 12MB-12MJ

~N([ojo|~|lwWN

020733-002

FITTING, TEE 6FJ-6MJ

Wl ==l ===

ABG62 Work Platform

Page 6-71



lllustrated Parts Breakdown - Hose Kit Installation - Chassis/Turret/Linkage

Hose Kit Installation - Chassis/Turret/Linkage
104046-000

(=}
—
=<

ITEM| PART NO. PART/MATERIAL DESCRIPTION ary. | ITEM PARTNO. PART/MATERIAL DESCRIPTION
1 | 062192-083|1/4 HOSE ASSY X 83 4C7S 6FJX-6FJX 201 | 063469-032|3/8 HOSE ASSY X 32 6C7S 6FJX-6FJX

102403-04011/4 HOSE ASSY X 40 4M3K 4FFORX-4FFORX 202 | 104437-087) 1/2 HOSE ASSY X 87 8M3K 6FJX-8FJX

102403-0341/4 HOSE ASSY X 34 4M3K 4FFORX-4FFORX 204 | 068739-098| 1 HOSE ASSY X 98 16C4 16FJX-16FJX

102403-057 | 1/4 HOSE ASSY X 57 4M3K 4FFORX-4FFORX 205 | 068763-121) 1/4 HOSE ASSY X 121 4C7S 4FJX-6FJX

068737-038[1/4 HOSE ASSY X 38 4C7S 4FJX-4FJX 207 | 064156-151|1/2 HOSE ASSY X 151 8C7S 8FJX-8FJX

068737-073|1/4 HOSE ASSY X 73 4C7S 4FJX-4FJX 208 |104458-137|3/4 HOSE ASSY X 137 12C1T 12FJX-12FJX90°

2
3
4
5 1100424-059]1/4 HOSE ASSY X 59 4M2T 4FFORX-4FFORX 206 |104458-099|3/4 HOSE ASSY X 99 12C1T 12FJX-12FJX
6
7
8

100424-0401/4 HOSE ASSY X 40 4M2T 4FFORX-4FFORX 209 | 104436-059|3/4 HOSE ASSY X 59 12C13 12FJX90°-12FJX90°

9 |063469-055|3/8 HOSE ASSY X 55 6C7S 6FJX-6FJX 210 | 104436-061|3/4 HOSE ASSY X 61 12C13 12FJX90°-12FJX90°

10 | 063469-042]3/8 HOSE ASSY X 42 6C7S 6FJX-6FJX 211 | 068737-056 | 1/4 HOSE ASSY X 56 4C7S 4FJX-4FJX

11 |063469-017]3/8 HOSE ASSY X 17 6C7S 6FJX-6FJX 212 | 102404-066|1/4 HOSE ASSY X 66 4M2T 4FFORX-4FFORX90°S

12 1062192-094|1/4 HOSE ASSY X 94 4C7S 6FJX-6FJX 213 | 100424-065|1/4 HOSE ASSY X 65 4M2T 4FFORX-4FFORX

13 | 068963-084]5/8 HOSE ASSY X 84 10C13 10FJX-10FJX 214 | 062192-133 | 1/4 HOSE ASSY X 133 4C7S 6FJX-6FJX

14 | 068963-082]5/8 HOSE ASSY X 82 10C13 10FJX-10FJX 215 | 064156-028| 1/2 HOSE ASSY X 28 8C7S 8FJX-8FJX

15 |068963-090|5/8 HOSE ASSY X 90 10C13 10FJX-10FJX 216 | 068965-093|3/8 HOSE ASSY X 93 6M3K 6FJX-6FJX90°

16 |068963-099]5/8 HOSE ASSY X 99 10C13 10FJX-10FJX 217 | 068965-097|3/8 HOSE ASSY X 97 6M3K 6FJX-6FJX90°

17 1 068963-095]5/8 HOSE ASSY X 95 10C13 10FJX-10FJX 218 [ 100424-023|1/4 HOSE ASSY X 23 4M2T 4FFORX-4FFORX

18 |068963-109]5/8 HOSE ASSY X 109 10C13 10FJX-10FJX 219 | 062192-027|1/4 HOSE ASSY X 27 4C7S 6FJX-6FJX

19 |063469-017|3/8 HOSE ASSY X 17 6C7S 6FJX-6FJX 300 |104440-305|3/8 HOSE ASSY X 305 6M3K 6FJX-6FJX

20 |102421-029(3/4 HOSE ASSY X 29 12C13 12FJX-12FJX90° 301 | 068965-475|3/8 HOSE ASSY X 475 6M3K 6FJX-6FJX 90°

21 [102421-038]3/4 HOSE ASSY X 38 12C13 12FJX-12FJX90° 302 | 104440-4493/8 HOSE ASSY X 449 6M3K 6FJX-6FJX

N G Y Y [ CY) (Y iy puiry g I CH G Y Y g Y g G g N O ECT NG S

22 | 063469-092(3/8 HOSE ASSY X 92 6C7S 6FJX-6FJX 303 |104508-848|1/4 HOSE ASSY X 848 4C7S 6FJX-6FJX 45°

EILSIDN IR IR I NI S ) Y B O ) ) G i i ) [RSe) (U DRI QUre) [Urey 'y (UG [DUIFQY (DU I ) [RUIFG) (UG

23 |020032-001|FITTING, TEE 4FJX-4FJX REF | | 304 |062192-427|1/4 HOSE ASSY X 427 4C7S 6FJX-6FJX
24 |100436-001|FITTING, TEE 4FFORX-4FFORX REF || 305 |102400-467|1/4 HOSE ASSY X 467 4M3K 4FFORX4FFORX 90°
25 |020032-003|FITTING, TEE 6FJX-BFJX REF | | 306 |068763-827|1/4 HOSE ASSY X 827 4C7S 4FJX-6FJX
26 | 100424-032|1/4 HOSE ASSY X 32 4M2T 4FFORX-4FFORX 1 307 | 062192-067|1/4 HOSE ASSY X 67 4C7S 4FJX-4FJX

Page 6-72 ABG62 Work Platform



lllustrated Parts Breakdown - Hose Kit Installation - Chassis/Turret/Linkage

DRIVE MOTOR

RIGHT REAR
DRIVE MOTOR

LEFT REAR

ORIVE BLOCK

L OHrrp LFAT—

(O—HRRE  LRAB=G

{O—=€RRA  LFBE—IOK
CHRA R8T
(O

i

MAIN VALVE BLOCK

ROTATOR

ROTARY
MANIFOLD

:
ﬁ
s

AXLE
CYLINDER
CYLINDER

AXLE

CASE
DRAIN

DRIVE MOTOR

RIGHT FRONT
ORIVE MOTOR
LEFT FRONT

®—

{

@\[
©—_|

RIGHT
LEFT

STEERING
CYLINDER
&
O
O
g

Drawing # 1 of 3 Chassis
ABG62 Work Platform Page 6-73



lllustrated Parts Breakdown - Hose Kit Installation - Chassis/Turret/Linkage

FILTERS

\

HYDRAULIC TANK

)
3

ROTARY MANIFOLOD

|-
i€
= @20 @ &
OB 6 ofEles e
0| ° o

MAIN VALVE BLOCK

Drawing # 2 of 3 Turret

Page 6-74

é@p@é

el — —
u
[ S e
- AN
o) o]
O
H
—®
g
o] &
o= | &%
=0
o
I b

ABG62 Work Platform



lllustrated Parts Breakdown - Hose Kit Installation - Chassis/Turret/Linkage

®&—14
\
oM® ma
! —e
) ®| | [E]s g | 1 ®
oY =
LE E
g
®— i
e G
E—L L G g Iﬁ g
& =
& ; 1 Y \‘
5 E 5
:
i
W
g s
g s e 5 95 sEs o
g BEEE 5 cﬁwm
g 0-0)® B%O)IE)
Tl FEYC FITY
“‘ g g (o] O
: 18 :
o |

0
I

Drawing # 3 of 3 Linkage

AB62 Work Platform Page 6-75



lllustrated Parts Breakdown - Drive Pump Assembly

Drive Pump Assembly
104029-000

ITEM| PART NO. PART/MATERIAL DESCRIPTION

1

104361-000

PUMP, REXROTH

Qry.

011935-016

FITTING, 45° 10MB-12MJ

068812-000

MANIFOLD FITTING KIT

ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
5 |100434-002|FITTING, 90° 4MFOR-4MB 2
6 |011934-007|FITTING, 90° 8MB-6MJ 1
7 | 104376-001 |FITTING, 45° 12 FLANGE-12MJ CODE 62 2

2
3
4

100433-016

FITTING, 45° 12MFOR-16MJ

(==

Page 6-76

WITH FLANGE KIT

O0-RING & HARDWARE SUPPLIED

ABG62 Work Platform




Lift Pump Assembly
104027-000

ITEM| PART NO. PART/MATERIAL DESCRIPTION

1

104360-000

PUMP

QTy.
1

lllustrated Parts Breakdown - Lift Pump Assembly

ITEM PART NO. PART/MATERIAL DESCRIPTION

3

011935-015

FITTING, 45° ADAPTER 12MB-16MJ

2

015717-002

FITTING, REDUCER. 8MB-6FB

2

4

068779-000

VALVE, CHECK

ABG62 Work Platform

Page 6-77



lllustrated Parts Breakdown - Jib Cylinder Assembly

Jib Cylinder Assembly
104040-000 (S/N 1100-1110)

ITEM| PART NO. PART/MATERIAL DESCRIPTION

1

104257-000

JIB CYLINDER

Qry.

ITEM PART NO. PART/MATERIAL DESCRIPTION

3

060390-022

VALVE, RELIEF

Qry.

*

104257-011

SEAL KIT, JIB CYLINDER

4

068778-013

VALVE, COUNTERBALANCE

2

011941-001

FITTING, STRAIGHT MB4-MJ4

| ==

Page 6-78

ABG62 Work Platform




Jib Cylinder Assembly

104040-001 (S/N 1111- Current)

ITEM| PART NO. PART/MATERIAL DESCRIPTION

1

104257-001

JIB CYLINDER

QTy.
1

ITEM PART NO. PART/MATERIAL DESCRIPTION

2

011941-002

FITTING, STRAIGHT MB4-MJ6

lllustrated Parts Breakdown - Jib Cylinder Assembly

*

104257-010

SEAL KIT, JIB CYLINDER

1

3

100555-015

COUNTERBALANCE VALVE

ABG62 Work Platform

Page 6-79



Riser Cylinder Assembly
104037-000 (S/N 1100 - 1108)

lllustrated Parts Breakdown - Riser Cylinder Assembly

ITEM PART NO. PART/MATERIAL DESCRIPTION

3

102477-008

ORIFICE ASSEMBLY

Qry.

4

068778-013

COUNTERBALANCE VALVE

ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy.
1 | 104260-000|RISER CYLINDER 1
*1104260-011|SEAL KIT, RISER CYLINDER 1
2 |011941-005|FITTING, STRAIGHT MB6-MJ6 2

Page 6-80

ABG62 Work Platform




Riser Cylinder Assembly
104037-001 (S/N 1109 - Current)

ITEM PART NO. PART/MATERIAL DESCRIPTION

3

lllustrated Parts Breakdown - Riser Cylinder Assembly

102477-008

ORIFICE ASSEMBLY

4

100555-015

COUNTERBALANCE VALVE

ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy.
1 | 104260-001|RISER CYLINDER 1
*1104260-010| SEAL KIT, RISER CYLINDER 1
2 |011941-005|FITTING, STRAIGHT MB6-MJ6 2

ABG62 Work Platform

Page 6-81



lllustrated Parts Breakdown - Extend Cylinder Assembly

Extend Cylinder Assembly
104038-001 (S/N 1100 - 1108)

ITEM| PART NO. PART/MATERIAL DESCRIPTION QaTy.

1 | 104255-000 | EXTEND CYLINDER

* 1 104255-011| SEAL KIT, EXTEND CYLINDER
2 |011941-005|FITTING, STRAIGHT MB6-MJ6
3 |068778-011|VALVE, COUNTERBALANCE

(=] =

Page 6-82 ABG62 Work Platform



Extend Cylinder Assembly
104038-001 (S/N 1109 - Current)

ITEM| PART NO. PART/MATERIAL DESCRIPTION

1

104255-001

EXTEND CYLINDER

Qry.

lllustrated Parts Breakdown - Extend Cylinder Assembly

ITEM PART NO. PART/MATERIAL DESCRIPTION

3

011941-009

FITTING, STRAIGHT MB8-MJ6

*

104255-010

SEAL KIT, EXTEND CYLINDER

4

100555-015

COUNTERBALANCE VALVE

2

011941-005

FITTING, STRAIGHT MB6-MJ6

—_ =] =

ABG62 Work Platform

Page 6-83



Level Cylinder Assembly
104041-000 (S/N 1100 - 1108)

lllustrated Parts Breakdown - Level Cylinder Assembly

ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
3 |020021-004 |PLUG, MB4 2
4 | 068778-013|VALVE, COUNTERBALANCE 2

ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy.
1 | 104258-000|LEVEL CYLINDER 1
*1104258-011|SEAL KIT, LEVEL CYLINDER 1
2 1100434-002|FITTING, ELBOW MB4-MFOR4 90° 2

Page 6-84

ABG62 Work Platform




Level Cylinder Assembly
104041-001 (S/N 1109 - Current)

ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy.
1 |104258-001|LEVEL CYLINDER 1
*1104258-010| SEAL KIT, LEVEL CYLINDER 1
2 1100434-002|FITTING, ELBOW MB4-MFOR4 90° 2

lllustrated Parts Breakdown - Level Cylinder Assembly

ABG62 Work Platform

Page 6-85



Master Cylinder Assembly
104042-000 (S/N 1100 - 1108)

lllustrated Parts Breakdown - Master Cylinder Assembly

ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
3 | 100432-002 [FITTING, STRAIGHT MB4-MFOR4 2
4 | 068778-013|VALVE, COUNTERBALANCE 2

ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy.
1 | 104258-000|LEVEL CYLINDER 1
*1104258-011|SEAL KIT, LEVEL CYLINDER
2 |011934-026 | FITTING, ELBOW MB4-MJ6 90° 2

Page 6-86

ABG62 Work Platform




Master Cylinder Assembly
104042-001 (S/N 1109 - Current)

ITEM| PART NO. PART/MATERIAL DESCRIPTION

1

104258-001

LEVEL CYLINDER

QTy.
1

lllustrated Parts Breakdown - Master Cylinder Assembly

ITEM PART NO. PART/MATERIAL DESCRIPTION

2

011941-002

FITTING, STRAIGHT 4MB-6MJ

*

104258-010

SEAL KIT, LEVEL CYLINDER

1

3

011937-003

FITTING, ELBOW 6MB-6MJ 90°

ABG62 Work Platform

Page 6-87



Boom Cylinder Assembly
104039-000 (S/N 1100 - 1108)

ITEM| PART NO. PART/MATERIAL DESCRIPTION

1

104256-000

BOOM CYLINDER

lllustrated Parts Breakdown - Boom Cylinder Assembly

QTy.
1

ITEM PART NO. PART/MATERIAL DESCRIPTION

2

011941-005

FITTING, STRAIGHT MB6-MJ6

Qry.

*

104256-011

SEAL KIT, BOOM CYLINDER

1

3

068778-013

VALVE, COUNTERBALANCE

Page 6-88

ABG62 Work Platform




Boom Cylinder Assembly

104039-001 (S/N 1109 - Current)

ITEM| PART NO. PART/MATERIAL DESCRIPTION

1

104256-001

BOOM CYLINDER

QTy.
1

lllustrated Parts Breakdown - Boom Cylinder Assembly

ITEM PART NO. PART/MATERIAL DESCRIPTION

2

011941-005

FITTING, STRAIGHT MB6-MJ6

*

104256-010

SEAL KIT, BOOM CYLINDER

1

3

100555-015

COUNTERBALANCE VALVE

ABG62 Work Platform

Page 6-89



lllustrated Parts Breakdown - Label Kit, AB62 Gas

Label Kit, AB62 Gas Label Kit, AB62 Diesel
104047-001 104047-000
ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy. ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
1 |061205-002 | NAME PLATE 1 1 |061205-002 | NAME PLATE 1
2 | 065368-000|TACK 4 2 | 065368-000|TACK 4
5 |066552-000|LABEL, WARNING EXPLOSIVE GAS 1 5 |066552-000|LABEL, WARNING EXPLOSIVE GAS 1
6 |005221-000|LABEL, BATTERY LEVEL 1 6 |005221-000|LABEL, BATTERY LEVEL 1
7 | 066555-001|LABEL, CAUTION DO NOT ADJUST 1 7 | 066555-001|LABEL, CAUTION DO NOT ADJUST 1
8 |066556-000|LABEL, CAUTION DESCENDING PLATFORM 3 8 |066556-000|LABEL, CAUTION DESCENDING PLATFORM 3
9 |066553-001|LABEL, PINCH POINT 4 9 |066553-001|LABEL, PINCH POINT 4
10 |060197-000(LABEL, HYDRAULIC FLUID 1 10 |060197-000|LABEL, HYDRAULIC FLUID 1
12 | 064166-000|LABEL, GASOLINE-UNLEADED 1 11 |027898-001 |LABEL, DIESEL FUEL 1
13 | 010076-001| LABEL, ATTENTION 1 13 | 010076-001| LABEL, ATTENTION 1
14| 010076-000] MANUAL CASE 1 14| 010076-000] MANUAL CASE i
15 |104044-000|USER MANUAL 1 15 |104044-000|USER MANUAL 1
16 |060565-000|ANSI MANUAL 1 16 | 060565-000ANSI MANUAL 1
17 |011248-004|LOCKNUT, 1/4-20 UNC HEX 4 17 |011248-004|LOCKNUT, 1/4-20 UNC HEX 4
18 |011252-008 | SCREW, 1/4-20 UNC HEX HD CAP X 1 4 18 |011252-008 | SCREW, 1/4-20 UNC HEX HD CAP X 1 4
19 | 062557-012 | MAX LOAD 500 LBS /225 Kg 1 19 |062557-012 | MAX LOAD 500 LBS /225 Kg 1
20 |104434-000|LABEL, 4WD 1 20 |104434-000|LABEL, 4WD 1
21 |068639-000|LABEL, POWER TO PLATFORM 1 21 |068639-000|LABEL, POWER TO PLATFORM 1
22 |064444-000|LABEL, USA 1 22 |064444-000|LABEL, USA 1
23 | 066554-000|LABEL, BEFORE OPERATING 3 23 | 066554-000|LABEL, BEFORE OPERATING 3
24 | 068979-000| CHOCK WHEELS 4| [ 24 |068979-000]CHOCK WHEELS 4
25 | 104332-000| LABEL, UPPER CONTROLS 1 25 | 104332-000| LABEL, UPPER CONTROLS 1
26 |104347-000|LABEL, UPPER CONTROLS 1 26 |104347-001|LABEL, UPPER CONTROLS 1
27 |100340-002|LABEL, UPPER CONTROLS, EMERGENCY 1 27 |100340-002|LABEL, UPPER CONTROLS, EMERGENCY 1
28 |104331-000|LABEL, UPPER CONTROLS 1 28 |104331-000|LABEL, UPPER CONTROLS 1
29 |104330-001|LABEL, LOWER CONTROLS 1 29 |104330-000|LABEL, LOWER CONTROLS 1
30 |066562-005|LABEL, TIRE PRESSURE 4 30 |066562-005|LABEL, TIRE PRESSURE 4
31 |104429-000|LABEL, AB62 RT 2 31 |104429-000|LABEL, AB62 RT 2
32 |068632-000|LABEL, HOLD DOWN 6 32 |068632-000|LABEL, HOLD DOWN 6
33 |068633-000|LABEL, READ & UNDERSTAND 1 33 |068633-000|LABEL, READ & UNDERSTAND 1
34 |068635-000|LABEL, HARNESS POINT 2 34 |068635-000|LABEL, HARNESS POINT 2
35 | 068637-000| LABEL, ARROW YELLOW 4 || 35 |068637-000]LABEL, ARROW YELLOW 4
36 | 068637-001 | LABEL, ARROW ORANGE 4| | 36 |068637-001|LABEL, ARROW ORANGE 4
37 | 066553-004| LABEL, PINCH POINT 4 | [ 37 |066553-004] LABEL, PINCH POINT 4
38 |066553-005|LABEL, PINCH POINT 2 38 |066553-005|LABEL, PINCH POINT 2
39 |104430-000|LABEL, AB62 1 39 |104430-000|LABEL, AB62 1
40 |062814-000|LABEL, INSERT PIN 2 40 |062814-000|LABEL, INSERT PIN 2
41 1100346-000|LABEL, WARNING SHEARING 2 41 1100346-000|LABEL, WARNING SHEARING 2
42 1061683-018|LABEL, UPRIGHT 2 42 |061683-018|LABEL, UPRIGHT 2
43 |104433-000|LABEL, BOOM 1 43 |104433-000|LABEL, BOOM 1
44 1104432-000|LABEL, LIFT 1 44 1104432-000|LABEL, LIFT 1
45 |061683-019|LABEL, UPRIGHT 1 45 1061683-019|LABEL, UPRIGHT 1
46 |061683-011|LABEL, UPRIGHT 1 46 |061683-011|LABEL, UPRIGHT 1

Page 6-90

ABG62 Work Platform




lllustrated Parts Breakdown - Label Kit, AB62 Diesel

Page 6-91

ABG62 Work Platform



lllustrated Parts Breakdown - Tire & Wheel Assembly

Tire & Wheel Assembly
100090-000 Left
100090-001 Right

ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy.

1 | 100091-000| WHEEL, 19.5 X 12 9 HOLE
2 |100092-000|TIRE, 19.5 X 15 NHS 14 PLY
3 |012282-001 | VALVE STEM

(RIGHT HAND SHOWN, NOTES:
LEFT HAND REVERSED)

I, FILL TIRE & WHEEL ASSY WITH 115-120 FL. 0Z. OF
TRAC SEAL (OR EQUIV) TIRE SEALANT.
INFLATE 7O 80 PSI MIN TIRE PRESSLRE.
-TRAC SEAL REQ. WT.= 12.5 - 13.5 LBS (REF)

NOTE TIRE LUG
PATTERN

Page 6-92 ABG62 Work Platform



Control Cable
104032-000

ITEM| PART NO. PART/MATERIAL DESCRIPTION

aory. § ITEM PART NO. PART/MATERIAL DESCRIPTION

lllustrated Parts Breakdown - Control Cable

5 |015790-009

BOOT, PLUG

6 |028800-015

PLUG, SEALING

1 | 015790-012| CONNECTOR, PLUG 24 CONTACT 1
2 |065926-012| CONNECTOR, PLUG 31 CONTACT 1
3 |029433-099(CABLE, 18 GA 24 COND 85 FT
4 |1015790-003 | SOCKET CONTACT 16-18 48

RED/GRN
ORG/RED
BLK/WHT/RED
BLK

RRee!
QREE

WHT/BLK
BLU
WHT/BLK/RED

QT

BLU/RED
WHT/RED
RED/BLK/WHT
RED

Q@ e,

BLK/WHT
BLK/RED
BLU/BLK
WHT

58

BLK

QBT

RED/WHT
ORG/BLK
GRN/BLK
ORG/GRN

C{

GRN/WHT
BLU/WHT
ORG

RED/BLK

v

STRIP BACK

ABG62 Work Platform

f——

1

2 GRN

3 RED

4 WHT

S ORG/GRN

6 RED/BLK

7 BLK/WHT/RED
8 WHT/BLK/RED
g RED/BLK/WHT
10 BLU/BLK

11 GRN/BLK

12 ORG

13 ORG/RED

14 BLU

15 WHT/RED

16 BLK/RED

17 ORG/BLK

18 BLLU/WHT

19 RED/GRN

20 WHT/BLK

21 BLU/RED

22 -

23 -

24 GRN/WHT

25 BLK/WHT

26 RED/WHT

3

STRIP BACK

® ® 6 6 6O
® @60 666

ONONONONG
® @ © 0 @ ®

® 660 66

Page 6-93



lllustrated Parts Breakdown - Generator Option, AB62 Gas

Generator Option, AB62 Gas
104487-001

[=}
—
=~

ITEM| PART NO. PART/MATERIAL DESCRIPTION qry. ] ITEM PART NO. PART/MATERIAL DESCRIPTION
1 [104394-000|VALVE, RELIEF 25 |029620-003|CONN. BUTT 10-12 GA.

104395-000| VALVE, DIRECTIONAL, 3-WAY 26 |011252-006 | SCREW, HHC 1/4-20 UNC x 3/4”

102458-001 | GENERATOR 27 |011238-004| WASHER, 1/4” SPLIT LOCK

104440-026 | 3/8 HOSE ASSEMBLY X 26” 6M3K 6FJX-6FJX 31 |011941-005 | FITTING, STRAIGHT 6MB-6MJ

068965-024 | 3/8 HOSE ASSEMBLY X 24” 6M3K 6FJX-6FJX 90° 32 |011934-004 | FITTING, ELBOW, 90° 6MB-6MJ

104475-023|1/2 HOSE ASSEMBLY X 23” 8M3K 8FJX-8FJX 90° 33 |011937-004 |FITTING, ELBOW 90° SWIVEL 8FJ-8MJ

1
2 1
3 1
4 |068965-0253/8 HOSE ASSEMBLY X 25” 6M3K 6FJX-6FJX 90° 1 29 |011941-009|FITTING, STRAIGHT 8MB-6MJ
5 1
6 1
7 1
1

8 [104475-098|1/2 HOSE ASSEMBLY X 98” 8M3K 8FJX-8FJX 90° 34 |011941-010|FITTING, STRAIGHT 8MB-8MJ

10 | 012865-099| WIRE LOOM 3/4” T 15| | 35 |020733-003|FITTING, TEE SWIVEL 8FJ-8MJ
11 |029925-000| CONNECTOR, CABLE 1/2” 2 36 | 104477-000| RETAINER, VALVE

12 1102461-000| CONNECTION BOX 1 37 |104476-000| SPACER, RELIEF VALVE

13 1100320-099|CONT. CABLE 3-12GA i 10| 38 |011920-002|PLUG, 1/4 NPT SOC HEAD

14 | 026614-000| FEMALE PLUG 39 |029704-020|FUSE, 20 AMP AGC

15 |102460-001|BOX COVER 40 |015952-000|FUSE HOLDER, INLINE

17 [029931-005CONN. FEM PUSH INSUL .25 10-12 GA 42 | 029825-002| DIODE, 5 AMP

1
1

16 |068132-001 | RELAY 1 41 |011935-003 | FITTING, ELBOW 45° 6MB-6MJ
1
3

18 |029931-003 | CONN. FEM PUSH INSUL .25 14-16 GA 43 |013540-001|WIRE NUT, YELLOW 12-16

Y Y B FCY Y Y YR ENU) Y Y I Y Y g pary parg parg g N CY FR R TS TS

19 |029454-099| WIRE 16 GA. RED 4 || 44 |012797-000| SWITCH, TOGGLE SPDT MAINTAINED
20 |011252-024SCREW, HHC 1/4-20 UNC x 3 2 45 |029610-007|CONN, FORK 22-16 #8

21 |029601-020{CONN, RING 1/4 DIA. (10-12 GA.) 2 46 | 104399-000|GUARD, SWITCH

22 |029452-099|WIRE 16 GA. BLACK FT. 25| | 47 | 063955-001) PLUG, VALVE CAVITY

23 |029601-015|CONN. RING 3/8 DIA. (14-16 GA.) 1 48 |011935-004| FITTING, ELBOW 45° 8MB-8MJ

24| 011252-016/ SCREW, HHC 1/4-20 UNC x 2 2

Page 6-94 ABG62 Work Platform



lllustrated Parts Breakdown - Generator Option, AB62 Gas

WIRE NO. 116 FROM BT3-04
ON OMT30
—| O3

‘ = 02
O1
i z

T0 GROUND
UPPER CONTROLLER DETAIL

REPLACE EXISTING TOP 7 FITTINGS ON MAIN VALVE BLOCK WITH ITEM 41.

AREM]VE EXISTING HOSE TO TOP PORT#3 ON VALVE BLOCK AND CONNECT TO
FRONT PORT ON RELIEF VALVE.

AM].NTING HARDWARE SUPPLIED WITH GENERATIR.

Drawing # 1 of 3

ABG62 Work Platform Page 6-95



lllustrated Parts Breakdown - Generator Option, AB62 Gas

Cj/@m 12 VDC (AUXILLARY BATTERY)
FROM O @ @@

PIN 19 ON 40 PIN CONNECTOR
CONNECTOR "D"

REDVBLK 16 GA. RED
24 [OND/18 GA CABLE
RED AR
WHT _/ WHT
| BLK — BLK \ Hau
O: GRN — GRN /
| RED A
16 GA. BLACK & i &
—
BLACK

WIRING DIAGRAM

Drawing # 2 of 3

Page 6-96

GENERATOR

TO #3 PORT (HIGH/FLOW)
MAIN VALVE BLOCK

1
3-WAY SOLENIOD

,M[:l']-i E'XJ_ JW\VALVE

i RELIEF
a VALVE
! ‘N(P_—]' 7! 2700 PSI
o]

HYDRALLIC SCHEMATIC

ABG62 Work Platform




Illustrated Parts Breakdown - Generator Option, AB62 Gas

¢y WALI
/— wm_m_”_Hm_ gav

JILVWIHIS INIONT

Ev W3LT LN 33IM HLIIM

Sl NId 1V 3dIM 440 dv3

/ = 1
e
e
81 NId WOd4 FAIM 3SN 2
] T o —Q 6/ 1HM
l 3 ® o |©
THR/8 ® .
® ® Ll
NaD
- __ = © ’
J ® N
T ey ~®
A3 91 ® 1
o TV
5 03/ TAR ~ / /‘m_
SOTRCEE | 2L L ® ]
= Nd9 ) ® BY/1H/8
v
7~
wny [ e/ ) 0
WAL | = ; - B
! ® —\/\r 9
- T M EIl] ° ® SO0 STV e/NaD
a1d
= e T @@ i) (033ds HOTH)ING0) (B2 m
Y 5] v IR LHAYE | o)
] 50 e Y& e . THND
I} ® = m N
.TJ T S _ m
N T @ o B
Hee ® e | o
[REEES S) ]’
ey AT | @ ~ A 0ION3OS =L
dWd T a 1H/M8 ¥30N3S 39v9  ¥IONIS 399 /8010 =
[ = TBAD \®| ST M0 IUVEEHEL\  23LAVIS z
E:um,ﬁw ssiad i Z 2. ¥LIINDD
E 2.
Edy i El > ETIRIND BT 0L |
440LMHS —
v HIHASI0 T ] <
_|_m\ dHnd =
R v 0T 0 -
= LS =L ( Cavhon)
L T Vo &3 0V 2 LA |
S o
= [EEEED E) Vool @
— e}
NI
R 0L OO m_l__l_ﬁ__H_Z m_ZHUZm_

Drawing # 3 OF 3

Page 6-97

ABG62 Work Platform



lllustrated Parts Breakdown - Generator Option, AB62 Diesel

Generator Option, AB62 Diesel

104487-000

ITEM| PART NO.
1 1104394-000

PART/MATERIAL DESCRIPTION
VALVE, RELIEF

Qry.

ITEM PART NO. PART/MATERIAL DESCRIPTION

24

011252-016

SCREW, HHC 1/4-20 UNC x 2

(=}
—
=<

104395-000

VALVE, DIRECTIONAL, 3-WAY

25

029620-003

CONN. BUTT 10-12 GA.

102458-001

GENERATOR

26

011252-006

SCREW, HHC 1/4-20 UNC x 3/4”

3/8 HOSE ASSEMBLY X 25” 6M3K 6FJX-6FJX 90°

27

011238-004

WASHER, 1/4” SPLIT LOCK

104440-026

3/8 HOSE ASSEMBLY X 26” 6M3K 6FJX-6FJX

29

011941-009

FITTING, STRAIGHT 8MB-6MJ

068965-024

3/8 HOSE ASSEMBLY X 24” 6M3K 6FJX-6FJX 90°

31

011941-005

FITTING, STRAIGHT 6MB-6MJ

2
3
4 |068965-025
5
6
7

104475-023

1/2 HOSE ASSEMBLY X 23” 8M3K 8FJX-8FJX 90°

32

011934-004

FITTING, ELBOW, 90° 6MB-6MJ

8 |104475-098

1/2 HOSE ASSEMBLY X 98” 8M3K 8FJX-8FJX 90°

33

011937-004

FITTING, ELBOW 90° SWIVEL 8FJ-8MJ

10 |012865-099

WIRE LOOM 3/4”

34

011941-010

FITTING, STRAIGHT 8MB-8MJ

11 029925-000

CONNECTOR, CABLE 1/2”

35

020733-003

FITTING, TEE SWIVEL 8FJ-8MJ

12 [102461-000

CONNECTION BOX

36

104477-000

RETAINER, VALVE

13 | 100320-099

CONT. CABLE 3-12GA

37

104476-000

SPACER, RELIEF VALVE

14 | 026614-000

FEMALE PLUG

38

011920-002

PLUG, 1/4 NPT SOC HEAD

15 | 102460-001

BOX COVER

39

029704-020

FUSE, 20 AMP AGC

16 |068132-001

RELAY

40

015952-000

FUSE HOLDER, INLINE

17 1029931-005

CONN. FEM PUSH INSUL .25 10-12 GA

4

011935-003

FITTING, ELBOW 45° 6MB-6MJ

18 |029931-003

CONN. FEM PUSH INSUL .25 14-16 GA

42

029825-002

DIODE, 5 AMP

19 |029454-099

WIRE 16 GA. RED

43

104399-000

GUARD, SWITCH

20 |011252-024

SCREW, HHC 1/4-20 UNC x 3

44

012797-000

SWITCH, TOGGLE SPDT MAINTAINED

21 1029601-020

CONN, RING 1/4 DIA. (10-12 GA.)

45

029610-007

CONN, FORK 22-16 #8

22 |029452-099

WIRE 16 GA. BLACK

46

063955-001

PLUG, VALVE CAVITY

23 |029601-015

CONN. RING 3/8 DIA. (14-16 GA.)

47

019935-004

FITTING, ELBOW 45° 8MB-8MJ

g UG (YUY I PG DEIG Q) NG JEIG i Y iy puig puiry purg puirg g K O R I K= SIS

Page 6-98

ABG62 Work Platform




lllustrated Parts Breakdown - Generator Option, AB62 Diesel

0

" a—) v
/) C—OC—DcC—D /8
C—oOC—DOC—>

7777
e ‘:, 275) R

)

-,a:}

G
AOX

~

A REPLACE EXISTING TOP 7 FITTINGS ON MAIN VALVE BLOCK WITH ITEM 41.

>
; /
)

FRONT PORT ON RELIEF VALVE.

AMDUNTING HARDWARE SUPPLIED WITH GENERATCR.

REMOVE EXISTING HOSE TO TOP PORT#3 ON VALVE BLOCK AND CONNECT TO ~

Drawing # 1 of 2

ABG62 Work Platform Page 6-99



lllustrated Parts Breakdown - Generator Option, AB62 Diesel

WIRE NO. 116 FROM BT3-04

ON OMT30
— | O3
O2
O

TO GROUND

UPPER CONTROLLER DETAIL

GENERATOR

TO #3 PORT (HIGH/FLOW)
MAIN VALVE BLOCK

3-WAY SOLENIOD

(D | o xl e

| T} 2700 PSI
[

HYDRALLIC SCHEMATIC
S (+) 12 VDC (AUXILLARY BATTERY)

FROM

PIN 19 ON 40 PIN CONNECTOR

CONNECTOR D"
RED/BLK
24 COND/18 GA CABLE

RED

<> ’;@E}j WE

WHT WHT
S

BLK — BLK
(::I: GRN — GRN

RED

BLLU

16 GA. BLACK & g7 &
—

BLACK

© 5 N

WIRING DIAGRAM

Drawing # 2 of 2

Page 6-100 ABG62 Work Platform



lllustrated Parts Breakdown - Motion Alarm Option

Motion Alarm Option
104485-000
ITEM| PARTNO. PART/MATERIAL DESCRIPTION qry. ] ITEM PART NO. PART/MATERIAL DESCRIPTION
1 |066807-004|ALARM - 112 db 1 5 |011240-004|WASHER, FLAT 1/4
2 [029616-002|CONN F PUSH 16-14 GA 1 6 |029617-002| CONN M PUSH 16-14 GA 1
3 |029452-099|WIRE 16 GA BLK T 6
4 | 011252-004| SCREW HHC 1/4-20 UNC X 1/2 1

EXISTING WIRE TO
BRAKE SOLENDID

(.|

BRAKE
SOLENDID o MPER

ABG62 Work Platform Page 6-101



lllustrated Parts Breakdown - Dual Fuel Installation, Option, AB62 Gas

Dual Fuel Installation, Option, AB62 Gas

ITEM PART NO. PART/MATERIAL DESCRIPTION

26

0(LP-60)

HOSE 3/41.D. X 84 LG

27

067615-070

COUPLING, FUEL HOSE

28

0(LP-12A)

HOSE, 1/8 VACUUM

29

0(LP-53B)

FITTING, STRAIGHT, 8MP-3/4 BARB

30

100777-005

HOSE, 2-1/2” 1.D.

31

0-

FITTING, STRAIGHT, 4AMP-4FP

32

0-

FITTING, 90°, 4MP-6MB SAE CONE

33

012797-000

SWITCH, TOGGLE

104488-000
ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy.
1 1100228-000|DUAL FUEL KIT
2 | 067615-074|FITTING, TEE, 4MP-4FP-4FP
3 0(LP-23) |FITTING, STRAIGHT, 4MP-6MB SAE CONE
4 O(LP-7) [FITTING, 90°, 4MP-4FP
5 |067615-075|HYDROSTATIC RELIEF VALVE
6 | O(LP57A) |HOSE ASSY, 3/8 X 96 LG (HIGH PRESSURE)
7 O(LP-4) |SWIVEL JOINT 6FP-6MP
8 0(LP-21) |FITTING, TEE, 4FP-4MP-4FP
9 0(LP-30) |FITTING, 90° 4MP-1/8 BARB

34

011252-006

SCREW, HHC 1/4-20 UNC X 3/4 LG

FITTING, 45°, 4AMP-6MB SAE CONE

35

011238-004

WASHER, 1/4 SPLIT LOCK

36

011240-004

WASHER, 1/4 FLAT

37

027934-003

FUEL TANK, PROPANE

38

027823-000

TANK MOUNTING BRACKETS

39

011254-008

SCREW, 3/8-16 UNC HEX HD CAP X 1 LG

COIN|N|IN NN

11 | O(LP-45) |FITTING, 3/8 SCH80 NIPPLE X 3 LG

12 | O(LP-62) |[FITTING, STRAIGHT, 6FP-6FP

13 0(LP-8) |FITTING, 90°, 4MP-6MJ

14 | O(LP-57) [HOSE ASSY, 3/8 X 72 LG (HIGH PRESSURE)
15 | O(LP-37) |FITTING, STRAIGHT, 6MP-4FP

40

011240-006

WASHER, 3/8 FLAT

16 |067615-052

FUEL SHUT OFF SOLENOID/FILTER

4

011248-006

LOCKNUT, 3/8-16 UNC HEX

—_| =
oo

17 | O(LP-53A)

FITTING, STRAIGHT, 6MP-3/4 BARB

42

064189-001

LABEL, LIQUID WITHDRAWL

43

064421-000

DECAL, SWITCH FUELS

44

104393-002

FITTING, 3/16” BARBED TEE

46

011254-006

SCREW, HHC, 3/8-16 UNC X 3/4” LG

47

013919-012

HOSE CLAMP

NN —=—=|N

18 | O(LP-51) |REGULATOR, NOLFF MODEL J

19 | O(LP-29) |FITTING, 90°, 6MP- 6FP

20 | O(LP-61) [FITTING, 90°, 8MP - 5/8 HOSE BARB
21 | 0(LP-55) |CLAMP, 5/8 HOSE

22 | O(LP-22) |FITTING, 90°, 8MP X 5/8 HOSE BARB
23 |100228-003|LPG FUEL MIXER

24 LP-56) |CLAMP, AIR CLEANER HOSES

0(
25 | O(LP-16)

HOSE 5/8 1.D. X 72 LG.

G Y [ Y e ) Y Y Y G IO [ [ JUY) (NI G (PR PR I NG [ (DR G Y N R [ [ ) [

Page 6-102

NOTE: Items 2 through 30 included in Item 1 Dual Fuel
Kit (100228-000).

ABG62 Work Platform




lllustrated Parts Breakdown - Dual Fuel Installation, Option, AB62 Gas

TO REGULATOR IN
ENGINE MODULE

ST
%

B ®
ﬁ:@g@g’ ®

@ X 30"

FROM ROTARY COLPLING

3-7/8t1/8

I

BOLT LOCATION DETAIL

RIGHT SIDE SHOWN
LEFT SIDE OPPOSITE

ABG62 Work Platform Page 6-103



lllustrated Parts Breakdown - Flashing Beacon, Option

Flashing Beacon, Option

104486-000

ITEM| PART NO. PART/MATERIAL DESCRIPTION QTy. ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
1 |012848-004|FLASHING STROBE LIGHT 2 6 |029610-002|CONN FORK 16-14GA 1
2 1013283-002|CABLE TY WRAP 8 7 1029620-002|CONN BUTT 16-14GA 6
3 |029496-099|WIRE 2 COND 16 GA FT 16 8 |029620-002|DIODE, 5 AMP 1
4 1011709-008| SCREW #10-24 X UNC X 1 LG 4
5 1011248-003|LOCKNUT #10-24 UNC ESNA 4

3716 DIA
2 HOLES

174 DIA HOLE FOR WIRING
CENTER HOLE AS RENUIRED
AVOID REINFORCING

RIB IN COVER

COUNTERWEIGHT

TYP WIRE
ROUTING HOLE LAYOUT

TYP EACH SIDE

COVER
SUPPORT RIB

TYPICAL WIRING
INSIDE COVER

WHT WHT
BLK BLK \6>
o A
o! 0?2
) E

BATTERY ISOLATOR

Page 6-104 ABG62 Work Platform



UpRight

Call Toll Free in U.S.A.
1-800-926-LIFT



UpRight, Inc.
801 South Pine Street
Madera, California 93637

TEL: 559-662-3900

FAX: 559-673-6184

PARTS: 1-888-UR-PARTS
PARTS FAX: 1-800-669-9884

UpRight

Call Toll Free in U.S.A.
1-800-926-LIFT

P/N 104045-000
07-02

UpRight

Unit S1, Park West Industrial Park
Friel Avenue

Nangor Road

Dublin 12, Ireland

TEL: +353 1 620 9300
FAX: +353 1 620 9301



